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1. Test Laboratory

1.1. Testing Location

CAICT

Report No.: 122W00018-LTE RF-Rev5

Name: Technology

Chongging Academy of Information and Communications

FCC Registration Number: | CN1239

Building C, Technology Innovation Center, No.8, Yuma Road,
Chayuan New Area, Nan'an District, Chongqing, People’s
Address: Republic of China

No.19 East Road, Xiantao Big-data Valley, Yubei District,
Chongging, People’s Republic of China

Postal Code: 401336
Telephone: 0086-23-88069965
Fax: 0086-23-88608777

1.2. Testing Environment

Normal Temperature: | 15-35°C

Relative Humidity: 30-60%

1.3. Project data

Testing Start Date: 2022-03-05

Testing End Date: 2022-07-27

1.4. Signature

2022-08-05
D .
ong J-unxm Date
(Prepared this test report)
i 2022-08-05
Li Xu
Dat.
(Reviewed this test report) ate
23 3 2022-08-05
XiangLuoYong
Director of the laboratory Date

(Approved this test report)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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2. Client Information

2.1. Applicant Information

Company Name: | SIMCom Wireless Solutions Limited
SIMCom Headquarters Building, Building 3, No.289 Linhong Road,
Address /Post:
Changning District, Shanghai, China
City: Shanghai
Country: China
Telephone: 86-2131575100
Fax: --
Email: Yongsheng Li@simcom.com
Contact Person: | Yongsheng Li

2.2. Manufacturer Information

Company Name: | SIMCom Wireless Solutions Limited
SIMCom Headquarters Building, Building 3, No.289 Linhong Road,
Address /Post:
Changning District, Shanghai, China
City: Shanghai
Country: China
Telephone: 86-2131575100
Fax: --
Email: Yongsheng Li@simcom.com
Contact Person: | Yongsheng Li

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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3. Equipment under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

EUT Description 4G Module
Model name SIM7912A
Brand name SIMCom

LTE Frequency Band 2/4/5/7/12/13/14/17/25/26/41/66/71
LTE CA Frequency Band CA_7C/41C

WCDMA Frequency Band 2/4/5

Type of modulation QPSK/16QAM/64QAM

Extreme Temperature -10/+55°C

Nominal Voltage 3.8

Extreme High Voltage 4.2

Extreme Low Voltage 34

Note: Photographs of EUT are shown in ANNEX A of this test report.
Note: High and low voltage values in extreme condition test are given by manufacturer.

3.2. Internal Identification of EUT used during the test

EUT ID SN or IMEI HW Version SW Version Date of receipt
S1 IMEI:864542050016092 V1.02 -- 2022-03-02
S5 IMEI:864542050016050 V1.02 -- 2022-03-02
S6 IMEI:864542050016100 V1.02 -- 2022-03-02

*EUT ID: is used to identify the test sample in the lab internally.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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3.3. Outline of Equipment under Test

Report No.: 122W00018-LTE RF-Rev5
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Technology Band UL Freq.(MHz) DL Freq.(MHz) Note

B2 1852.4-1907.6 1932.4-1987.6 --

WCDMA B4 1712.4-1752.6 2112.4-2152.6 -
B5 826.4-846.6 871.4-891.6 --

B2 1850 — 1910 1930 — 1990 --

B4 1710 - 1755 2110-2155 --

B5 824 — 849 869 — 894 --

B7 2500-2570 2620-2690 --

B12 699-716 729-746 --

BI13 777-787 746-756 --

Bl14 788-798 758-768 --

LTE

B17 704-716 734-746 --

B25 1850-1915 1930-1995 --

B26 Part22 824-849 869-894 --

B26 Part90 814-824 859-869 --

B41 2496-2690 2496-2690 -

B66 1710-1780 2110-2200 --

B71 663-698 617-652 --

B7 2500-2570 2620-2690 --

LTE CA
B41 2496-2690 2496-2690 -
3.4. Internal Identification of AE used during the test
AE ID* Description dB*
<1GHz: 0.5
AEl1 -- 1GHz-2GHz: 1.2
>2GHz: 1.5

*AE ID: is used to identify the test sample in the lab internally.

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
FAX:0086-23-88608777
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is provided customer.
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4. Reference Documents
4.1. Documents supplied by applicant

PICS/PIXIT, referring to Annex B for detailed information, is supplied by the client or
manufacturer, which is the basis of testing.
4.2. Reference Documents for testing

The following documents listed in this section are referred for testing.

Reference Title Version

FREQUENCY ALLOCATIONS AND RADIO

FCC CFR Part 2 TREATY MATTERS; GENERAL RULES AND 2020
REGULATIONS, e-CFR

PART 22 PUBLIC MOBILE SERVICES 2020

PART 24 PERSONAL COMMUNICATIONS SERVICES, e-CFR | 2020
MISCELLANEOUS WIRELESS

PART 27 COMMUNICATIONS SERVICES, e-CFR 2020

PART 90 :lél;/ﬁTE LAND MOBILE RADIO SERVICES, 2020

American National Standard for Compliance Testing of

) . ; ) 2015
Transmitters Used in Licensed Radio Services

ANSI C63.26

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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5. Test Equipments Utilized
5.1. RF Test System

HW SW Manufactu Cal.Due
No. | Equipment Model SN . .
Version Version re Date
1 spectrum FSQ26 | 201137/026 - - R&S 2023-06-29
analyzer
MY 5000091
2 DC Power | 157058 - - Agilent 2023-06-29
Supply 9
Universal
3 Radio | -\ w500 152395 - - R&S 2023-06-29
Communicatio
n Tester
4 spectrum Noo3op | MY3714070 - - KEYSIGHT | 2022-08-15
analyzer 8
Universal
5 Radio 1\ w500 157398 - - R&S 2023-06-29
Communicatio
n Tester
5.2. RSE Test System
HW SW Manufact Cal.Due
No. Equipment Model SN . .
Version Version ure Date
1 Test Receiver ESU26 100367 01 4.43 SP3 R&S 2023-06-29
2 | TestReceiver ESW 26 101382 00 1.50 R&S 2023-06-29
Ultra-wideband
3 | Log Periodic VULB 01392 - - Schwarzbec | »74.05-04
9163 k
Antenna
Ultra-wideband
4 | Log Periodic VULB 1 9163586 - - Schwarzbec | 5055 11-11
9163 k
Antenna
Double Ridged
5 Guide HF907 100357 - - R&S 2023-02-10
Antenna
; DOuI’Gle.]ZIdged BBHA9120 | 9120D-10 SCHWARZ | 0 oo
uide D 83 . ” BECK o
Antenna
5.3. Climate Chamber
Cal.Due
No. Name Type SN Manufacture
Date
1 Climate chamber SH-241 92010759 ESPEC 2023-06-29
2 Fully-Anechoic FACT3-2 - ETS 2025-04-29
Chamber

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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3 Fully-Anechoic FACS - TDK 2024-09-22
Chamber
5.4. Vibration table
No. Name Type SN Manufacture Cal.Due Date
Anechoic chamber
Fully anechoic chamber by ETS-LINDGREN.
5.5. Test software
No. Name version SN Manufacture
1 EMC32 V 8.51.00 -- R&S
Manufacturer:Beijing
2 T-RFS500 V2.0 - Zhiwang Xince
Technology Co., Ltd.
3 EMC32 VvV 9.26.01 -- R&S

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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6. Test Results

6.1. Summary of Test Results

CAIC

Report No.: 122W00018-LTE RF-Rev5

A brief summary of the tests carried out is shown as following.

FCC Rules Name of Test Result
2.1046,22.913(a),24.232(c),27.50,
Conducted RF Power Output Pass
90.635(b)
2.1046,22.913(a),24.232
ERP and EIRP Pass
(c),27.50, 90.635(b)
2.1049,22.917(b), 24.238(b) Occupied Bandwidth *Note 1
2.1051,24.238,2.1053,22.917, . .
Conducted spurious emissions Pass
27.53,90.691
2.1051,24.238,2.1053,22.917, . ) .
Radiated Spurious Emission Pass
27.53,90.691
2.1051,24.238, 2.1053, 22.917,
Band Edge Pass
27.53,90.691
2.1055,22.355, .
Frequency Stability Pass
24.235,27.54,90.213
24.232,27.50 Peak to Average Ratio Pass
Note 1: No applicable performance criteria.
Note 2: Explanation of worst-case configuration The worst-case scenario for all measurements is
based on the conducted output power. Output power was measured on
QPSK,16QAM ,64QAM,256QAM modulations. It was found that QPSK was the worst
case(except LTE CA band 7, which is 256QAM worst case). All testing was performed using
QPSK modulations to represent the worst case unless otherwise stated. The test results shown in
the following sections represent the worst case emission.

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-

23-88069965

FAX:0086-23-88608777
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6.2. Conducted RF Power Output

Specifications: FCCPart2.1046,22.913(a),24.232(c),27.50, 90.635(b)
DUT Serial Number: 864542050016100/864542050016050

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-60%

Air pressure: 86-106kPa

Test Results: Pass

Limit Level Construction:
According to Part 22.913(a), the ERP of mobile transmitters and auxiliary test transmitters must

not exceed 7 Watts.

According to Part24.232(c), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to Part 27.50(c), portable stations (hand-held devices) in the 600 MHz uplink Band
and the 698-746 MHz Band, and fixed and mobile stations in the 600 MHz uplink Band are
limited to 3 watts ERP.

According to Part 27.50(d), fixed, mobile, and portable (hand-held) stations operating in the
1710-1755 MHz Band and mobile and portable stations operating in the 1695-1710 MHz and
1755-1780 MHz Bands are limited to 1 watt EIRP.

According to Part 90.635(b), The maximum output power of the transmitter for mobile stations
is 100 watts (20 dBw).

Measurement Uncertainty:

Item Uncertainty

Expanded Uncertainty 0.62 dB (k=2)

Test Setup:
During the test, the EUT was controlled via the Wireless Telecommunications Test Set to ensure max

power transmission and proper modulation and measured by spectrum analyzer.
EUT

Universal Radio
Communication Power Divider
Tester

spectrum analyzer

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Test Method:

1) The EUT was coupled to the spectrum analyzer and the Wireless Telecommunications Test Set through
a power divider. The loss of the RF cables of the test system is calibrated to correct the readings.

2) For RMS power test, the spectrum analyzer was set to RMS Detector function and Maximum hold mode.
3) For Peak power test, the spectrum analyzer was set to Maxpeak Detector function and Maximum hold
mode.

4) The resolution Bandwidth of the spectrum analyzer was comparable to the emission Bandwidth.
Note: --

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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6.2.1 Conducted RF Power Output Results

LTE band 2
. RB Frequency . Average Peak Power
Bandwidth . Modulation Power
size/offset (MHz) (dBm)
(dBm)

1.4MHz 1 RB low 1850.7 QPSK 19.90 25.17
1.4MHz 1 RB mid 1850.7 QPSK 19.93 25.16
1.4MHz 1 RB high 1850.7 QPSK 19.89 25.23
1.4MHz 100% RB 1850.7 QPSK 18.89 25.12
1.4MHz 1 RB low 1850.7 16QAM 18.98 25.00
1.4MHz 1 RB mid 1850.7 16QAM 19.11 25.02
1.4MHz 1 RB high 1850.7 16QAM 18.95 25.06
1.4MHz 100% RB 1850.7 16QAM 18.00 24 .81
1.4MHz 1 RB low 1880 QPSK 19.85 24.90
1.4MHz 1 RB mid 1880 QPSK 20.03 24.95
1.4MHz 1 RB high 1880 QPSK 19.99 25.09
1.4MHz 100% RB 1880 QPSK 19.03 24.96
1.4MHz 1 RB low 1880 16QAM 19.08 24.79
1.4MHz 1 RB mid 1880 16QAM 19.23 24.96
1.4MHz 1 RB high 1880 16QAM 19.06 24.83
1.4MHz 100% RB 1880 16QAM 18.06 24.49
1.4MHz 1 RB low 1909.3 QPSK 20.94 26.34
1.4MHz 1 RB mid 1909.3 QPSK 21.01 26.55
1.4MHz 1 RB high 1909.3 QPSK 20.96 26.62
1.4MHz 100% RB 1909.3 QPSK 20.01 26.46
1.4MHz 1 RB low 1909.3 16QAM 20.09 26.15
1.4MHz 1 RB mid 1909.3 16QAM 20.21 26.31
1.4MHz 1 RB high 1909.3 16QAM 20.15 26.19
1.4MHz 100% RB 1909.3 16QAM 18.95 26.30
3MHz 1 RB low 1851.5 QPSK 20.01 25.22
3MHz 1 RB mid 1851.5 QPSK 20.05 25.27
3MHz 1 RB high 1851.5 QPSK 20.06 25.34
3MHz 100% RB 1851.5 QPSK 19.10 24.88
3MHz 1 RB low 1851.5 16QAM 19.23 24.93
3MHz 1 RB mid 1851.5 16QAM 19.27 24.90
3MHz 1 RB high 1851.5 16QAM 19.22 24.99
3MHz 100% RB 1851.5 16QAM 18.15 24 .81

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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3MHz 1 RB low 1880 QPSK 20.03 24.89
3MHz 1 RB mid 1880 QPSK 20.07 24.94
3MHz 1 RB high 1880 QPSK 20.08 25.18
3MHz 100% RB 1880 QPSK 19.06 24.89
3MHz 1 RB low 1880 16QAM 18.89 24.79
3MHz 1 RB mid 1880 16QAM 18.97 24.83
3MHz 1 RB high 1880 16QAM 18.98 25.12
3MHz 100% RB 1880 16QAM 18.04 25.04
3MHz 1 RB low 1908.5 QPSK 21.06 26.26
3MHz 1 RB mid 1908.5 QPSK 21.02 26.37
3MHz 1 RB high 1908.5 QPSK 21.02 26.55
3MHz 100% RB 1908.5 QPSK 20.18 26.04
3MHz 1 RB low 1908.5 16QAM 20.33 26.09
3MHz 1 RB mid 1908.5 16QAM 20.32 26.21
3MHz 1 RB high 1908.5 16QAM 20.21 26.24
3MHz 100% RB 1908.5 16QAM 19.17 26.05
SMHz 1 RB low 1852.5 QPSK 20.10 25.03
5SMHz 1 RB mid 1852.5 QPSK 20.27 25.21
5SMHz 1 RB high 1852.5 QPSK 20.13 25.20
SMHz 100% RB 1852.5 QPSK 19.12 2541
SMHz 1 RB low 1852.5 16QAM 19.12 24.96
SMHz 1 RB mid 1852.5 16QAM 19.25 25.10
SMHz 1 RB high 1852.5 16QAM 19.23 25.17
5SMHz 100% RB 1852.5 16QAM 18.17 25.29
5SMHz 1 RB low 1880 QPSK 20.22 2491
5MHz 1 RB mid 1880 QPSK 20.21 24.98
SMHz 1 RB high 1880 QPSK 20.28 25.36
SMHz 100% RB 1880 QPSK 19.18 25.12
SMHz 1 RB low 1880 16QAM 19.19 24.65
5SMHz 1 RB mid 1880 16QAM 19.22 24.72
5SMHz 1 RB high 1880 16QAM 19.27 25.04
SMHz 100% RB 1880 16QAM 18.24 24.71
SMHz 1 RB low 1907.5 QPSK 21.20 25.78
SMHz 1 RB mid 1907.5 QPSK 21.26 26.04
5SMHz 1 RB high 1907.5 QPSK 21.09 26.11
SMHz 100% RB 1907.5 QPSK 20.15 26.26
SMHz 1 RB low 1907.5 16QAM 20.44 25.73
5MHz 1 RB mid 1907.5 16QAM 20.46 25.97
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5SMHz 1 RB high 1907.5 16QAM 20.33 26.08
SMHz 100% RB 1907.5 16QAM 19.18 26.20
10MHz 1 RB low 1855 QPSK 20.20 2541
10MHz 1 RB mid 1855 QPSK 20.10 25.46
10MHz 1 RB high 1855 QPSK 20.16 25.79
10MHz 100% RB 1855 QPSK 19.16 26.08
10MHz 1 RB low 1855 16QAM 19.48 25.14
10MHz 1 RB mid 1855 16QAM 19.42 25.19
10MHz 1 RB high 1855 16QAM 19.49 25.52
10MHz 100% RB 1855 16QAM 18.29 25.29
10MHz 1 RB low 1880 QPSK 20.20 25.02
10MHz 1 RB mid 1880 QPSK 20.15 25.00
10MHz 1 RB high 1880 QPSK 20.38 25.86
10MHz 100% RB 1880 QPSK 19.19 25.28
10MHz 1 RB low 1880 16QAM 19.09 24.94
10MHz 1 RB mid 1880 16QAM 19.06 24.92
10MHz 1 RB high 1880 16QAM 19.31 25.81
10MHz 100% RB 1880 16QAM 18.20 24.99
10MHz 1 RB low 1905 QPSK 21.15 26.22
10MHz 1 RB mid 1905 QPSK 21.08 25.95
10MHz 1 RB high 1905 QPSK 20.95 26.46
10MHz 100% RB 1905 QPSK 20.18 26.10
10MHz 1 RB low 1905 16QAM 20.32 25.99
10MHz 1 RB mid 1905 16QAM 20.26 25.79
10MHz 1 RB high 1905 16QAM 20.19 26.23
10MHz 100% RB 1905 16QAM 19.21 25.89
15MHz 1 RB low 1857.5 QPSK 20.22 25.45
15MHz 1 RB mid 1857.5 QPSK 20.27 25.90
15MHz 1 RB high 1857.5 QPSK 20.19 25.79
15MHz 100% RB 1857.5 QPSK 19.29 25.84
15MHz 1 RB low 1857.5 16QAM 19.40 25.14
15MHz 1 RB mid 1857.5 16QAM 19.52 25.54
15MHz 1 RB high 1857.5 16QAM 19.41 25.40
15MHz 100% RB 1857.5 16QAM 18.26 25.51
15MHz 1 RB low 1880 QPSK 20.11 25.08
15MHz 1 RB mid 1880 QPSK 20.15 25.04
15MHz 1 RB high 1880 QPSK 20.45 26.03
15MHz 100% RB 1880 QPSK 19.20 25.31
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15MHz 1 RB low 1880 16QAM 19.01 25.23
15MHz 1 RB mid 1880 16QAM 19.06 24.96
15MHz 1 RB high 1880 16QAM 19.28 25.90
15MHz 100% RB 1880 16QAM 18.21 25.09
15MHz 1 RB low 1902.5 QPSK 20.96 26.44
15MHz 1 RB mid 1902.5 QPSK 21.08 25.99
15MHz 1 RB high 1902.5 QPSK 20.92 26.34
15MHz 100% RB 1902.5 QPSK 20.09 26.37
15MHz 1 RB low 1902.5 16QAM 20.33 26.25
15MHz 1 RB mid 1902.5 16QAM 20.41 25.85
15MHz 1 RB high 1902.5 16QAM 20.25 26.13
15MHz 100% RB 1902.5 16QAM 19.23 26.18
20MHz 1 RB low 1860 QPSK 20.39 25.59
20MHz 1 RB mid 1860 QPSK 20.41 26.01
20MHz 1 RB high 1860 QPSK 20.28 25.66
20MHz 100% RB 1860 QPSK 19.29 25.97
20MHz 1 RB low 1860 16QAM 19.40 25.28
20MHz 1 RB mid 1860 16QAM 19.47 25.69
20MHz 1 RB high 1860 16QAM 19.32 25.40
20MHz 100% RB 1860 16QAM 18.35 25.36
20MHz 1 RB low 1880 QPSK 20.08 25.63
20MHz 1 RB mid 1880 QPSK 20.04 25.15
20MHz 1 RB high 1880 QPSK 20.46 26.20
20MHz 100% RB 1880 QPSK 19.24 25.21
20MHz 1 RB low 1880 16QAM 19.27 24.63
20MHz 1 RB mid 1880 16QAM 19.15 24.19
20MHz 1 RB high 1880 16QAM 19.64 24.98
20MHz 100% RB 1880 16QAM 18.37 25.34
20MHz 1 RB low 1900 QPSK 20.79 26.29
20MHz 1 RB mid 1900 QPSK 21.13 26.07
20MHz 1 RB high 1900 QPSK 21.06 26.24
20MHz 100% RB 1900 QPSK 20.14 26.31
20MHz 1 RB low 1900 16QAM 20.06 26.45
20MHz 1 RB mid 1900 16QAM 20.37 26.15
20MHz 1 RB high 1900 16QAM 20.27 26.31
20MHz 100% RB 1900 16QAM 19.17 26.27
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LTE band 4
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

1.4AMHz 1 RB low 1710.7 QPSK 20.93 26.69
1.4MHz 1 RB mid 1710.7 QPSK 20.95 26.62
1.4MHz 1 RB high 1710.7 QPSK 20.93 26.64
1.4MHz 100% RB 1710.7 QPSK 19.95 25.82
1.4AMHz 1 RB low 1710.7 16QAM 20.12 26.32
1.4AMHz 1 RB mid 1710.7 16QAM 20.14 26.22
1.4AMHz 1 RB high 1710.7 16QAM 20.09 26.29
1.4MHz 100% RB 1710.7 16QAM 19.03 26.01
1.4MHz 1 RB low 1732.5 QPSK 20.67 25.88
1.4MHz 1 RB mid 1732.5 QPSK 20.71 25.87
1.4AMHz 1 RB high 1732.5 QPSK 20.67 25.85
1.4AMHz 100% RB 1732.5 QPSK 19.63 25.82
1.4AMHz 1 RB low 1732.5 16QAM 19.58 25.83
1.4MHz 1 RB mid 1732.5 16QAM 19.64 25.79
1.4MHz 1 RB high 1732.5 16QAM 19.55 25.83
1.4MHz 100% RB 1732.5 16QAM 18.69 25.42
1.4AMHz 1 RB low 1754.3 QPSK 20.50 26.00
1.4AMHz 1 RB mid 1754.3 QPSK 20.57 25.98
1.4AMHz 1 RB high 1754.3 QPSK 20.54 26.03
1.4MHz 100% RB 1754.3 QPSK 19.56 25.81
1.4MHz 1 RB low 1754.3 16QAM 19.60 25.54
1.4MHz 1 RB mid 1754.3 16QAM 19.71 25.63
1.4AMHz 1 RB high 1754.3 16QAM 19.67 25.52
1.4AMHz 100% RB 1754.3 16QAM 18.45 25.61
3MHz 1 RB low 1711.5 QPSK 20.98 26.41
3MHz 1 RB mid 1711.5 QPSK 20.96 26.35
3MHz 1 RB high 1711.5 QPSK 20.98 26.38
3MHz 100% RB 1711.5 QPSK 20.05 26.04
3MHz 1 RB low 1711.5 16QAM 20.15 26.06
3MHz 1 RB mid 1711.5 16QAM 20.16 26.01
3MHz 1 RB high 1711.5 16QAM 20.07 26.00
3MHz 100% RB 1711.5 16QAM 19.04 25.79
3MHz 1 RB low 1732.5 QPSK 20.76 25.89
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3MHz 1 RB mid 1732.5 QPSK 20.73 25.84
3MHz 1 RB high 1732.5 QPSK 20.67 25.84
3MHz 100% RB 1732.5 QPSK 19.72 25.56
3MHz 1 RB low 1732.5 16QAM 19.60 25.79
3MHz 1 RB mid 1732.5 16QAM 19.64 25.75
3MHz 1 RB high 1732.5 16QAM 19.56 25.78
3MHz 100% RB 1732.5 16QAM 18.67 25.62
3MHz 1 RB low 1753.5 QPSK 20.61 25.99
3MHz 1 RB mid 1753.5 QPSK 20.55 25.92
3MHz 1 RB high 1753.5 QPSK 20.58 26.00
3MHz 100% RB 1753.5 QPSK 19.59 25.70
3MHz 1 RB low 1753.5 16QAM 19.68 25.51
3MHz 1 RB mid 1753.5 16QAM 19.73 25.63
3MHz 1 RB high 1753.5 16QAM 19.68 25.56
3MHz 100% RB 1753.5 16QAM 18.54 25.21
SMHz 1 RB low 1712.5 QPSK 21.04 26.17
SMHz 1 RB mid 1712.5 QPSK 21.13 26.17
5SMHz 1 RB high 1712.5 QPSK 20.98 26.11
5SMHz 100% RB 1712.5 QPSK 20.00 26.26
SMHz 1 RB low 1712.5 16QAM 20.02 26.10
SMHz 1 RB mid 1712.5 16QAM 20.09 26.09
SMHz 1 RB high 1712.5 16QAM 20.05 26.09
SMHz 100% RB 1712.5 16QAM 18.99 25.74
5SMHz 1 RB low 1732.5 QPSK 20.83 25.92
5SMHz 1 RB mid 1732.5 QPSK 20.88 25.89
5MHz 1 RB high 1732.5 QPSK 20.72 25.85
SMHz 100% RB 1732.5 QPSK 19.75 25.67
SMHz 1 RB low 1732.5 16QAM 19.75 25.53
SMHz 1 RB mid 1732.5 16QAM 19.88 25.61
5SMHz 1 RB high 1732.5 16QAM 19.73 25.52
5SMHz 100% RB 1732.5 16QAM 18.82 25.39
SMHz 1 RB low 1752.5 QPSK 20.56 25.47
SMHz 1 RB mid 1752.5 QPSK 20.68 25.51
SMHz 1 RB high 1752.5 QPSK 20.61 25.49
5SMHz 100% RB 1752.5 QPSK 19.58 25.58
5SMHz 1 RB low 1752.5 16QAM 19.75 25.37
SMHz 1 RB mid 1752.5 16QAM 19.87 25.46
5MHz 1 RB high 1752.5 16QAM 19.78 2541
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5SMHz 100% RB 1752.5 16QAM 18.62 25.60
10MHz 1 RB low 1715 QPSK 20.95 26.48
10MHz 1 RB mid 1715 QPSK 20.95 26.43
10MHz 1 RB high 1715 QPSK 20.88 26.19
10MHz 100% RB 1715 QPSK 20.00 26.09
10MHz 1 RB low 1715 16QAM 20.04 26.08
10MHz 1 RB mid 1715 16QAM 20.02 25.94
10MHz 1 RB high 1715 16QAM 20.15 25.95
10MHz 100% RB 1715 16QAM 18.99 26.05
10MHz 1 RB low 1732.5 QPSK 20.77 25.92
10MHz 1 RB mid 1732.5 QPSK 20.73 25.87
10MHz 1 RB high 1732.5 QPSK 20.69 25.89
10MHz 100% RB 1732.5 QPSK 19.75 25.94
10MHz 1 RB low 1732.5 16QAM 19.66 25.85
10MHz 1 RB mid 1732.5 16QAM 19.62 25.79
10MHz 1 RB high 1732.5 16QAM 19.61 25.81
10MHz 100% RB 1732.5 16QAM 18.76 25.94
10MHz 1 RB low 1750 QPSK 20.48 25.92
10MHz 1 RB mid 1750 QPSK 20.51 25.93
10MHz 1 RB high 1750 QPSK 20.51 25.95
10MHz 100% RB 1750 QPSK 19.50 26.23
10MHz 1 RB low 1750 16QAM 19.66 25.58
10MHz 1 RB mid 1750 16QAM 19.65 25.53
10MHz 1 RB high 1750 16QAM 19.65 25.57
10MHz 100% RB 1750 16QAM 18.58 25.90
15MHz 1 RB low 1717.5 QPSK 20.91 26.33
15MHz 1 RB mid 1717.5 QPSK 20.88 26.28
15MHz 1 RB high 1717.5 QPSK 20.79 26.17
15MHz 100% RB 1717.5 QPSK 19.96 26.37
15MHz 1 RB low 1717.5 16QAM 20.09 26.01
15MHz 1 RB mid 1717.5 16QAM 20.11 25.95
15MHz 1 RB high 1717.5 16QAM 20.03 25.83
15MHz 100% RB 1717.5 16QAM 18.93 26.09
15MHz 1 RB low 1732.5 QPSK 20.73 2591
15MHz 1 RB mid 1732.5 QPSK 20.75 25.90
15MHz 1 RB high 1732.5 QPSK 20.64 25.85
15MHz 100% RB 1732.5 QPSK 19.72 26.04
15MHz 1 RB low 1732.5 16QAM 19.64 25.85
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15MHz 1 RB mid 1732.5 16QAM 19.64 25.83
15MHz 1 RB high 1732.5 16QAM 19.52 25.78
15MHz 100% RB 1732.5 16QAM 18.73 25.68
15MHz 1 RB low 1747.5 QPSK 20.55 25.88
15MHz 1 RB mid 1747.5 QPSK 20.45 25.82
15MHz 1 RB high 1747.5 QPSK 20.49 25.84
15MHz 100% RB 1747.5 QPSK 19.66 26.20
15MHz 1 RB low 1747.5 16QAM 19.85 25.61
15MHz 1 RB mid 1747.5 16QAM 19.75 25.57
15MHz 1 RB high 1747.5 16QAM 19.81 25.60
15MHz 100% RB 1747.5 16QAM 18.62 25.71
20MHz 1 RB low 1720 QPSK 20.99 26.41
20MHz 1 RB mid 1720 QPSK 20.97 26.29
20MHz 1 RB high 1720 QPSK 20.88 26.18
20MHz 100% RB 1720 QPSK 19.92 26.37
20MHz 1 RB low 1720 16QAM 20.03 26.13
20MHz 1 RB mid 1720 16QAM 19.99 25.98
20MHz 1 RB high 1720 16QAM 19.91 25.92
20MHz 100% RB 1720 16QAM 18.95 25.99
20MHz 1 RB low 1732.5 QPSK 20.65 26.30
20MHz 1 RB mid 1732.5 QPSK 20.58 26.03
20MHz 1 RB high 1732.5 QPSK 20.54 26.01
20MHz 100% RB 1732.5 QPSK 19.78 26.06
20MHz 1 RB low 1732.5 16QAM 19.76 25.14
20MHz 1 RB mid 1732.5 16QAM 19.70 24.89
20MHz 1 RB high 1732.5 16QAM 19.64 24.88
20MHz 100% RB 1732.5 16QAM 18.80 25.94
20MHz 1 RB low 1745 QPSK 20.64 25.80
20MHz 1 RB mid 1745 QPSK 20.52 25.75
20MHz 1 RB high 1745 QPSK 20.60 25.85
20MHz 100% RB 1745 QPSK 19.64 26.08
20MHz 1 RB low 1745 16QAM 19.82 25.87
20MHz 1 RB mid 1745 16QAM 19.72 25.83
20MHz 1 RB high 1745 16QAM 19.81 25.94
20MHz 100% RB 1745 16QAM 18.69 26.02
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LTE band 5
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

1.4AMHz 1 RB low 824.7 QPSK 21.72 26.22
1.4MHz 1 RB mid 824.7 QPSK 21.69 26.30
1.4MHz 1 RB high 824.7 QPSK 21.69 26.40
1.4MHz 100% RB 824.7 QPSK 20.86 26.34
1.4AMHz 1 RB low 824.7 16QAM 20.91 26.03
1.4AMHz 1 RB mid 824.7 16QAM 20.97 26.17
1.4AMHz 1 RB high 824.7 16QAM 20.92 26.28
1.4MHz 100% RB 824.7 16QAM 19.91 26.41
1.4MHz 1 RB low 836.5 QPSK 21.91 26.04
1.4MHz 1 RB mid 836.5 QPSK 21.95 26.03
1.4AMHz 1 RB high 836.5 QPSK 21.91 25.92
1.4AMHz 100% RB 836.5 QPSK 20.96 26.51
1.4AMHz 1 RB low 836.5 16QAM 20.77 25.94
1.4MHz 1 RB mid 836.5 16QAM 20.87 25.88
1.4MHz 1 RB high 836.5 16QAM 20.78 25.83
1.4MHz 100% RB 836.5 16QAM 19.82 25.72
1.4AMHz 1 RB low 848.3 QPSK 22.01 25.20
1.4AMHz 1 RB mid 848.3 QPSK 22.00 25.02
1.4AMHz 1 RB high 848.3 QPSK 22.01 24.99
1.4MHz 100% RB 848.3 QPSK 21.09 25.76
1.4MHz 1 RB low 848.3 16QAM 20.96 25.05
1.4MHz 1 RB mid 848.3 16QAM 21.04 24.90
1.4AMHz 1 RB high 848.3 16QAM 20.94 24.78
1.4AMHz 100% RB 848.3 16QAM 19.86 25.59
3MHz 1 RB low 825.5 QPSK 21.77 26.16
3MHz 1 RB mid 825.5 QPSK 21.75 26.43
3MHz 1 RB high 825.5 QPSK 21.74 26.55
3MHz 100% RB 825.5 QPSK 20.86 26.64
3MHz 1 RB low 825.5 16QAM 20.96 25.93
3MHz 1 RB mid 825.5 16QAM 20.94 26.13
3MHz 1 RB high 825.5 16QAM 20.88 26.26
3MHz 100% RB 825.5 16QAM 19.87 26.23
3MHz 1 RB low 836.5 QPSK 21.93 26.19
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3MHz 1 RB mid 836.5 QPSK 21.86 25.92
3MHz 1 RB high 836.5 QPSK 21.87 25.79
3MHz 100% RB 836.5 QPSK 20.87 26.25
3MHz 1 RB low 836.5 16QAM 20.75 26.06
3MHz 1 RB mid 836.5 16QAM 20.75 25.80
3MHz 1 RB high 836.5 16QAM 20.70 25.70
3MHz 100% RB 836.5 16QAM 19.81 26.03
3MHz 1 RB low 847.5 QPSK 21.98 25.82
3MHz 1 RB mid 847.5 QPSK 21.96 25.25
3MHz 1 RB high 847.5 QPSK 22.08 25.01
3MHz 100% RB 847.5 QPSK 20.94 25.78
3MHz 1 RB low 847.5 16QAM 21.06 25.64
3MHz 1 RB mid 847.5 16QAM 20.95 25.09
3MHz 1 RB high 847.5 16QAM 20.90 24.81
3MHz 100% RB 847.5 16QAM 19.88 25.99
SMHz 1 RB low 826.5 QPSK 21.90 26.10
SMHz 1 RB mid 826.5 QPSK 21.89 26.45
5SMHz 1 RB high 826.5 QPSK 21.78 26.51
SMHz 100% RB 826.5 QPSK 20.83 26.51
SMHz 1 RB low 826.5 16QAM 20.87 26.02
SMHz 1 RB mid 826.5 16QAM 20.88 26.36
SMHz 1 RB high 826.5 16QAM 20.80 26.43
SMHz 100% RB 826.5 16QAM 19.88 26.74
5SMHz 1 RB low 836.5 QPSK 21.95 26.35
5SMHz 1 RB mid 836.5 QPSK 22.00 25.94
5MHz 1 RB high 836.5 QPSK 2191 25.77
SMHz 100% RB 836.5 QPSK 20.87 26.35
SMHz 1 RB low 836.5 16QAM 20.95 26.10
SMHz 1 RB mid 836.5 16QAM 20.97 25.74
5SMHz 1 RB high 836.5 16QAM 20.90 25.57
SMHz 100% RB 836.5 16QAM 19.94 25.99
5MHz 1 RB low 846.5 QPSK 22.02 26.10
SMHz 1 RB mid 846.5 QPSK 22.07 25.51
SMHz 1 RB high 846.5 QPSK 21.98 24.86
SMHz 100% RB 846.5 QPSK 20.96 26.18
5SMHz 1 RB low 846.5 16QAM 21.22 26.03
SMHz 1 RB mid 846.5 16QAM 21.15 25.37
5MHz 1 RB high 846.5 16QAM 21.00 24.76
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5SMHz 100% RB 846.5 16QAM 19.92 25.96
10MHz 1 RB low 829 QPSK 21.84 26.31
10MHz 1 RB mid 829 QPSK 21.76 26.72
10MHz 1 RB high 829 QPSK 21.73 26.41
10MHz 100% RB 829 QPSK 20.93 27.09
10MHz 1 RB low 829 16QAM 21.02 26.07
10MHz 1 RB mid 829 16QAM 20.94 26.40
10MHz 1 RB high 829 16QAM 20.90 26.08
10MHz 100% RB 829 16QAM 19.91 26.59
10MHz 1 RB low 836.5 QPSK 21.99 26.79
10MHz 1 RB mid 836.5 QPSK 21.87 25.96
10MHz 1 RB high 836.5 QPSK 21.79 25.95
10MHz 100% RB 836.5 QPSK 20.89 26.39
10MHz 1 RB low 836.5 16QAM 20.87 26.70
10MHz 1 RB mid 836.5 16QAM 20.76 25.87
10MHz 1 RB high 836.5 16QAM 20.74 25.87
10MHz 100% RB 836.5 16QAM 19.92 26.50
10MHz 1 RB low 844 QPSK 21.90 25.99
10MHz 1 RB mid 844 QPSK 21.97 26.35
10MHz 1 RB high 844 QPSK 21.86 25.02
10MHz 100% RB 844 QPSK 20.86 26.15
10MHz 1 RB low 844 16QAM 21.05 25.81
10MHz 1 RB mid 844 16QAM 21.07 26.12
10MHz 1 RB high 844 16QAM 20.87 24.87
10MHz 100% RB 844 16QAM 19.91 26.49
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LTE band 7
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

5MHz 1 RB low 2502.5 QPSK 21.84 26.72
SMHz 1 RB mid 2502.5 QPSK 21.86 26.80
SMHz 1 RB high 2502.5 QPSK 21.87 26.82
SMHz 100% RB 2502.5 QPSK 20.83 26.93
5MHz 1 RB low 2502.5 16QAM 20.97 26.58
5MHz 1 RB mid 2502.5 16QAM 21.03 26.58
5MHz 1 RB high 2502.5 16QAM 20.95 26.59
SMHz 100% RB 2502.5 16QAM 19.87 26.70
SMHz 1 RB low 2535 QPSK 21.83 27.21
SMHz 1 RB mid 2535 QPSK 21.88 27.19
5MHz 1 RB high 2535 QPSK 21.80 27.23
5MHz 100% RB 2535 QPSK 20.86 26.98
5MHz 1 RB low 2535 16QAM 20.92 26.90
SMHz 1 RB mid 2535 16QAM 21.03 27.08
SMHz 1 RB high 2535 16QAM 20.81 26.91
SMHz 100% RB 2535 16QAM 19.88 26.71
5MHz 1 RB low 2567.5 QPSK 21.42 26.53
5MHz 1 RB mid 2567.5 QPSK 21.32 26.32
5MHz 1 RB high 2567.5 QPSK 21.18 26.20
SMHz 100% RB 2567.5 QPSK 20.36 26.38
SMHz 1 RB low 2567.5 16QAM 20.49 26.28
SMHz 1 RB mid 2567.5 16QAM 20.59 26.28
5MHz 1 RB high 2567.5 16QAM 20.56 26.16
5MHz 100% RB 2567.5 16QAM 19.41 26.27
10MHz 1 RB low 2505 QPSK 21.83 26.82
10MHz 1 RB mid 2505 QPSK 21.85 26.84
10MHz 1 RB high 2505 QPSK 21.92 26.85
10MHz 100% RB 2505 QPSK 21.00 26.84
10MHz 1 RB low 2505 16QAM 21.07 26.59
10MHz 1 RB mid 2505 16QAM 21.05 26.59
10MHz 1 RB high 2505 16QAM 21.16 26.61
10MHz 100% RB 2505 16QAM 20.04 27.00
10MHz 1 RB low 2535 QPSK 21.84 27.20
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10MHz 1 RB mid 2535 QPSK 21.78 27.14
10MHz 1 RB high 2535 QPSK 21.79 27.19
10MHz 100% RB 2535 QPSK 20.81 27.10
10MHz 1 RB low 2535 16QAM 20.75 27.18
10MHz 1 RB mid 2535 16QAM 20.73 27.16
10MHz 1 RB high 2535 16QAM 20.70 27.14
10MHz 100% RB 2535 16QAM 19.88 27.22
10MHz 1 RB low 2565 QPSK 21.41 26.65
10MHz 1 RB mid 2565 QPSK 21.31 26.53
10MHz 1 RB high 2565 QPSK 21.25 26.43
10MHz 100% RB 2565 QPSK 20.46 26.83
10MHz 1 RB low 2565 16QAM 20.66 26.47
10MHz 1 RB mid 2565 16QAM 20.57 26.36
10MHz 1 RB high 2565 16QAM 20.48 26.26
10MHz 100% RB 2565 16QAM 19.52 26.26
15MHz 1 RB low 2507.5 QPSK 21.93 2691
15MHz 1 RB mid 2507.5 QPSK 21.88 26.85
15MHz 1 RB high 2507.5 QPSK 22.05 26.81
15MHz 100% RB 2507.5 QPSK 21.03 27.32
15MHz 1 RB low 2507.5 16QAM 21.14 26.70
15MHz 1 RB mid 2507.5 16QAM 21.14 26.63
15MHz 1 RB high 2507.5 16QAM 21.28 26.58
15MHz 100% RB 2507.5 16QAM 20.04 27.12
15MHz 1 RB low 2535 QPSK 22.00 27.26
15MHz 1 RB mid 2535 QPSK 21.78 27.19
15MHz 1 RB high 2535 QPSK 21.79 27.16
15MHz 100% RB 2535 QPSK 20.84 27.40
15MHz 1 RB low 2535 16QAM 20.91 27.22
15MHz 1 RB mid 2535 16QAM 20.70 27.18
15MHz 1 RB high 2535 16QAM 20.69 27.14
15MHz 100% RB 2535 16QAM 19.87 27.13
15MHz 1 RB low 2562.5 QPSK 21.48 26.73
15MHz 1 RB mid 2562.5 QPSK 21.36 26.56
15MHz 1 RB high 2562.5 QPSK 21.28 26.40
15MHz 100% RB 2562.5 QPSK 20.54 27.04
15MHz 1 RB low 2562.5 16QAM 20.84 26.57
15MHz 1 RB mid 2562.5 16QAM 20.71 26.39
15MHz 1 RB high 2562.5 16QAM 20.67 26.27
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15MHz 100% RB 2562.5 16QAM 19.60 26.74
20MHz 1 RB low 2510 QPSK 2191 26.92
20MHz 1 RB mid 2510 QPSK 2191 26.83
20MHz 1 RB high 2510 QPSK 22.02 26.83
20MHz 100% RB 2510 QPSK 20.92 26.96
20MHz 1 RB low 2510 16QAM 20.94 26.69
20MHz 1 RB mid 2510 16QAM 20.97 26.65
20MHz 1 RB high 2510 16QAM 21.10 26.70
20MHz 100% RB 2510 16QAM 19.98 27.08
20MHz 1 RB low 2535 QPSK 21.89 27.30
20MHz 1 RB mid 2535 QPSK 21.69 27.36
20MHz 1 RB high 2535 QPSK 21.62 27.24
20MHz 100% RB 2535 QPSK 20.90 27.16
20MHz 1 RB low 2535 16QAM 21.05 26.39
20MHz 1 RB mid 2535 16QAM 20.83 26.28
20MHz 1 RB high 2535 16QAM 20.81 26.25
20MHz 100% RB 2535 16QAM 19.97 27.34
20MHz 1 RB low 2560 QPSK 21.59 26.81
20MHz 1 RB mid 2560 QPSK 21.51 26.57
20MHz 1 RB high 2560 QPSK 21.35 26.38
20MHz 100% RB 2560 QPSK 20.59 26.95
20MHz 1 RB low 2560 16QAM 20.79 26.87
20MHz 1 RB mid 2560 16QAM 20.75 26.66
20MHz 1 RB high 2560 16QAM 20.59 26.48
20MHz 100% RB 2560 16QAM 19.67 27.26
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LTE band 12
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

1.4AMHz 1 RB low 699.7 QPSK 22.60 27.17
1.4MHz 1 RB mid 699.7 QPSK 22.60 27.17
1.4MHz 1 RB high 699.7 QPSK 22.60 27.17
1.4MHz 100% RB 699.7 QPSK 21.56 27.20
1.4AMHz 1 RB low 699.7 16QAM 21.71 26.90
1.4AMHz 1 RB mid 699.7 16QAM 21.79 26.91
1.4AMHz 1 RB high 699.7 16QAM 21.67 26.93
1.4MHz 100% RB 699.7 16QAM 20.60 27.16
1.4MHz 1 RB low 707.5 QPSK 22.53 27.46
1.4MHz 1 RB mid 707.5 QPSK 22.57 27.37
1.4AMHz 1 RB high 707.5 QPSK 22.55 27.30
1.4AMHz 100% RB 707.5 QPSK 21.49 27.54
1.4AMHz 1 RB low 707.5 16QAM 21.46 27.43
1.4MHz 1 RB mid 707.5 16QAM 21.51 27.31
1.4MHz 1 RB high 707.5 16QAM 21.41 27.24
1.4MHz 100% RB 707.5 16QAM 20.55 27.14
1.4AMHz 1 RB low 715.3 QPSK 22.48 27.24
1.4AMHz 1 RB mid 715.3 QPSK 22.47 27.17
1.4AMHz 1 RB high 715.3 QPSK 22.46 27.21
1.4MHz 100% RB 715.3 QPSK 21.47 27.41
1.4MHz 1 RB low 715.3 16QAM 21.54 26.94
1.4MHz 1 RB mid 715.3 16QAM 21.62 26.95
1.4AMHz 1 RB high 715.3 16QAM 21.58 26.87
1.4AMHz 100% RB 715.3 16QAM 20.43 27.26
3MHz 1 RB low 700.5 QPSK 22.61 27.03
3MHz 1 RB mid 700.5 QPSK 22.58 27.03
3MHz 1 RB high 700.5 QPSK 22.56 27.15
3MHz 100% RB 700.5 QPSK 21.63 27.44
3MHz 1 RB low 700.5 16QAM 21.81 26.79
3MHz 1 RB mid 700.5 16QAM 21.74 26.78
3MHz 1 RB high 700.5 16QAM 21.72 26.90
3MHz 100% RB 700.5 16QAM 20.65 26.72
3MHz 1 RB low 707.5 QPSK 22.66 27.61
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3MHz 1 RB mid 707.5 QPSK 22.56 27.31
3MHz 1 RB high 707.5 QPSK 22.52 27.05
3MHz 100% RB 707.5 QPSK 21.58 27.12
3MHz 1 RB low 707.5 16QAM 21.51 27.52
3MHz 1 RB mid 707.5 16QAM 21.48 27.24
3MHz 1 RB high 707.5 16QAM 21.44 27.01
3MHz 100% RB 707.5 16QAM 20.55 27.80
3MHz 1 RB low 714.5 QPSK 22.57 27.07
3MHz 1 RB mid 714.5 QPSK 22.51 27.19
3MHz 1 RB high 714.5 QPSK 22.54 27.22
3MHz 100% RB 714.5 QPSK 21.61 27.04
3MHz 1 RB low 714.5 16QAM 21.69 26.82
3MHz 1 RB mid 714.5 16QAM 21.64 26.97
3MHz 1 RB high 714.5 16QAM 21.64 26.96
3MHz 100% RB 714.5 16QAM 20.59 27.11
SMHz 1 RB low 701.5 QPSK 22.69 26.92
SMHz 1 RB mid 701.5 QPSK 22.70 27.03
5SMHz 1 RB high 701.5 QPSK 22.69 27.36
SMHz 100% RB 701.5 QPSK 21.73 27.25
SMHz 1 RB low 701.5 16QAM 21.69 26.84
SMHz 1 RB mid 701.5 16QAM 21.70 26.96
SMHz 1 RB high 701.5 16QAM 21.74 27.30
SMHz 100% RB 701.5 16QAM 20.80 27.25
5SMHz 1 RB low 707.5 QPSK 22.71 27.63
5SMHz 1 RB mid 707.5 QPSK 22.69 27.33
5MHz 1 RB high 707.5 QPSK 22.59 2691
SMHz 100% RB 707.5 QPSK 21.53 27.89
SMHz 1 RB low 707.5 16QAM 21.67 27.33
SMHz 1 RB mid 707.5 16QAM 21.71 27.12
5SMHz 1 RB high 707.5 16QAM 21.58 26.66
SMHz 100% RB 707.5 16QAM 20.67 27.23
5MHz 1 RB low 713.5 QPSK 22.54 26.54
SMHz 1 RB mid 713.5 QPSK 22.65 26.88
SMHz 1 RB high 713.5 QPSK 22.56 26.92
5SMHz 100% RB 713.5 QPSK 21.46 27.37
5SMHz 1 RB low 713.5 16QAM 21.70 26.44
SMHz 1 RB mid 713.5 16QAM 21.82 26.78
5MHz 1 RB high 713.5 16QAM 21.74 26.83
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5SMHz 100% RB 713.5 16QAM 20.50 27.03
10MHz 1 RB low 704 QPSK 22.59 27.04
10MHz 1 RB mid 704 QPSK 22.61 27.54
10MHz 1 RB high 704 QPSK 22.54 27.19
10MHz 100% RB 704 QPSK 21.72 27.84
10MHz 1 RB low 704 16QAM 21.81 26.82
10MHz 1 RB mid 704 16QAM 21.86 27.27
10MHz 1 RB high 704 16QAM 21.71 26.88
10MHz 100% RB 704 16QAM 20.70 27.65
10MHz 1 RB low 707.5 QPSK 22.63 27.45
10MHz 1 RB mid 707.5 QPSK 22.61 27.37
10MHz 1 RB high 707.5 QPSK 22.48 26.81
10MHz 100% RB 707.5 QPSK 21.57 27.63
10MHz 1 RB low 707.5 16QAM 21.52 27.38
10MHz 1 RB mid 707.5 16QAM 21.50 27.34
10MHz 1 RB high 707.5 16QAM 21.40 26.69
10MHz 100% RB 707.5 16QAM 20.63 27.59
10MHz 1 RB low 711 QPSK 22.56 27.66
10MHz 1 RB mid 711 QPSK 2248 26.84
10MHz 1 RB high 711 QPSK 22.48 27.22
10MHz 100% RB 711 QPSK 21.53 27.47
10MHz 1 RB low 711 16QAM 21.77 27.40
10MHz 1 RB mid 711 16QAM 21.60 26.58
10MHz 1 RB high 711 16QAM 21.60 26.97
10MHz 100% RB 711 16QAM 20.56 27.22
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LTE band 13
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

5MHz 1 RB low 779.5 QPSK 22.40 26.71
SMHz 1 RB mid 779.5 QPSK 22.41 26.69
SMHz 1 RB high 779.5 QPSK 22.24 26.72
SMHz 100% RB 779.5 QPSK 21.23 26.75
5MHz 1 RB low 779.5 16QAM 21.37 26.41
5MHz 1 RB mid 779.5 16QAM 21.38 26.44
5MHz 1 RB high 779.5 16QAM 21.26 26.47
SMHz 100% RB 779.5 16QAM 20.32 26.94
SMHz 1 RB low 782 QPSK 22.29 26.37
SMHz 1 RB mid 782 QPSK 22.29 26.57
5MHz 1 RB high 782 QPSK 22.16 26.71
5MHz 100% RB 782 QPSK 21.17 26.74
5MHz 1 RB low 782 16QAM 21.45 26.25
SMHz 1 RB mid 782 16QAM 21.49 26.49
5MHz 1 RB high 782 16QAM 21.38 26.66
SMHz 100% RB 782 16QAM 20.19 26.51
5MHz 1 RB low 784.5 QPSK 22.23 26.63
5MHz 1 RB mid 784.5 QPSK 22.22 26.80
5MHz 1 RB high 784.5 QPSK 22.13 26.84
SMHz 100% RB 784.5 QPSK 21.17 26.96
SMHz 1 RB low 784.5 16QAM 21.22 26.53
SMHz 1 RB mid 784.5 16QAM 21.26 26.75
5MHz 1 RB high 784.5 16QAM 21.16 26.78
5MHz 100% RB 784.5 16QAM 20.22 26.71
10MHz 1 RB low 782 QPSK 22.25 26.73
10MHz 1 RB mid 782 QPSK 22.17 26.75
10MHz 1 RB high 782 QPSK 22.07 27.05
10MHz 100% RB 782 QPSK 21.30 27.28
10MHz 1 RB low 782 16QAM 21.47 26.50
10MHz 1 RB mid 782 16QAM 21.35 26.45
10MHz 1 RB high 782 16QAM 21.30 26.81
10MHz 100% RB 782 16QAM 20.24 26.99
10MHz 1 RB low 782 QPSK 22.24 26.73

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 33 of 590



CAICT

= ©

& 777

=

Report No.: 122W00018-LTE RF-Rev5

10MHz 1 RB mid 782 QPSK 22.15 26.73
10MHz 1 RB high 782 QPSK 22.09 27.14
10MHz 100% RB 782 QPSK 21.24 27.24
10MHz 1 RB low 782 16QAM 21.44 26.49
10MHz 1 RB mid 782 16QAM 21.33 26.44
10MHz 1 RB high 782 16QAM 21.27 26.79
10MHz 100% RB 782 16QAM 20.24 27.24
10MHz 1 RB low 782 QPSK 22.27 26.74
10MHz 1 RB mid 782 QPSK 22.14 26.74
10MHz 1 RB high 782 QPSK 22.05 27.09
10MHz 100% RB 782 QPSK 21.23 27.16
10MHz 1 RB low 782 16QAM 21.45 26.50
10MHz 1 RB mid 782 16QAM 21.31 26.42
10MHz 1 RB high 782 16QAM 21.26 26.78
10MHz 100% RB 782 16QAM 20.21 26.82
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LTE band 14
. RB Frequency . Average Peak Power
Bandwidth . Modulation Power
size/offset (MHz) (dBm)
(dBm)

SMHz 1 RB low 790.5 QPSK 23.47 28.06
SMHz 1 RB mid 790.5 QPSK 23.53 27.88
SMHz 1 RB high 790.5 QPSK 23.45 27.70
SMHz 100% RB 790.5 QPSK 22.45 28.35
SMHz 1 RB low 790.5 16QAM 22.48 27.98
SMHz 1 RB mid 790.5 16QAM 22.52 27.80
SMHz 1 RB high 790.5 16QAM 22.46 27.61
SMHz 100% RB 790.5 16QAM 21.52 27.92
SMHz 1 RB low 793 QPSK 23.52 28.07
SMHz 1 RB mid 793 QPSK 23.55 27.89
SMHz 1 RB high 793 QPSK 23.51 28.09
SMHz 100% RB 793 QPSK 22.51 28.48
SMHz 1 RB low 793 16QAM 22.48 27.80
SMHz 1 RB mid 793 16QAM 22.54 27.64
SMHz 1 RB high 793 16QAM 22.52 27.82
SMHz 100% RB 793 16QAM 21.54 27.88
SMHz 1 RB low 795.5 QPSK 23.40 27.63
SMHz 1 RB mid 795.5 QPSK 23.45 27.86
SMHz 1 RB high 795.5 QPSK 23.40 27.86
SMHz 100% RB 795.5 QPSK 22.37 28.14
SMHz 1 RB low 795.5 16QAM 22.55 27.52
SMHz 1 RB mid 795.5 16QAM 22.67 27.80
SMHz 1 RB high 795.5 16QAM 22.59 27.79
SMHz 100% RB 795.5 16QAM 21.38 27.99
10MHz 1 RB low 793 QPSK 23.44 28.36
10MHz 1 RB mid 793 QPSK 23.39 27.95
10MHz 1 RB high 793 QPSK 23.40 28.14
10MHz 100% RB 793 QPSK 22.48 28.81
10MHz 1 RB low 793 16QAM 22.62 28.04
10MHz 1 RB mid 793 16QAM 22.52 27.65
10MHz 1 RB high 793 16QAM 22.61 27.85
10MHz 100% RB 793 16QAM 21.50 28.24
10MHz 1 RB low 793 QPSK 23.41 28.34
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10MHz 1 RB mid 793 QPSK 23.36 27.94
10MHz 1 RB high 793 QPSK 23.43 28.15
10MHz 100% RB 793 QPSK 22.47 28.79
10MHz 1 RB low 793 16QAM 22.60 28.01
10MHz 1 RB mid 793 16QAM 22.60 27.69
10MHz 1 RB high 793 16QAM 22.61 27.83
10MHz 100% RB 793 16QAM 21.41 28.17
10MHz 1 RB low 793 QPSK 23.37 28.29
10MHz 1 RB mid 793 QPSK 23.35 27.93
10MHz 1 RB high 793 QPSK 23.39 28.13
10MHz 100% RB 793 QPSK 2243 28.17
10MHz 1 RB low 793 16QAM 22.59 28.01
10MHz 1 RB mid 793 16QAM 22.54 27.65
10MHz 1 RB high 793 16QAM 22.58 27.81
10MHz 100% RB 793 16QAM 21.48 27.96
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LTE band 17
. RB Frequency . Average Peak Power
Bandwidth . Modulation Power
size/offset (MHz) (dBm)
(dBm)

SMHz 1 RB low 706.5 QPSK 22.73 27.79
SMHz 1 RB mid 706.5 QPSK 22.81 27.62
SMHz 1 RB high 706.5 QPSK 22.72 27.21
SMHz 100% RB 706.5 QPSK 21.77 27.84
SMHz 1 RB low 706.5 16QAM 21.79 27.43
SMHz 1 RB mid 706.5 16QAM 21.92 27.45
SMHz 1 RB high 706.5 16QAM 21.79 26.88
SMHz 100% RB 706.5 16QAM 20.82 27.54
SMHz 1 RB low 710 QPSK 22.67 27.40
SMHz 1 RB mid 710 QPSK 22.69 26.91
SMHz 1 RB high 710 QPSK 22.70 26.92
SMHz 100% RB 710 QPSK 21.67 27.28
SMHz 1 RB low 710 16QAM 21.89 27.19
SMHz 1 RB mid 710 16QAM 21.83 26.69
SMHz 1 RB high 710 16QAM 21.90 26.62
SMHz 100% RB 710 16QAM 20.70 27.10
SMHz 1 RB low 713.5 QPSK 22.55 26.58
SMHz 1 RB mid 713.5 QPSK 22.69 26.94
SMHz 1 RB high 713.5 QPSK 22.61 26.98
SMHz 100% RB 713.5 QPSK 21.56 27.34
SMHz 1 RB low 713.5 16QAM 21.56 26.50
SMHz 1 RB mid 713.5 16QAM 21.71 26.87
SMHz 1 RB high 713.5 16QAM 21.57 26.87
SMHz 100% RB 713.5 16QAM 20.60 27.15
10MHz 1 RB low 709 QPSK 22.65 27.63
10MHz 1 RB mid 709 QPSK 22.60 27.04
10MHz 1 RB high 709 QPSK 22.60 27.07
10MHz 100% RB 709 QPSK 21.75 27.36
10MHz 1 RB low 709 16QAM 21.83 27.31
10MHz 1 RB mid 709 16QAM 21.79 26.78
10MHz 1 RB high 709 16QAM 21.81 26.80
10MHz 100% RB 709 16QAM 20.74 27.40
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10MHz 1 RB low 710 QPSK 22.70 27.64

10MHz 1 RB mid 710 QPSK 22.62 26.88

10MHz 1 RB high 710 QPSK 22.64 27.25

10MHz 100% RB 710 QPSK 21.73 27.26

10MHz 1 RB low 710 16QAM 21.57 27.55

10MHz 1 RB mid 710 16QAM 21.48 26.77

10MHz 1 RB high 710 16QAM 21.55 27.17
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10MHz 100% RB 710 16QAM 20.76 27.33

10MHz 1 RB low 711 QPSK 22.70 27.74

10MHz 1 RB mid 711 QPSK 22.57 26.88

10MHz 1 RB high 711 QPSK 22.60 27.31

10MHz 100% RB 711 QPSK 21.68 27.14

10MHz 1 RB low 711 16QAM 21.91 27.50

10MHz 1 RB mid 711 16QAM 21.72 26.66

10MHz 1 RB high 711 16QAM 21.76 27.06

10MHz 100% RB 711 16QAM 20.75 27.33
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LTE band 25
. RB Frequency . Average Peak Power
Bandwidth . Modulation Power
size/offset (MHz) (dBm)
(dBm)

1.4AMHz 1 RB low 1850.7 QPSK 22.34 27.65
1.4AMHz 1 RB mid 1850.7 QPSK 22.38 27.66
1.4AMHz 1 RB high 1850.7 QPSK 22.35 27.66
1.4MHz 100% RB 1850.7 QPSK 21.31 27.61
1.4MHz 1 RB low 1850.7 16QAM 21.23 27.59
1.4MHz 1 RB mid 1850.7 16QAM 21.34 27.59
1.4MHz 1 RB high 1850.7 16QAM 21.21 27.62
1.4MHz 100% RB 1850.7 16QAM 20.33 27.06
1.4MHz 1 RB low 1882.5 QPSK 22.24 27.65
1.4MHz 1 RB mid 1882.5 QPSK 22.27 27.61
1.4MHz 1 RB high 1882.5 QPSK 22.24 27.66
1.4MHz 100% RB 1882.5 QPSK 21.25 27.52
1.4AMHz 1 RB low 1882.5 16QAM 21.36 27.27
1.4AMHz 1 RB mid 1882.5 16QAM 21.47 27.36
1.4AMHz 1 RB high 1882.5 16QAM 21.36 27.19
1.4MHz 100% RB 1882.5 16QAM 20.18 27.23
1.4MHz 1 RB low 1914.3 QPSK 22.92 28.58
1.4MHz 1 RB mid 1914.3 QPSK 22.94 28.34
1.4AMHz 1 RB high 1914.3 QPSK 22.92 28.27
1.4AMHz 100% RB 1914.3 QPSK 21.88 27.90
1.4AMHz 1 RB low 1914.3 16QAM 22.11 28.22
1.4MHz 1 RB mid 1914.3 16QAM 22.14 28.01
1.4MHz 1 RB high 1914.3 16QAM 22.06 27.95
1.4MHz 100% RB 1914.3 16QAM 20.97 28.03
3MHz 1 RB low 1851.5 QPSK 22.30 27.56
3MHz 1 RB mid 1851.5 QPSK 22.38 27.61
3MHz 1 RB high 1851.5 QPSK 22.32 27.62
3MHz 100% RB 1851.5 QPSK 21.39 27.24
3MHz 1 RB low 1851.5 16QAM 21.54 27.25
3MHz 1 RB mid 1851.5 16QAM 21.56 27.21
3MHz 1 RB high 1851.5 16QAM 21.51 27.28
3MHz 100% RB 1851.5 16QAM 20.42 27.13
3MHz 1 RB low 1882.5 QPSK 22.37 27.48
3MHz 1 RB mid 1882.5 QPSK 22.41 27.52
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3MHz 1 RB high 1882.5 QPSK 22.37 27.80
3MHz 100% RB 1882.5 QPSK 21.38 27.17
3MHz 1 RB low 1882.5 16QAM 21.18 27.34
3MHz 1 RB mid 1882.5 16QAM 21.30 27.43
3MHz 1 RB high 1882.5 16QAM 21.27 27.77
3MHz 100% RB 1882.5 16QAM 20.30 27.40
3MHz 1 RB low 1913.5 QPSK 23.03 28.65
3MHz 1 RB mid 1913.5 QPSK 22.97 28.45
3MHz 1 RB high 1913.5 QPSK 22.99 28.24
3MHz 100% RB 1913.5 QPSK 22.04 28.28
3MHz 1 RB low 1913.5 16QAM 22.14 28.19
3MHz 1 RB mid 1913.5 16QAM 22.15 28.17
3MHz 1 RB high 1913.5 16QAM 22.09 27.93
3MHz 100% RB 1913.5 16QAM 20.96 27.95
SMHz 1 RB low 1852.5 QPSK 22.44 27.40
SMHz 1 RB mid 1852.5 QPSK 22.54 27.49
SMHz 1 RB high 1852.5 QPSK 2245 27.51
5SMHz 100% RB 1852.5 QPSK 21.45 27.78
5SMHz 1 RB low 1852.5 16QAM 21.43 27.31
SMHz 1 RB mid 1852.5 16QAM 21.57 27.41
SMHz 1 RB high 1852.5 16QAM 21.50 27.44
SMHz 100% RB 1852.5 16QAM 20.46 27.61
SMHz 1 RB low 1882.5 QPSK 22.42 27.36
5SMHz 1 RB mid 1882.5 QPSK 22.56 27.57
5SMHz 1 RB high 1882.5 QPSK 22.52 27.98
SMHz 100% RB 1882.5 QPSK 21.38 27.96
SMHz 1 RB low 1882.5 16QAM 21.36 27.00
SMHz 1 RB mid 1882.5 16QAM 21.56 27.33
SMHz 1 RB high 1882.5 16QAM 21.54 27.67
5SMHz 100% RB 1882.5 16QAM 20.48 27.01
5SMHz 1 RB low 1912.5 QPSK 23.09 28.18
5MHz 1 RB mid 1912.5 QPSK 23.16 28.17
SMHz 1 RB high 1912.5 QPSK 23.02 27.85
SMHz 100% RB 1912.5 QPSK 22.03 28.28
5SMHz 1 RB low 1912.5 16QAM 22.31 28.12
5SMHz 1 RB mid 1912.5 16QAM 22.34 28.08
SMHz 1 RB high 1912.5 16QAM 22.19 27.76
SMHz 100% RB 1912.5 16QAM 21.03 27.96
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10MHz 1 RB low 1855 QPSK 22.55 27.77
10MHz 1 RB mid 1855 QPSK 22.49 27.81
10MHz 1 RB high 1855 QPSK 22.54 28.13
10MHz 100% RB 1855 QPSK 21.56 27.74
10MHz 1 RB low 1855 16QAM 21.75 27.42
10MHz 1 RB mid 1855 16QAM 21.72 27.47
10MHz 1 RB high 1855 16QAM 21.77 27.79
10MHz 100% RB 1855 16QAM 20.55 27.47
10MHz 1 RB low 1882.5 QPSK 22.45 27.36
10MHz 1 RB mid 1882.5 QPSK 22.47 27.78
10MHz 1 RB high 1882.5 QPSK 22.66 28.22
10MHz 100% RB 1882.5 QPSK 21.44 27.72
10MHz 1 RB low 1882.5 16QAM 21.37 27.29
10MHz 1 RB mid 1882.5 16QAM 21.34 27.69
10MHz 1 RB high 1882.5 16QAM 21.57 28.19
10MHz 100% RB 1882.5 16QAM 20.47 27.58
10MHz 1 RB low 1910 QPSK 23.15 28.23
10MHz 1 RB mid 1910 QPSK 23.07 28.67
10MHz 1 RB high 1910 QPSK 22.95 28.30
10MHz 100% RB 1910 QPSK 22.12 28.76
10MHz 1 RB low 1910 16QAM 22.35 28.04
10MHz 1 RB mid 1910 16QAM 22.27 28.35
10MHz 1 RB high 1910 16QAM 22.15 28.10
10MHz 100% RB 1910 16QAM 21.17 28.68
15MHz 1 RB low 1857.5 QPSK 22.57 27.79
15MHz 1 RB mid 1857.5 QPSK 22.64 28.22
15MHz 1 RB high 1857.5 QPSK 22.55 28.13
15MHz 100% RB 1857.5 QPSK 21.61 28.03
15MHz 1 RB low 1857.5 16QAM 21.75 27.66
15MHz 1 RB mid 1857.5 16QAM 21.86 27.85
15MHz 1 RB high 1857.5 16QAM 21.79 27.77
15MHz 100% RB 1857.5 16QAM 20.66 27.90
15MHz 1 RB low 1882.5 QPSK 22.36 27.31
15MHz 1 RB mid 1882.5 QPSK 22.44 27.73
15MHz 1 RB high 1882.5 QPSK 22.67 28.23
15MHz 100% RB 1882.5 QPSK 21.45 27.61
15MHz 1 RB low 1882.5 16QAM 21.14 27.13
15MHz 1 RB mid 1882.5 16QAM 21.29 27.67

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 42 of 590



CAICT

= ©
& 777
=
Report No.: 122W00018-LTE RF-Rev5
15MHz 1 RB high 1882.5 16QAM 21.51 28.14
15MHz 100% RB 1882.5 16QAM 20.40 27.36
15MHz 1 RB low 1907.5 QPSK 23.04 28.21
15MHz 1 RB mid 1907.5 QPSK 23.05 28.38
15MHz 1 RB high 1907.5 QPSK 22.85 28.28
15MHz 100% RB 1907.5 QPSK 22.14 28.77
15MHz 1 RB low 1907.5 16QAM 22.42 28.05
15MHz 1 RB mid 1907.5 16QAM 22.33 28.14
15MHz 1 RB high 1907.5 16QAM 22.19 28.06
15MHz 100% RB 1907.5 16QAM 21.14 28.26
20MHz 1 RB low 1860 QPSK 22.69 27.90
20MHz 1 RB mid 1860 QPSK 22.76 28.32
20MHz 1 RB high 1860 QPSK 22.53 27.91
20MHz 100% RB 1860 QPSK 21.54 27.99
20MHz 1 RB low 1860 16QAM 21.73 27.60
20MHz 1 RB mid 1860 16QAM 21.79 27.97
20MHz 1 RB high 1860 16QAM 21.58 27.67
20MHz 100% RB 1860 16QAM 20.52 27.77
20MHz 1 RB low 1882.5 QPSK 22.25 27.71
20MHz 1 RB mid 1882.5 QPSK 22.31 27.74
20MHz 1 RB high 1882.5 QPSK 22.67 28.46
20MHz 100% RB 1882.5 QPSK 21.43 27.42
20MHz 1 RB low 1882.5 16QAM 21.37 26.65
20MHz 1 RB mid 1882.5 16QAM 21.44 26.68
20MHz 1 RB high 1882.5 16QAM 21.79 27.21
20MHz 100% RB 1882.5 16QAM 20.45 27.60
20MHz 1 RB low 1905 QPSK 23.02 28.40
20MHz 1 RB mid 1905 QPSK 23.07 27.96
20MHz 1 RB high 1905 QPSK 22.93 28.27
20MHz 100% RB 1905 QPSK 22.09 27.99
20MHz 1 RB low 1905 16QAM 22.20 28.49
20MHz 1 RB mid 1905 16QAM 22.30 28.04
20MHz 1 RB high 1905 16QAM 22.15 28.37
20MHz 100% RB 1905 16QAM 21.08 28.29
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LTE band 26 Part 22
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Average Peak Power (dBm)
Power (dBm)
1.4AMHz 1 RB low 824.7 QPSK 23.68 28.22
1.4AMHz 1 RB mid 824.7 QPSK 23.70 28.36
1.4AMHz 1 RB high 824.7 QPSK 23.61 28.42
1.4MHz 100% RB 824.7 QPSK 22.72 28.27
1.4MHz 1 RB low 824.7 16QAM 22.78 27.99
1.4MHz 1 RB mid 824.7 16QAM 22.88 28.13
1.4AMHz 1 RB high 824.7 16QAM 22.74 28.18
1.4AMHz 100% RB 824.7 16QAM 21.78 28.38
1.4AMHz 1 RB low 836.5 QPSK 23.78 27.90
1.4MHz 1 RB mid 836.5 QPSK 23.85 27.96
1.4MHz 1 RB high 836.5 QPSK 23.77 27.90
1.4MHz 100% RB 836.5 QPSK 22.80 28.30
1.4AMHz 1 RB low 836.5 16QAM 22.65 27.79
1.4AMHz 1 RB mid 836.5 16QAM 22.68 27.82
1.4AMHz 1 RB high 836.5 16QAM 22.67 27.70
1.4MHz 100% RB 836.5 16QAM 21.78 27.80
1.4MHz 1 RB low 848.3 QPSK 23.88 27.11
1.4MHz 1 RB mid 848.3 QPSK 23.89 26.95
1.4AMHz 1 RB high 848.3 QPSK 23.85 26.90
1.4AMHz 100% RB 848.3 QPSK 22.95 27.72
1.4AMHz 1 RB low 848.3 16QAM 22.81 26.94
1.4MHz 1 RB mid 848.3 16QAM 22.85 26.77
1.4MHz 1 RB high 848.3 16QAM 22.98 26.72
1.4MHz 100% RB 848.3 16QAM 21.86 27.49
3MHz 1 RB low 825.5 QPSK 23.76 28.20
3MHz 1 RB mid 825.5 QPSK 23.70 28.40
3MHz 1 RB high 825.5 QPSK 23.67 28.60
3MHz 100% RB 825.5 QPSK 22.77 28.54
3MHz 1 RB low 825.5 16QAM 22.89 28.05
3MHz 1 RB mid 825.5 16QAM 22.89 28.11
3MHz 1 RB high 825.5 16QAM 22.83 28.25
3MHz 100% RB 825.5 16QAM 21.85 28.29
3MHz 1 RB low 836.5 QPSK 23.80 28.03
3MHz 1 RB mid 836.5 QPSK 23.83 27.93
3MHz 1 RB high 836.5 QPSK 23.84 27.82
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3MHz 100% RB 836.5 QPSK 22.76 27.88
3MHz 1 RB low 836.5 16QAM 22.63 2791
3MHz 1 RB mid 836.5 16QAM 22.71 27.69
3MHz 1 RB high 836.5 16QAM 22.72 27.62
3MHz 100% RB 836.5 16QAM 21.66 28.24
3MHz 1 RB low 847.5 QPSK 23.95 27.79
3MHz 1 RB mid 847.5 QPSK 23.90 27.15
3MHz 1 RB high 847.5 QPSK 23.95 26.93
3MHz 100% RB 847.5 QPSK 22.94 27.87
3MHz 1 RB low 847.5 16QAM 22.99 27.53
3MHz 1 RB mid 847.5 16QAM 22.94 27.02
3MHz 1 RB high 847.5 16QAM 22.88 26.77
3MHz 100% RB 847.5 16QAM 21.83 27.95
SMHz 1 RB low 826.5 QPSK 23.87 28.09
SMHz 1 RB mid 826.5 QPSK 23.87 28.43
SMHz 1 RB high 826.5 QPSK 23.71 28.44
SMHz 100% RB 826.5 QPSK 22.82 28.89
5SMHz 1 RB low 826.5 16QAM 22.81 28.00
5SMHz 1 RB mid 826.5 16QAM 22.85 28.33
SMHz 1 RB high 826.5 16QAM 22.76 28.38
SMHz 100% RB 826.5 16QAM 21.83 28.66
SMHz 1 RB low 836.5 QPSK 23.84 28.19
SMHz 1 RB mid 836.5 QPSK 23.95 27.92
5SMHz 1 RB high 836.5 QPSK 23.85 27.79
SMHz 100% RB 836.5 QPSK 22.74 28.01
5MHz 1 RB low 836.5 16QAM 22.79 27.92
SMHz 1 RB mid 836.5 16QAM 22.93 27.63
SMHz 1 RB high 836.5 16QAM 22.83 27.46
SMHz 100% RB 836.5 16QAM 21.78 27.87
5SMHz 1 RB low 846.5 QPSK 23.99 28.04
5SMHz 1 RB mid 846.5 QPSK 24.02 27.41
5MHz 1 RB high 846.5 QPSK 23.94 26.82
SMHz 100% RB 846.5 QPSK 22.95 28.33
SMHz 1 RB low 846.5 16QAM 23.20 27.97
5SMHz 1 RB mid 846.5 16QAM 23.13 27.34
5SMHz 1 RB high 846.5 16QAM 22.99 26.72
SMHz 100% RB 846.5 16QAM 21.94 27.88
10MHz 1 RB low 829 QPSK 23.76 28.26
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10MHz 1 RB mid 829 QPSK 23.69 28.65
10MHz 1 RB high 829 QPSK 23.64 28.31
10MHz 100% RB 829 QPSK 22.82 29.34
10MHz 1 RB low 829 16QAM 22.98 28.08
10MHz 1 RB mid 829 16QAM 22.90 28.34
10MHz 1 RB high 829 16QAM 22.80 27.98
10MHz 100% RB 829 16QAM 21.83 28.60
10MHz 1 RB low 836.5 QPSK 23.80 28.61
10MHz 1 RB mid 836.5 QPSK 23.84 27.96
10MHz 1 RB high 836.5 QPSK 23.76 27.97
10MHz 100% RB 836.5 QPSK 22.74 28.02
10MHz 1 RB low 836.5 16QAM 22.69 28.53
10MHz 1 RB mid 836.5 16QAM 22.72 27.86
10MHz 1 RB high 836.5 16QAM 22.71 27.86
10MHz 100% RB 836.5 16QAM 21.77 28.32
10MHz 1 RB low 844 QPSK 23.87 27.96
10MHz 1 RB mid 844 QPSK 23.88 28.32
10MHz 1 RB high 844 QPSK 23.86 26.95
10MHz 100% RB 844 QPSK 22.86 28.48
10MHz 1 RB low 844 16QAM 23.00 27.77
10MHz 1 RB mid 844 16QAM 23.04 28.10
10MHz 1 RB high 844 16QAM 22.82 26.79
10MHz 100% RB 844 16QAM 21.86 28.42
15MHz 1 RB low 831.5 QPSK 23.87 28.45
15MHz 1 RB mid 831.5 QPSK 23.67 28.54
15MHz 1 RB high 831.5 QPSK 23.69 27.75
15MHz 100% RB 831.5 QPSK 22.77 28.75
15MHz 1 RB low 831.5 16QAM 23.06 28.21
15MHz 1 RB mid 831.5 16QAM 22.89 28.23
15MHz 1 RB high 831.5 16QAM 22.87 27.50
15MHz 100% RB 831.5 16QAM 21.71 28.45
15MHz 1 RB low 836.5 QPSK 23.87 28.85
15MHz 1 RB mid 836.5 QPSK 23.83 27.97
15MHz 1 RB high 836.5 QPSK 23.85 28.22
15MHz 100% RB 836.5 QPSK 22.79 28.55
15MHz 1 RB low 836.5 16QAM 22.77 28.77
15MHz 1 RB mid 836.5 16QAM 22.74 27.86
15MHz 1 RB high 836.5 16QAM 22.82 28.17
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15MHz 100% RB 836.5 16QAM 21.85 28.32

15MHz 1 RB low 841.5 QPSK 23.87 28.36

15MHz 1 RB mid 841.5 QPSK 23.81 28.07

15MHz 1 RB high 841.5 QPSK 23.93 26.98

15MHz 100% RB 841.5 QPSK 23.03 28.84

15MHz 1 RB low 841.5 16QAM 23.11 28.11

15MHz 1 RB mid 841.5 16QAM 23.13 27.98

15MHz 1 RB high 841.5 16QAM 23.04 26.82

15MHz 100% RB 841.5 16QAM 21.99 28.39
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LTE band 26 Part 90
Average
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power Peak Power (dBm)
(dBm)
1.4AMHz 1 RB low 814.7 QPSK 23.79 28.30
1.4AMHz 1 RB mid 814.7 QPSK 23.82 28.26
1.4AMHz 1 RB high 814.7 QPSK 23.74 28.19
1.4MHz 100% RB 814.7 QPSK 22.76 28.55
1.4MHz 1 RB low 814.7 16QAM 22.65 28.19
1.4MHz 1 RB mid 814.7 16QAM 22.69 28.13
1.4AMHz 1 RB high 814.7 16QAM 22.58 28.10
1.4AMHz 100% RB 814.7 16QAM 21.76 27.89
1.4AMHz 1 RB low 819 QPSK 23.69 27.80
1.4MHz 1 RB mid 819 QPSK 23.70 27.15
1.4MHz 1 RB high 819 QPSK 23.65 27.711
1.4MHz 100% RB 819 QPSK 22.75 28.01
1.4AMHz 1 RB low 819 16QAM 22.72 27.59
1.4AMHz 1 RB mid 819 16QAM 22.81 27.57
1.4AMHz 1 RB high 819 16QAM 22.76 27.49
1.4MHz 100% RB 819 16QAM 21.61 27.70
1.4MHz 1 RB low 823.3 QPSK 23.64 27.94
1.4MHz 1 RB mid 823.3 QPSK 23.62 28.00
1.4AMHz 1 RB high 823.3 QPSK 23.70 28.12
1.4AMHz 100% RB 823.3 QPSK 22.72 28.04
1.4AMHz 1 RB low 823.3 16QAM 22.70 27.71
1.4MHz 1 RB mid 823.3 16QAM 22.73 27.15
1.4MHz 1 RB high 823.3 16QAM 22.75 27.90
1.4MHz 100% RB 823.3 16QAM 21.79 28.14
3MHz 1 RB low 815.5 QPSK 2391 28.37
3MHz 1 RB mid 815.5 QPSK 23.83 28.17
3MHz 1 RB high 815.5 QPSK 23.80 28.03
3MHz 100% RB 815.5 QPSK 22.86 28.11
3MHz 1 RB low 815.5 16QAM 22.75 28.25
3MHz 1 RB mid 815.5 16QAM 22.71 28.03
3MHz 1 RB high 815.5 16QAM 22.67 27.92
3MHz 100% RB 815.5 16QAM 21.78 28.54
3MHz 1 RB low 819 QPSK 23.83 27.97
3MHz 1 RB mid 819 QPSK 23.70 27.73
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3MHz 1 RB high 819 QPSK 23.73 27.72
3MHz 100% RB 819 QPSK 22.77 27.73
3MHz 1 RB low 819 16QAM 22.84 27.58
3MHz 1 RB mid 819 16QAM 22.85 27.57
3MHz 1 RB high 819 16QAM 22.78 27.52
3MHz 100% RB 819 16QAM 21.70 27.59
3MHz 1 RB low 822.5 QPSK 23.68 27.68
3MHz 1 RB mid 822.5 QPSK 23.63 27.79
3MHz 1 RB high 822.5 QPSK 23.69 28.01
3MHz 100% RB 822.5 QPSK 22.83 28.44
3MHz 1 RB low 822.5 16QAM 22.83 27.48
3MHz 1 RB mid 822.5 16QAM 22.80 27.55
3MHz 1 RB high 822.5 16QAM 22.86 27.80
3MHz 100% RB 822.5 16QAM 21.82 27.89
SMHz 1 RB low 816.5 QPSK 23.96 28.37
SMHz 1 RB mid 816.5 QPSK 23.93 28.04
SMHz 1 RB high 816.5 QPSK 23.83 27.65
SMHz 100% RB 816.5 QPSK 22.83 28.15
5SMHz 1 RB low 816.5 16QAM 22.92 28.09
SMHz 1 RB mid 816.5 16QAM 2291 27.82
SMHz 1 RB high 816.5 16QAM 22.80 27.43
SMHz 100% RB 816.5 16QAM 21.89 27.96
SMHz 1 RB low 819 QPSK 23.87 27.78
5SMHz 1 RB mid 819 QPSK 23.85 27.56
5SMHz 1 RB high 819 QPSK 23.73 27.54
SMHz 100% RB 819 QPSK 22.81 27.94
SMHz 1 RB low 819 16QAM 23.03 27.69
SMHz 1 RB mid 819 16QAM 23.04 27.51
SMHz 1 RB high 819 16QAM 22.89 27.46
5SMHz 100% RB 819 16QAM 21.75 27.84
5SMHz 1 RB low 821.5 QPSK 23.84 27.51
5MHz 1 RB mid 821.5 QPSK 23.80 27.61
SMHz 1 RB high 821.5 QPSK 23.64 27.84
SMHz 100% RB 821.5 QPSK 22.73 28.12
5SMHz 1 RB low 821.5 16QAM 22.78 27.43
5SMHz 1 RB mid 821.5 16QAM 22.81 27.55
SMHz 1 RB high 821.5 16QAM 22.71 27.80
SMHz 100% RB 821.5 16QAM 21.77 28.08
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10MHz 1 RB low 819 QPSK 23.90 28.37
10MHz 1 RB mid 819 QPSK 23.78 27.75
10MHz 1 RB high 819 QPSK 23.65 28.01
10MHz 100% RB 819 QPSK 22.83 28.18
10MHz 1 RB low 819 16QAM 22.83 28.31
10MHz 1 RB mid 819 16QAM 22.62 27.63
10MHz 1 RB high 819 16QAM 22.52 27.90
10MHz 100% RB 819 16QAM 21.79 27.81
10MHz 1 RB low 819 QPSK 23.91 28.37
10MHz 1 RB mid 819 QPSK 23.77 27.74
10MHz 1 RB high 819 QPSK 23.64 28.02
10MHz 100% RB 819 QPSK 22.83 28.38
10MHz 1 RB low 819 16QAM 22.81 28.30
10MHz 1 RB mid 819 16QAM 22.67 27.65
10MHz 1 RB high 819 16QAM 22.51 27.90
10MHz 100% RB 819 16QAM 21.85 27.87
10MHz 1 RB low 819 QPSK 23.94 28.39
10MHz 1 RB mid 819 QPSK 23.78 27.74
10MHz 1 RB high 819 QPSK 23.63 28.01
10MHz 100% RB 819 QPSK 22.83 28.16
10MHz 1 RB low 819 16QAM 22.80 28.28
10MHz 1 RB mid 819 16QAM 22.62 27.63
10MHz 1 RB high 819 16QAM 22.54 27.92
10MHz 100% RB 819 16QAM 21.86 28.01
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LTE band 66
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

1.4AMHz 1 RB low 1710.7 QPSK 24.80 30.35
1.4MHz 1 RB mid 1710.7 QPSK 24.80 30.58
1.4MHz 1 RB high 1710.7 QPSK 24.70 30.50
1.4MHz 100% RB 1710.7 QPSK 23.74 29.65
1.4AMHz 1 RB low 1710.7 16QAM 23.86 30.15
1.4AMHz 1 RB mid 1710.7 16QAM 23.95 30.08
1.4AMHz 1 RB high 1710.7 16QAM 23.83 30.11
1.4MHz 100% RB 1710.7 16QAM 22.80 29.82
1.4MHz 1 RB low 1745 QPSK 24.18 29.52
1.4MHz 1 RB mid 1745 QPSK 24.31 29.58
1.4AMHz 1 RB high 1745 QPSK 24.22 29.52
1.4AMHz 100% RB 1745 QPSK 23.19 29.69
1.4AMHz 1 RB low 1745 16QAM 23.07 29.48
1.4MHz 1 RB mid 1745 16QAM 23.19 29.46
1.4MHz 1 RB high 1745 16QAM 23.06 29.50
1.4MHz 100% RB 1745 16QAM 22.24 28.86
1.4AMHz 1 RB low 1779.3 QPSK 24.40 29.77
1.4AMHz 1 RB mid 1779.3 QPSK 24.46 29.74
1.4AMHz 1 RB high 1779.3 QPSK 24.42 29.78
1.4MHz 100% RB 1779.3 QPSK 23.42 29.61
1.4MHz 1 RB low 1779.3 16QAM 23.48 29.31
1.4MHz 1 RB mid 1779.3 16QAM 23.62 29.42
1.4AMHz 1 RB high 1779.3 16QAM 23.54 29.27
1.4AMHz 100% RB 1779.3 16QAM 22.34 29.32
3MHz 1 RB low 1711.5 QPSK 24.59 30.07
3MHz 1 RB mid 1711.5 QPSK 24.71 30.12
3MHz 1 RB high 1711.5 QPSK 24.58 30.04
3MHz 100% RB 1711.5 QPSK 23.78 29.54
3MHz 1 RB low 1711.5 16QAM 23.79 29.74
3MHz 1 RB mid 1711.5 16QAM 23.89 29.76
3MHz 1 RB high 1711.5 16QAM 23.76 29.71
3MHz 100% RB 1711.5 16QAM 22.81 29.55
3MHz 1 RB low 1745 QPSK 24.20 29.45
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3MHz 1 RB mid 1745 QPSK 24.29 29.49
3MHz 1 RB high 1745 QPSK 24.14 29.40
3MHz 100% RB 1745 QPSK 23.26 29.21
3MHz 1 RB low 1745 16QAM 23.03 29.36
3MHz 1 RB mid 1745 16QAM 23.17 29.42
3MHz 1 RB high 1745 16QAM 23.01 29.34
3MHz 100% RB 1745 16QAM 22.20 29.71
3MHz 1 RB low 1778.5 QPSK 24.35 29.66
3MHz 1 RB mid 1778.5 QPSK 24.47 29.71
3MHz 1 RB high 1778.5 QPSK 24.39 29.67
3MHz 100% RB 1778.5 QPSK 23.48 29.54
3MHz 1 RB low 1778.5 16QAM 23.46 29.21
3MHz 1 RB mid 1778.5 16QAM 23.62 29.39
3MHz 1 RB high 1778.5 16QAM 23.47 29.23
3MHz 100% RB 1778.5 16QAM 22.44 29.54
SMHz 1 RB low 1712.5 QPSK 24.69 29.85
SMHz 1 RB mid 1712.5 QPSK 24.83 29.88
5SMHz 1 RB high 1712.5 QPSK 24.58 29.74
5SMHz 100% RB 1712.5 QPSK 23.68 29.80
SMHz 1 RB low 1712.5 16QAM 23.69 29.78
SMHz 1 RB mid 1712.5 16QAM 23.87 29.87
SMHz 1 RB high 1712.5 16QAM 23.60 29.68
SMHz 100% RB 1712.5 16QAM 22.72 29.67
5SMHz 1 RB low 1745 QPSK 24.18 29.41
5SMHz 1 RB mid 1745 QPSK 24.41 29.53
5MHz 1 RB high 1745 QPSK 24.19 29.42
SMHz 100% RB 1745 QPSK 23.18 29.09
SMHz 1 RB low 1745 16QAM 23.14 29.03
SMHz 1 RB mid 1745 16QAM 23.39 29.22
5SMHz 1 RB high 1745 16QAM 23.19 29.06
5SMHz 100% RB 1745 16QAM 22.25 29.01
5MHz 1 RB low 1777.5 QPSK 24.34 29.18
SMHz 1 RB mid 1777.5 QPSK 24.58 29.30
SMHz 1 RB high 1777.5 QPSK 24.37 29.15
5SMHz 100% RB 1777.5 QPSK 23.44 29.24
5SMHz 1 RB low 1777.5 16QAM 23.54 29.09
SMHz 1 RB mid 1777.5 16QAM 23.78 29.23
5MHz 1 RB high 1777.5 16QAM 23.57 29.08
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5SMHz 100% RB 1777.5 16QAM 22.43 29.33
10MHz 1 RB low 1715 QPSK 24.69 30.10
10MHz 1 RB mid 1715 QPSK 24.65 30.07
10MHz 1 RB high 1715 QPSK 24.56 29.97
10MHz 100% RB 1715 QPSK 23.66 30.44
10MHz 1 RB low 1715 16QAM 23.91 29.80
10MHz 1 RB mid 1715 16QAM 23.85 29.75
10MHz 1 RB high 1715 16QAM 23.76 29.61
10MHz 100% RB 1715 16QAM 22.64 29.59
10MHz 1 RB low 1745 QPSK 24.27 29.53
10MHz 1 RB mid 1745 QPSK 24.37 29.58
10MHz 1 RB high 1745 QPSK 24.29 29.54
10MHz 100% RB 1745 QPSK 23.28 29.59
10MHz 1 RB low 1745 16QAM 23.16 29.45
10MHz 1 RB mid 1745 16QAM 23.20 29.48
10MHz 1 RB high 1745 16QAM 23.15 29.43
10MHz 100% RB 1745 16QAM 22.31 29.33
10MHz 1 RB low 1775 QPSK 24.42 29.85
10MHz 1 RB mid 1775 QPSK 24.49 29.82
10MHz 1 RB high 1775 QPSK 24.44 29.74
10MHz 100% RB 1775 QPSK 23.44 29.50
10MHz 1 RB low 1775 16QAM 23.61 29.50
10MHz 1 RB mid 1775 16QAM 23.67 29.46
10MHz 1 RB high 1775 16QAM 23.62 2943
10MHz 100% RB 1775 16QAM 22.49 29.63
15MHz 1 RB low 1717.5 QPSK 24.69 30.11
15MHz 1 RB mid 1717.5 QPSK 24.70 30.10
15MHz 1 RB high 1717.5 QPSK 24.52 29.93
15MHz 100% RB 1717.5 QPSK 23.58 30.10
15MHz 1 RB low 1717.5 16QAM 23.89 29.80
15MHz 1 RB mid 1717.5 16QAM 23.92 29.77
15MHz 1 RB high 1717.5 16QAM 23.78 29.62
15MHz 100% RB 1717.5 16QAM 22.61 29.82
15MHz 1 RB low 1745 QPSK 24.32 29.56
15MHz 1 RB mid 1745 QPSK 24.42 29.63
15MHz 1 RB high 1745 QPSK 24.33 29.57
15MHz 100% RB 1745 QPSK 23.24 29.62
15MHz 1 RB low 1745 16QAM 23.20 29.47
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15MHz 1 RB mid 1745 16QAM 23.31 29.58
15MHz 1 RB high 1745 16QAM 23.21 29.48
15MHz 100% RB 1745 16QAM 22.25 29.27
15MHz 1 RB low 1772.5 QPSK 24.42 29.79
15MHz 1 RB mid 1772.5 QPSK 24.52 29.80
15MHz 1 RB high 1772.5 QPSK 24.44 29.65
15MHz 100% RB 1772.5 QPSK 23.45 29.99
15MHz 1 RB low 1772.5 16QAM 23.73 29.53
15MHz 1 RB mid 1772.5 16QAM 23.82 29.53
15MHz 1 RB high 1772.5 16QAM 23.77 29.42
15MHz 100% RB 1772.5 16QAM 22.41 2943
20MHz 1 RB low 1720 QPSK 24.78 30.17
20MHz 1 RB mid 1720 QPSK 24.81 30.15
20MHz 1 RB high 1720 QPSK 24.61 29.94
20MHz 100% RB 1720 QPSK 23.61 30.11
20MHz 1 RB low 1720 16QAM 23.82 29.90
20MHz 1 RB mid 1720 16QAM 23.82 29.79
20MHz 1 RB high 1720 16QAM 23.62 29.67
20MHz 100% RB 1720 16QAM 22.57 29.51
20MHz 1 RB low 1745 QPSK 24.20 29.71
20MHz 1 RB mid 1745 QPSK 24.26 29.79
20MHz 1 RB high 1745 QPSK 24.17 29.67
20MHz 100% RB 1745 QPSK 23.27 29.63
20MHz 1 RB low 1745 16QAM 23.31 28.53
20MHz 1 RB mid 1745 16QAM 23.37 28.57
20MHz 1 RB high 1745 16QAM 23.29 28.50
20MHz 100% RB 1745 16QAM 22.29 29.42
20MHz 1 RB low 1770 QPSK 24.45 29.68
20MHz 1 RB mid 1770 QPSK 24.58 29.73
20MHz 1 RB high 1770 QPSK 24.50 29.59
20MHz 100% RB 1770 QPSK 23.40 29.51
20MHz 1 RB low 1770 16QAM 23.63 29.76
20MHz 1 RB mid 1770 16QAM 23.73 29.78
20MHz 1 RB high 1770 16QAM 23.73 29.68
20MHz 100% RB 1770 16QAM 22.44 29.64
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LTE band 71
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

5MHz 1 RB low 665.5 QPSK 22.25 27.27
SMHz 1 RB mid 665.5 QPSK 24.33 28.39
SMHz 1 RB high 665.5 QPSK 24.04 28.63
SMHz 100% RB 665.5 QPSK 23.71 29.31
5MHz 1 RB low 665.5 16QAM 21.20 26.92
5MHz 1 RB mid 665.5 16QAM 23.42 28.25
5MHz 1 RB high 665.5 16QAM 23.14 28.44
SMHz 100% RB 665.5 16QAM 22.77 28.78
SMHz 1 RB low 680.5 QPSK 24.74 28.67
SMHz 1 RB mid 680.5 QPSK 24.81 28.66
5MHz 1 RB high 680.5 QPSK 24.77 28.79
5MHz 100% RB 680.5 QPSK 23.74 29.40
5MHz 1 RB low 680.5 16QAM 23.94 28.60
SMHz 1 RB mid 680.5 16QAM 23.99 28.59
SMHz 1 RB high 680.5 16QAM 23.93 28.70
SMHz 100% RB 680.5 16QAM 22.76 29.02
5MHz 1 RB low 695.5 QPSK 24.69 28.84
5MHz 1 RB mid 695.5 QPSK 24.71 28.63
5MHz 1 RB high 695.5 QPSK 24.60 28.37
SMHz 100% RB 695.5 QPSK 23.64 29.30
SMHz 1 RB low 695.5 16QAM 23.63 28.74
SMHz 1 RB mid 695.5 16QAM 23.70 28.58
5MHz 1 RB high 695.5 16QAM 23.58 28.31
5MHz 100% RB 695.5 16QAM 22.66 29.06
10MHz 1 RB low 668 QPSK 22.22 27.29
10MHz 1 RB mid 668 QPSK 23.68 28.48
10MHz 1 RB high 668 QPSK 23.02 28.24
10MHz 100% RB 668 QPSK 23.54 29.40
10MHz 1 RB low 668 16QAM 21.30 26.90
10MHz 1 RB mid 668 16QAM 22.86 28.18
10MHz 1 RB high 668 16QAM 22.17 27.84
10MHz 100% RB 668 16QAM 22.52 29.37
10MHz 1 RB low 680.5 QPSK 24.57 29.03
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10MHz 1 RB mid 680.5 QPSK 24.65 28.79
10MHz 1 RB high 680.5 QPSK 24.62 29.18
10MHz 100% RB 680.5 QPSK 23.68 29.02
10MHz 1 RB low 680.5 16QAM 23.42 28.94
10MHz 1 RB mid 680.5 16QAM 23.54 28.71
10MHz 1 RB high 680.5 16QAM 23.56 29.13
10MHz 100% RB 680.5 16QAM 22.68 28.97
10MHz 1 RB low 693 QPSK 24.40 29.20
10MHz 1 RB mid 693 QPSK 24.51 29.02
10MHz 1 RB high 693 QPSK 24.49 28.63
10MHz 100% RB 693 QPSK 23.60 29.83
10MHz 1 RB low 693 16QAM 23.60 28.98
10MHz 1 RB mid 693 16QAM 23.64 28.80
10MHz 1 RB high 693 16QAM 23.68 28.47
10MHz 100% RB 693 16QAM 22.68 29.23
15MHz 1 RB low 670.5 QPSK 22.36 27.38
15MHz 1 RB mid 670.5 QPSK 2291 28.13
15MHz 1 RB high 670.5 QPSK 24.61 29.02
15MHz 100% RB 670.5 QPSK 23.65 29.80
15MHz 1 RB low 670.5 16QAM 21.41 27.01
15MHz 1 RB mid 670.5 16QAM 22.05 27.72
15MHz 1 RB high 670.5 16QAM 23.83 28.76
15MHz 100% RB 670.5 16QAM 22.62 29.56
15MHz 1 RB low 680.5 QPSK 23.27 28.41
15MHz 1 RB mid 680.5 QPSK 24.62 28.81
15MHz 1 RB high 680.5 QPSK 24.09 28.82
15MHz 100% RB 680.5 QPSK 23.70 29.40
15MHz 1 RB low 680.5 16QAM 22.15 28.33
15MHz 1 RB mid 680.5 16QAM 23.60 28.74
15MHz 1 RB high 680.5 16QAM 23.03 28.75
15MHz 100% RB 680.5 16QAM 22.68 29.22
15MHz 1 RB low 690.5 QPSK 24.50 29.01
15MHz 1 RB mid 690.5 QPSK 24.56 29.22
15MHz 1 RB high 690.5 QPSK 24.60 28.65
15MHz 100% RB 690.5 QPSK 23.63 29.71
15MHz 1 RB low 690.5 16QAM 23.79 28.83
15MHz 1 RB mid 690.5 16QAM 23.88 29.05
15MHz 1 RB high 690.5 16QAM 23.88 28.49
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15MHz 100% RB 690.5 16QAM 22.62 29.34
20MHz 1 RB low 673 QPSK 22.70 27.59
20MHz 1 RB mid 673 QPSK 23.30 28.45
20MHz 1 RB high 673 QPSK 24.78 28.98
20MHz 100% RB 673 QPSK 23.71 29.52
20MHz 1 RB low 673 16QAM 21.60 27.22
20MHz 1 RB mid 673 16QAM 22.26 28.05
20MHz 1 RB high 673 16QAM 23.85 28.83
20MHz 100% RB 673 16QAM 22.75 29.63
20MHz 1 RB low 683 QPSK 23.13 28.43
20MHz 1 RB mid 683 QPSK 24.64 29.06
20MHz 1 RB high 683 QPSK 24.16 28.92
20MHz 100% RB 683 QPSK 23.71 29.40
20MHz 1 RB low 683 16QAM 22.09 28.16
20MHz 1 RB mid 683 16QAM 23.59 28.76
20MHz 1 RB high 683 16QAM 23.13 28.69
20MHz 100% RB 683 16QAM 22.72 29.37
20MHz 1 RB low 688 QPSK 24.63 28.71
20MHz 1 RB mid 688 QPSK 24.30 28.97
20MHz 1 RB high 688 QPSK 24.53 28.60
20MHz 100% RB 688 QPSK 23.63 29.54
20MHz 1 RB low 688 16QAM 23.79 28.73
20MHz 1 RB mid 688 16QAM 23.51 29.04
20MHz 1 RB high 688 16QAM 23.80 28.67
20MHz 100% RB 688 16QAM 22.68 29.60
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LTE band 41
Average
Bandwidth ) RB Frequency Modulation Power Peak Power
size/offset (MHz) (dBm)
(dBm)

5MHz 1 RB low 2498.5 QPSK 22.77 27.30
SMHz 1 RB mid 2498.5 QPSK 22.85 27.41
SMHz 1 RB high 2498.5 QPSK 22.82 27.44
SMHz 100% RB 2498.5 QPSK 21.79 27.84
5MHz 1 RB low 2498.5 16QAM 21.83 27.31
5MHz 1 RB mid 2498.5 16QAM 21.88 27.41
5MHz 1 RB high 2498.5 16QAM 21.82 27.50
SMHz 100% RB 2498.5 16QAM 20.89 27.62
SMHz 1 RB low 2593 QPSK 22.27 27.36
SMHz 1 RB mid 2593 QPSK 22.32 27.52
5MHz 1 RB high 2593 QPSK 22.33 27.40
5MHz 100% RB 2593 QPSK 21.42 27.72
5MHz 1 RB low 2593 16QAM 21.36 26.90
SMHz 1 RB mid 2593 16QAM 21.44 27.05
SMHz 1 RB high 2593 16QAM 21.43 26.97
SMHz 100% RB 2593 16QAM 20.33 27.25
5MHz 1 RB low 2687.5 QPSK 22.73 27.31
5MHz 1 RB mid 2687.5 QPSK 2291 27.32
5MHz 1 RB high 2687.5 QPSK 2291 27.34
SMHz 100% RB 2687.5 QPSK 21.90 27.96
SMHz 1 RB low 2687.5 16QAM 21.98 27.31
SMHz 1 RB mid 2687.5 16QAM 22.16 27.32
5MHz 1 RB high 2687.5 16QAM 22.14 27.34
5MHz 100% RB 2687.5 16QAM 20.74 27.48
10MHz 1 RB low 2501 QPSK 22.85 27.53
10MHz 1 RB mid 2501 QPSK 22.84 27.61
10MHz 1 RB high 2501 QPSK 22.95 27.56
10MHz 100% RB 2501 QPSK 21.89 28.03
10MHz 1 RB low 2501 16QAM 22.12 27.39
10MHz 1 RB mid 2501 16QAM 22.09 27.47
10MHz 1 RB high 2501 16QAM 22.20 27.44
10MHz 100% RB 2501 16QAM 20.96 27.90
10MHz 1 RB low 2593 QPSK 22.27 27.65
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10MHz 1 RB mid 2593 QPSK 22.37 27.70
10MHz 1 RB high 2593 QPSK 22.49 27.80
10MHz 100% RB 2593 QPSK 21.39 27.62
10MHz 1 RB low 2593 16QAM 21.18 27.66
10MHz 1 RB mid 2593 16QAM 21.35 27.73
10MHz 1 RB high 2593 16QAM 21.46 27.83
10MHz 100% RB 2593 16QAM 20.43 27.70
10MHz 1 RB low 2685 QPSK 22.48 27.55
10MHz 1 RB mid 2685 QPSK 22.71 27.54
10MHz 1 RB high 2685 QPSK 22.87 27.60
10MHz 100% RB 2685 QPSK 21.78 27.94
10MHz 1 RB low 2685 16QAM 21.66 27.22
10MHz 1 RB mid 2685 16QAM 21.80 27.21
10MHz 1 RB high 2685 16QAM 22.08 27.34
10MHz 100% RB 2685 16QAM 20.76 27.78
15MHz 1 RB low 2503.5 QPSK 22.89 27.59
15MHz 1 RB mid 2503.5 QPSK 2291 27.59
15MHz 1 RB high 2503.5 QPSK 23.00 27.43
15MHz 100% RB 2503.5 QPSK 22.08 28.08
15MHz 1 RB low 2503.5 16QAM 22.13 27.47
15MHz 1 RB mid 2503.5 16QAM 22.09 27.44
15MHz 1 RB high 2503.5 16QAM 22.30 27.34
15MHz 100% RB 2503.5 16QAM 20.92 27.84
15MHz 1 RB low 2593 QPSK 22.31 27.68
15MHz 1 RB mid 2593 QPSK 22.33 27.69
15MHz 1 RB high 2593 QPSK 22.48 27.81
15MHz 100% RB 2593 QPSK 21.31 27.78
15MHz 1 RB low 2593 16QAM 21.32 27.71
15MHz 1 RB mid 2593 16QAM 21.32 27.70
15MHz 1 RB high 2593 16QAM 21.50 27.85
15MHz 100% RB 2593 16QAM 20.47 27.64
15MHz 1 RB low 2682.5 QPSK 22.32 27.53
15MHz 1 RB mid 2682.5 QPSK 22.55 27.44
15MHz 1 RB high 2682.5 QPSK 22.93 27.54
15MHz 100% RB 2682.5 QPSK 21.72 28.09
15MHz 1 RB low 2682.5 16QAM 21.62 27.47
15MHz 1 RB mid 2682.5 16QAM 21.80 27.36
15MHz 1 RB high 2682.5 16QAM 22.11 27.44
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15MHz 100% RB 2682.5 16QAM 20.58 27.81
20MHz 1 RB low 2506 QPSK 22.94 27.49
20MHz 1 RB mid 2506 QPSK 23.00 27.40
20MHz 1 RB high 2506 QPSK 23.19 27.25
20MHz 100% RB 2506 QPSK 22.05 28.05
20MHz 1 RB low 2506 16QAM 22.01 27.17
20MHz 1 RB mid 2506 16QAM 22.09 27.12
20MHz 1 RB high 2506 16QAM 22.16 26.96
20MHz 100% RB 2506 16QAM 21.08 27.87
20MHz 1 RB low 2593 QPSK 22.22 27.64
20MHz 1 RB mid 2593 QPSK 22.32 27.75
20MHz 1 RB high 2593 QPSK 22.48 27.87
20MHz 100% RB 2593 QPSK 21.42 27.74
20MHz 1 RB low 2593 16QAM 21.32 27.34
20MHz 1 RB mid 2593 16QAM 21.41 27.43
20MHz 1 RB high 2593 16QAM 21.50 27.53
20MHz 100% RB 2593 16QAM 20.49 27.63
20MHz 1 RB low 2680 QPSK 22.34 2743
20MHz 1 RB mid 2680 QPSK 22.53 27.38
20MHz 1 RB high 2680 QPSK 23.01 27.61
20MHz 100% RB 2680 QPSK 21.56 27.71
20MHz 1 RB low 2680 16QAM 21.63 27.28
20MHz 1 RB mid 2680 16QAM 21.82 27.26
20MHz 1 RB high 2680 16QAM 22.30 27.52
20MHz 100% RB 2680 16QAM 20.59 27.77
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. PCCRB SCC RB Average
Bandwidth Frequency( | Frequency | Modulati - Offso - Power
MHz) (MHz) on Size Size | Offset

t (dBm)

10MHz/20MHz 2525.6 2540 QPSK 1 49 1 0 22.26
10MHz/20MHz 2525.6 2540 QPSK 50 0 100 0 20.34
10MHz/20MHz 2525.6 2540 Ql6 1 49 1 0 20.46
10MHz/20MHz 2525.6 2540 Qle6 50 0 100 0 19.35
10MHz/20MHz 2525.6 2540 Qo4 1 49 1 0 19.06
10MHz/20MHz 2525.6 2540 Qo4 50 0 100 0 19.38
10MHz/20MHz 2525.6 2540 Q256 1 49 1 0 25.70
10MHz/20MHz 2525.6 2540 Q256 50 0 100 0 25.00
10MHz/20MHz 2505.5 2519.9 QPSK 50 0 100 0 21.49
10MHz/20MHz 2505.5 2519.9 QPSK 25 25 50 50 19.94
10MHz/20MHz 2505.5 2519.9 QPSK 1 49 1 0 19.42
10MHz/20MHz 2505.5 2519.9 QPSK 1 0 1 99 19.41
10MHz/20MHz 2505.5 2519.9 Ql6 50 0 100 0 19.97
10MHz/20MHz 2505.5 2519.9 Ql6 25 25 50 50 19.94
10MHz/20MHz 2505.5 2519.9 Ql6 1 49 1 0 19.44
10MHz/20MHz 2505.5 2519.9 Qle6 1 0 1 99 19.52
10MHz/20MHz 2505.5 2519.9 Qo4 50 0 100 0 20.06
10MHz/20MHz 2505.5 2519.9 Qo4 25 25 50 50 20.11
10MHz/20MHz 2505.5 2519.9 Qo4 1 49 1 0 19.46
10MHz/20MHz 2505.5 2519.9 Q64 1 0 1 99 19.37
10MHz/20MHz 2525.6 2540 QPSK 25 25 50 50 19.74
10MHz/20MHz 2525.6 2540 QPSK 1 0 1 99 19.37
10MHz/20MHz 2525.6 2540 Ql6 25 25 50 50 19.71
10MHz/20MHz 2525.6 2540 Ql6 1 0 1 99 19.38
10MHz/20MHz 2525.6 2540 Q64 25 25 50 50 19.77
10MHz/20MHz 2525.6 2540 Q64 1 0 1 99 19.29
10MHz/20MHz 2545.6 2560 QPSK 50 0 100 0 21.56
10MHz/20MHz 2545.6 2560 QPSK 25 25 50 50 20.04
10MHz/20MHz 2545.6 2560 QPSK 1 49 1 0 19.57
10MHz/20MHz 2545.6 2560 QPSK 1 0 1 99 19.41
10MHz/20MHz 2545.6 2560 Qle6 50 0 100 0 19.98
10MHz/20MHz 2545.6 2560 Qle6 25 25 50 50 19.98
10MHz/20MHz 2545.6 2560 Qle6 1 49 1 0 19.52
10MHz/20MHz 2545.6 2560 Ql6 1 0 1 99 19.42
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10MHz/20MHz 2545.6 2560 Q64 50 0 100 0 20.05
10MHz/20MHz 2545.6 2560 Q64 25 25 50 50 20.13
10MHz/20MHz 2545.6 2560 Q64 1 49 1 0 19.48
10MHz/20MHz 2545.6 2560 Q64 1 0 1 99 19.32
15MHz/10MHz 2530.1 2542.1 QPSK 1 74 1 0 18.57
15MHz/10MHz 2530.1 2542.1 QPSK 75 0 50 0 19.48
15MHz/10MHz 2530.1 2542.1 Ql6 1 74 1 0 18.74
15MHz/10MHz 2530.1 2542.1 Ql6 75 0 50 0 19.50
15MHz/10MHz 2530.1 2542.1 Q64 1 74 1 0 18.50
15MHz/10MHz 2530.1 2542.1 Q64 75 0 50 0 20.02
15MHz/15MHz 2527.5 2542.5 QPSK 1 74 1 0 18.72
15MHz/15MHz 2527.5 25425 QPSK 75 0 75 0 19.81
15MHz/15MHz 2527.5 2542.5 Ql6 1 74 1 0 18.73
15MHz/15MHz 2527.5 25425 Ql6 75 0 75 0 19.75
15MHz/15MHz 2527.5 2542.5 Q64 1 74 1 0 18.62
15MHz/15MHz 2527.5 2542.5 Q64 75 0 75 0 19.79
15MHz/20MHz 25253 2542.4 QPSK 1 74 1 0 19.27
15MHz/20MHz 25253 2542.4 QPSK 75 0 100 0 19.87
15MHz/20MHz 25253 2542.4 Ql6 1 74 1 0 19.28
15MHz/20MHz 25253 2542.4 Ql6 75 0 100 0 20.44
15MHz/20MHz 25253 2542.4 Q64 1 74 1 0 19.33
15MHz/20MHz 25253 25424 Q64 75 0 100 0 19.86
15MHz/10MHz 2507.5 2519.5 QPSK 75 50 0 20.60
15MHz/10MHz 2507.5 2519.5 QPSK 38 37 25 25 20.21
15MHz/10MHz 2507.5 2519.5 QPSK 1 74 1 0 18.10
15MHz/10MHz 2507.5 2519.5 QPSK 1 0 1 49 18.53
15MHz/10MHz 2507.5 2519.5 Ql6 75 0 50 0 19.56
15MHz/10MHz 2507.5 2519.5 Ql6 38 37 25 25 19.16
15MHz/10MHz 2507.5 2519.5 Ql6 1 74 1 0 19.09
15MHz/10MHz 2507.5 2519.5 Ql6 1 1 49 18.73
15MHz/10MHz 2507.5 2519.5 Q64 75 50 0 20.63
15MHz/10MHz 2507.5 2519.5 Q64 38 37 25 25 20.07
15MHz/10MHz 2507.5 2519.5 Q64 1 74 1 0 17.96
15MHz/10MHz 2507.5 2519.5 Q64 1 0 1 49 17.28
15MHz/10MHz 2530.1 2542.1 QPSK 38 37 25 25 19.00
15MHz/10MHz 2530.1 2542.1 QPSK 1 0 1 49 17.60
15MHz/10MHz 2530.1 2542.1 Ql6 38 37 25 25 20.08
15MHz/10MHz 2530.1 2542.1 Ql6 1 0 1 49 18.34
15MHz/10MHz 2530.1 2542.1 Q64 38 37 25 25 19.70
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15MHz/10MHz 2530.1 2542.1 Q64 1 0 1 49 18.31
15MHz/10MHz 2552.7 2564.7 QPSK 75 0 50 0 19.44
15MHz/10MHz 2552.7 2564.7 QPSK 38 37 25 25 19.94
15MHz/10MHz 2552.7 2564.7 QPSK 1 74 1 0 17.83
15MHz/10MHz 2552.7 2564.7 QPSK 1 1 49 18.07
15MHz/10MHz 2552.7 2564.7 Ql6 75 50 0 20.61
15MHz/10MHz 2552.7 2564.7 Ql6 38 37 25 25 18.87
15MHz/10MHz 2552.7 2564.7 Ql6 1 74 1 0 19.26
15MHz/10MHz 2552.7 2564.7 Ql6 1 0 1 49 17.59
15MHz/10MHz 2552.7 2564.7 Q64 75 0 50 0 19.56
15MHz/10MHz 2552.7 2564.7 Q64 38 37 25 25 19.86
15MHz/10MHz 2552.7 2564.7 Q64 1 74 1 0 18.93
15MHz/10MHz 2552.7 2564.7 Q64 1 1 49 18.83
15MHz/15MHz 2507.5 2522.5 QPSK 75 75 0 21.47
15MHz/15MHz 2507.5 2522.5 QPSK 38 37 38 37 19.92
15MHz/15MHz 2507.5 2522.5 QPSK 1 74 1 0 18.90
15MHz/15MHz 2507.5 2522.5 QPSK 1 0 1 74 18.90
15MHz/15MHz 2507.5 2522.5 Ql6 75 0 75 0 19.90
15MHz/15MHz 2507.5 2522.5 Ql6 38 37 38 37 19.92
15MHz/15MHz 2507.5 2522.5 Ql6 1 74 1 0 18.94
15MHz/15MHz 2507.5 2522.5 Ql6 1 1 74 18.93
15MHz/15MHz 2507.5 2522.5 Q64 75 75 0 19.96
15MHz/15MHz 2507.5 2522.5 Q64 38 37 38 37 20.01
15MHz/15MHz 2507.5 2522.5 Q64 1 74 1 0 18.83
15MHz/15MHz 2507.5 2522.5 Q64 1 0 1 74 18.83
15MHz/15MHz 2527.5 25425 QPSK 38 37 38 37 19.72
15MHz/15MHz 2527.5 2542.5 QPSK 1 0 1 74 18.96
15MHz/15MHz 2527.5 2542.5 Ql6 38 37 38 37 19.75
15MHz/15MHz 2527.5 2542.5 Ql6 1 0 1 74 18.97
15MHz/15MHz 2527.5 2542.5 Q64 38 37 38 37 19.80
15MHz/15MHz 2527.5 2542.5 Q64 1 0 1 74 18.82
15MHz/15MHz 2547.5 2562.5 QPSK 75 0 75 0 20.13
15MHz/15MHz 2547.5 2562.5 QPSK 38 37 38 37 20.13
15MHz/15MHz 2547.5 2562.5 QPSK 1 74 1 0 19.18
15MHz/15MHz 2547.5 2562.5 QPSK 1 1 74 19.01
15MHz/15MHz 2547.5 2562.5 Ql6 75 75 0 20.02
15MHz/15MHz 2547.5 2562.5 Ql6 38 37 38 37 20.05
15MHz/15MHz 2547.5 2562.5 Ql6 1 74 1 0 19.00
15MHz/15MHz 2547.5 2562.5 Ql6 1 0 1 74 19.01
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15MHz/15MHz 2547.5 2562.5 Q64 75 0 75 0 20.04
15MHz/15MHz 2547.5 2562.5 Q64 38 37 38 37 20.07
15MHz/15MHz 2547.5 2562.5 Q64 1 74 1 0 18.89
15MHz/15MHz 2547.5 2562.5 Q64 1 1 74 18.95
15MHz/20MHz 2507.8 25249 QPSK 75 0 100 0 19.99
15MHz/20MHz 2507.8 25249 QPSK 38 37 50 50 19.93
15MHz/20MHz 2507.8 25249 QPSK 1 74 1 0 19.41
15MHz/20MHz 2507.8 25249 QPSK 1 1 99 19.38
15MHz/20MHz 2507.8 25249 Ql6 75 100 0 19.99
15MHz/20MHz 2507.8 25249 Ql6 38 37 50 50 20.02
15MHz/20MHz 2507.8 2524.9 Ql6 1 74 1 0 19.51
15MHz/20MHz 2507.8 2524.9 Ql6 1 1 99 19.43
15MHz/20MHz 2507.8 25249 Q64 75 0 100 0 20.00
15MHz/20MHz 2507.8 25249 Q64 38 37 50 50 20.09
15MHz/20MHz 2507.8 25249 Q64 1 74 1 0 19.36
15MHz/20MHz 2507.8 25249 Q64 1 0 1 99 19.33
15MHz/20MHz 25253 2542.4 QPSK 38 37 50 50 19.80
15MHz/20MHz 25253 2542.4 QPSK 1 0 1 99 19.48
15MHz/20MHz 25253 2542.4 Ql6 38 37 50 50 19.85
15MHz/20MHz 25253 2542.4 Ql6 1 0 1 99 19.54
15MHz/20MHz 25253 25424 Q64 38 37 50 50 19.90
15MHz/20MHz 25253 2542.4 Q64 1 0 1 99 19.46
15MHz/20MHz 25429 2560 QPSK 75 100 0 20.04
15MHz/20MHz 25429 2560 QPSK 38 37 50 50 20.05
15MHz/20MHz 2542.9 2560 QPSK 1 74 1 0 19.59
15MHz/20MHz 2542.9 2560 QPSK 1 1 99 19.41
15MHz/20MHz 25429 2560 Ql6 75 0 100 0 20.00
15MHz/20MHz 25429 2560 Ql6 38 37 50 50 20.04
15MHz/20MHz 25429 2560 Ql6 1 74 1 0 19.62
15MHz/20MHz 25429 2560 Ql6 1 1 99 19.43
15MHz/20MHz 25429 2560 Q64 75 100 0 20.02
15MHz/20MHz 25429 2560 Q64 38 37 50 50 20.11
15MHz/20MHz 2542.9 2560 Q64 1 74 1 0 19.48
15MHz/20MHz 25429 2560 Q64 1 0 1 99 19.35
20MHz/10MHz 2530.1 2544.5 QPSK 1 99 1 0 18.86
20MHz/10MHz 2530.1 2544.5 QPSK 100 0 50 0 19.80
20MHz/10MHz 2530.1 2544.5 Qlé6 1 99 1 0 18.82
20MHz/10MHz 2530.1 2544.5 Ql6 100 0 50 0 19.80
20MHz/10MHz 2530.1 2544.5 Q64 1 99 1 0 18.85
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20MHz/10MHz 2530.1 2544.5 Q64 100 0 50 0 19.83
20MHz/15MHz 2527.6 2544.7 QPSK 1 99 1 0 18.96
20MHz/15MHz 2527.6 2544.7 QPSK 100 0 75 0 19.89
20MHz/15MHz 2527.6 2544.7 Ql6 1 99 1 0 18.93
20MHz/15MHz 2527.6 2544.7 Ql6 100 0 75 0 19.91
20MHz/15MHz 2527.6 2544.7 Q64 1 99 1 0 18.97
20MHz/15MHz 2527.6 2544.7 Q64 100 0 75 0 19.92
20MHz/20MHz 2525.1 2544.9 QPSK 1 99 1 0 19.43
20MHz/20MHz 2525.1 2544.9 QPSK 100 0 100 0 19.92
20MHz/20MHz 2525.1 2544.9 Ql6 1 99 1 0 19.40
20MHz/20MHz 2525.1 2544.9 Ql6 100 0 100 0 19.91
20MHz/20MHz 2525.1 2544.9 Q64 1 99 1 0 19.46
20MHz/20MHz 2525.1 25449 Q64 100 0 100 0 19.89
20MHz/10MHz 2510 2524.4 QPSK 100 0 50 0 20.03
20MHz/10MHz 2510 2524.4 QPSK 50 50 25 25 20.02
20MHz/10MHz 2510 2524.4 QPSK 1 99 1 0 19.02
20MHz/10MHz 2510 2524.4 QPSK 1 0 1 49 17.99
20MHz/10MHz 2510 2524.4 Ql6 100 0 50 0 20.03
20MHz/10MHz 2510 2524.4 Ql6 50 50 25 25 20.05
20MHz/10MHz 2510 2524.4 Ql6 1 99 1 0 19.01
20MHz/10MHz 2510 2524.4 Ql6 1 0 1 49 18.01
20MHz/10MHz 2510 2524.4 Q64 100 0 50 0 20.01
20MHz/10MHz 2510 2524.4 Q64 50 50 25 25 20.09
20MHz/10MHz 2510 2524.4 Q64 1 99 1 0 19.06
20MHz/10MHz 2510 2524.4 Q64 1 0 1 49 18.25
20MHz/10MHz 2530.1 2544.5 QPSK 50 50 25 25 19.80
20MHz/10MHz 2530.1 2544.5 QPSK 1 0 1 49 18.00
20MHz/10MHz 2530.1 2544.5 Ql6 50 50 25 25 19.78
20MHz/10MHz 2530.1 2544.5 Ql6 1 0 1 49 18.01
20MHz/10MHz 2530.1 2544.5 Q64 50 50 25 25 19.81
20MHz/10MHz 2530.1 2544.5 Q64 1 0 1 49 18.00
20MHz/10MHz 2550.1 2564.5 QPSK 100 0 50 0 20.15
20MHz/10MHz 2550.1 2564.5 QPSK 50 50 25 25 20.26
20MHz/10MHz 2550.1 2564.5 QPSK 1 99 1 0 19.29
20MHz/10MHz 2550.1 2564.5 QPSK 1 0 1 49 18.06
20MHz/10MHz 2550.1 2564.5 Ql6 100 0 50 0 20.15
20MHz/10MHz 2550.1 2564.5 Ql6 50 50 25 25 20.22
20MHz/10MHz 2550.1 2564.5 Ql6 1 99 1 0 19.20
20MHz/10MHz 2550.1 2564.5 Ql6 1 0 1 49 17.61
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20MHz/10MHz 2550.1 2564.5 Q64 100 0 50 0 20.13
20MHz/10MHz 2550.1 2564.5 Q64 50 50 25 25 20.26
20MHz/10MHz 2550.1 2564.5 Q64 1 99 1 0 19.31
20MHz/10MHz 2550.1 2564.5 Q64 1 0 1 49 18.09
20MHz/15MHz 2510 2527.1 QPSK 100 0 75 0 19.94
20MHz/15MHz 2510 2527.1 QPSK 50 50 38 37 19.92
20MHz/15MHz 2510 2527.1 QPSK 1 99 1 0 18.94
20MHz/15MHz 2510 2527.1 QPSK 1 0 1 74 18.42
20MHz/15MHz 2510 2527.1 Ql6 100 0 75 0 19.89
20MHz/15MHz 2510 2527.1 Ql6 50 50 38 37 19.87
20MHz/15MHz 2510 2527.1 Ql6 1 99 1 0 18.94
20MHz/15MHz 2510 2527.1 Ql6 1 0 1 74 18.42
20MHz/15MHz 2510 2527.1 Q64 100 0 75 0 19.94
20MHz/15MHz 2510 2527.1 Q64 50 50 38 37 19.93
20MHz/15MHz 2510 2527.1 Q64 1 99 1 0 18.99
20MHz/15MHz 2510 2527.1 Q64 1 0 1 74 18.48
20MHz/15MHz 2527.6 2544.7 QPSK 50 50 38 37 19.89
20MHz/15MHz 2527.6 2544.7 QPSK 1 0 1 74 18.49
20MHz/15MHz 2527.6 2544.7 Ql6 50 50 38 37 19.88
20MHz/15MHz 2527.6 2544.7 Ql6 1 0 1 74 18.48
20MHz/15MHz 2527.6 2544.7 Q64 50 50 38 37 19.95
20MHz/15MHz 2527.6 2544.7 Q64 1 0 1 74 18.49
20MHz/15MHz 2545.1 2562.2 QPSK 100 0 75 0 20.04
20MHz/15MHz 2545.1 2562.2 QPSK 50 50 38 37 20.04
20MHz/15MHz 2545.1 2562.2 QPSK 1 99 1 0 19.12
20MHz/15MHz 2545.1 2562.2 QPSK 1 0 1 74 18.57
20MHz/15MHz 2545.1 2562.2 Ql6 100 0 75 0 20.06
20MHz/15MHz 2545.1 2562.2 Ql6 50 50 38 37 20.02
20MHz/15MHz 2545.1 2562.2 Ql6 1 99 1 0 19.05
20MHz/15MHz 2545.1 2562.2 Ql6 1 0 1 74 18.58
20MHz/15MHz 2545.1 2562.2 Q64 100 0 75 0 20.04
20MHz/15MHz 2545.1 2562.2 Q64 50 50 38 37 19.99
20MHz/15MHz 2545.1 2562.2 Q64 1 99 1 0 19.06
20MHz/15MHz 2545.1 2562.2 Q64 1 0 1 74 18.60
20MHz/20MHz 2510 2529.8 QPSK 100 0 100 0 20.01
20MHz/20MHz 2510 2529.8 QPSK 50 50 50 50 20.00
20MHz/20MHz 2510 2529.8 QPSK 1 99 1 0 19.53
20MHz/20MHz 2510 2529.8 QPSK 1 0 1 99 19.53
20MHz/20MHz 2510 2529.8 Ql6 100 0 100 0 20.00
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20MHz/20MHz 2510 2529.8 Ql6 50 50 50 50 19.97
20MHz/20MHz 2510 2529.8 Ql6 1 99 1 0 19.50
20MHz/20MHz 2510 2529.8 Ql6 1 0 1 99 19.48
20MHz/20MHz 2510 2529.8 Q64 100 0 100 0 19.96
20MHz/20MHz 2510 2529.8 Q64 50 50 50 50 19.98
20MHz/20MHz 2510 2529.8 Q64 1 99 1 0 19.54
20MHz/20MHz 2510 2529.8 Q64 1 0 1 99 19.57
20MHz/20MHz 2525.1 2544.9 QPSK 50 50 50 50 19.90
20MHz/20MHz 2525.1 2544.9 QPSK 1 0 1 99 19.48
20MHz/20MHz 2525.1 25449 Ql6 50 50 50 50 19.88
20MHz/20MHz 2525.1 2544.9 Ql6 1 0 1 99 19.43
20MHz/20MHz 2525.1 25449 Q64 50 50 50 50 19.89
20MHz/20MHz 2525.1 2544.9 Q64 1 0 1 99 19.53
20MHz/20MHz 2540.2 2560 QPSK 100 0 100 0 19.97
20MHz/20MHz 2540.2 2560 QPSK 50 50 50 50 20.01
20MHz/20MHz 2540.2 2560 QPSK 1 99 1 0 19.51
20MHz/20MHz 2540.2 2560 QPSK 1 0 1 99 19.50
20MHz/20MHz 2540.2 2560 Ql6 100 0 100 0 19.99
20MHz/20MHz 2540.2 2560 Ql6 50 50 50 50 19.97
20MHz/20MHz 2540.2 2560 Ql6 1 99 1 0 19.44
20MHz/20MHz 2540.2 2560 Ql6 1 0 1 99 19.49
20MHz/20MHz 2540.2 2560 Q64 100 0 100 0 19.99
20MHz/20MHz 2540.2 2560 Q64 50 50 50 50 20.05
20MHz/20MHz 2540.2 2560 Q64 1 99 1 0 19.53
20MHz/20MHz 2540.2 2560 Q64 1 0 1 99 19.57
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. PCCRB SCCRB Average
Bandwidth Frequency( | Frequency( | Modulati | Offs ' Offs Power
MHz) MHz) on Size Size

et et (dBm)

SMHz/20MHz 2499.3 2511 QPSK 25 0 100 0 22.00
SMHz/20MHz 2499.3 2511 QPSK 13 12 50 50 20.54
SMHz/20MHz 2499.3 2511 QPSK 1 24 1 0 20.55
SMHz/20MHz 2499.3 2511 QPSK 1 0 1 99 20.44
SMHz/20MHz 2499.3 2511 Ql6 25 0 100 0 20.48
SMHz/20MHz 2499.3 2511 Q16 13 12 50 50 20.53
SMHz/20MHz 2499.3 2511 Ql6 1 24 1 0 20.49
SMHz/20MHz 2499.3 2511 Ql6 1 0 1 99 20.39
SMHz/20MHz 2499.3 2511 Q64 25 0 100 0 20.44
SMHz/20MHz 2499.3 2511 Q64 13 12 50 50 20.50
SMHz/20MHz 2499.3 2511 Q64 1 24 1 0 20.38
SMHz/20MHz 2499.3 2511 Q64 1 0 1 99 20.28
SMHz/20MHz 2583.8 2595.5 QPSK 25 0 100 0 20.39
SMHz/20MHz 2583.8 2595.5 QPSK 13 12 50 50 20.35
SMHz/20MHz 2583.8 2595.5 QPSK 1 24 1 0 20.39
SMHz/20MHz 2583.8 2595.5 QPSK 1 1 99 20.33
SMHz/20MHz 2583.8 2595.5 Ql6 25 100 0 20.34
SMHz/20MHz 2583.8 2595.5 Q16 13 12 50 50 20.36
SMHz/20MHz 2583.8 2595.5 Ql6 1 24 1 0 20.38
SMHz/20MHz 2583.8 2595.5 Ql6 1 0 1 99 20.30
SMHz/20MHz 2583.8 2595.5 Q64 25 0 100 0 20.33
SMHz/20MHz 2583.8 2595.5 Q64 13 12 50 50 20.37
SMHz/20MHz 2583.8 2595.5 Q64 1 24 1 0 20.27
SMHz/20MHz 2583.8 2595.5 Q64 1 1 99 20.19
SMHz/20MHz 2668.3 2680 QPSK 25 100 0 20.16
SMHz/20MHz 2668.3 2680 QPSK 13 12 50 50 20.12
SMHz/20MHz 2668.3 2680 QPSK 1 24 1 0 20.08
SMHz/20MHz 2668.3 2680 QPSK 1 0 1 99 20.24
SMHz/20MHz 2668.3 2680 Q16 25 0 100 0 20.12
SMHz/20MHz 2668.3 2680 Q16 13 12 50 50 20.12
SMHz/20MHz 2668.3 2680 Ql6 1 24 1 0 20.02
SMHz/20MHz 2668.3 2680 Ql6 1 1 99 20.18
SMHz/20MHz 2668.3 2680 Q64 25 100 0 20.07
SMHz/20MHz 2668.3 2680 Q64 13 12 50 50 20.09
SMHz/20MHz 2668.3 2680 Q64 1 24 1 0 19.90
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5MHz/20MHz 2668.3 2680 Q64 1 0 1 99 20.05
10MHz/15MHz 2501.3 2513.3 QPSK 50 0 75 0 21.96
10MHz/15MHz 2501.3 2513.3 QPSK 25 25 38 37 20.49
10MHz/15MHz 2501.3 2513.3 QPSK 1 49 1 0 19.99
10MHz/15MHz 2501.3 2513.3 QPSK 1 1 74 19.79
10MHz/15MHz 2501.3 2513.3 Ql6 50 75 0 20.46
10MHz/15MHz 2501.3 2513.3 Ql6 25 25 38 37 20.50
10MHz/15MHz 2501.3 2513.3 Ql6 1 49 1 0 20.02
10MHz/15MHz 2501.3 2513.3 Ql6 1 0 1 74 19.85
10MHz/15MHz 2501.3 2513.3 Q64 50 0 75 0 20.45
10MHz/15MHz 2501.3 2513.3 Q64 25 25 38 37 20.49
10MHz/15MHz 2501.3 2513.3 Q64 1 49 1 0 19.88
10MHz/15MHz 2501.3 25133 Q64 1 1 74 19.71
10MHz/15MHz 2585.9 2597.9 QPSK 50 75 0 20.44
10MHz/15MHz 2585.9 25979 QPSK 25 25 38 37 20.44
10MHz/15MHz 2585.9 25979 QPSK 1 49 1 0 19.96
10MHz/15MHz 2585.9 2597.9 QPSK 1 0 1 74 19.80
10MHz/15MHz 2585.9 25979 Ql6 50 0 75 0 20.42
10MHz/15MHz 2585.9 2597.9 Ql6 25 25 38 37 20.48
10MHz/15MHz 2585.9 25979 Ql6 1 49 1 0 19.99
10MHz/15MHz 2585.9 2597.9 Ql6 1 1 74 19.84
10MHz/15MHz 2585.9 2597.9 Q64 50 75 0 20.45
10MHz/15MHz 2585.9 2597.9 Q64 25 25 38 37 20.46
10MHz/15MHz 2585.9 2597.9 Q64 1 49 1 0 19.88
10MHz/15MHz 2585.9 25979 Q64 1 0 1 74 19.73
10MHz/15MHz 2670.5 2682.5 QPSK 50 0 75 0 20.11
10MHz/15MHz 2670.5 2682.5 QPSK 25 25 38 37 20.01
10MHz/15MHz 2670.5 2682.5 QPSK 1 49 1 0 19.39
10MHz/15MHz 2670.5 2682.5 QPSK 1 0 1 74 19.69
10MHz/15MHz 2670.5 2682.5 Ql6 50 0 75 0 20.11
10MHz/15MHz 2670.5 2682.5 Ql6 25 25 38 37 20.01
10MHz/15MHz 2670.5 2682.5 Ql6 1 49 1 0 19.46
10MHz/15MHz 2670.5 2682.5 Ql6 1 0 1 74 19.75
10MHz/15MHz 2670.5 2682.5 Q64 50 0 75 0 20.09
10MHz/15MHz 2670.5 2682.5 Q64 25 25 38 37 20.01
10MHz/15MHz 2670.5 2682.5 Q64 1 49 1 0 19.30
10MHz/15MHz 2670.5 2682.5 Q64 1 1 74 19.56
10MHz/20MHz 2501.5 25159 QPSK 50 0 100 0 20.32
10MHz/20MHz 2501.5 25159 QPSK 25 25 50 50 20.37
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10MHz/20MHz 2501.5 2515.9 QPSK 1 49 1 0 19.87
10MHz/20MHz 2501.5 2515.9 QPSK 1 1 99 19.71
10MHz/20MHz 2501.5 25159 Ql6 50 100 0 20.19
10MHz/20MHz 2501.5 25159 Ql6 25 25 50 50 20.16
10MHz/20MHz 2501.5 25159 Ql6 1 49 1 0 19.64
10MHz/20MHz 2501.5 25159 Ql6 1 0 1 99 19.68
10MHz/20MHz 2501.5 25159 Q64 50 0 100 0 20.17
10MHz/20MHz 2501.5 25159 Q64 25 25 50 50 20.19
10MHz/20MHz 2501.5 25159 Q64 1 49 1 0 19.55
10MHz/20MHz 2501.5 25159 Q64 1 1 99 19.55
10MHz/20MHz 2583.6 2598 QPSK 50 100 0 20.32
10MHz/20MHz 2583.6 2598 QPSK 25 25 50 50 20.28
10MHz/20MHz 2583.6 2598 QPSK 1 49 1 0 19.74
10MHz/20MHz 2583.6 2598 QPSK 1 0 1 99 19.75
10MHz/20MHz 2583.6 2598 Ql6 50 0 100 0 20.29
10MHz/20MHz 2583.6 2598 Ql6 25 25 50 50 20.29
10MHz/20MHz 2583.6 2598 Ql6 1 49 1 0 19.74
10MHz/20MHz 2583.6 2598 Ql6 1 0 1 99 19.77
10MHz/20MHz 2583.6 2598 Q64 50 0 100 0 20.27
10MHz/20MHz 2583.6 2598 Q64 25 25 50 50 20.28
10MHz/20MHz 2583.6 2598 Q64 1 49 1 0 19.63
10MHz/20MHz 2583.6 2598 Q64 1 0 1 99 19.67
10MHz/20MHz 2665.6 2680 QPSK 50 0 100 0 20.28
10MHz/20MHz 2665.6 2680 QPSK 25 25 50 50 20.30
10MHz/20MHz 2665.6 2680 QPSK 1 49 1 0 19.74
10MHz/20MHz 2665.6 2680 QPSK 1 0 1 99 19.70
10MHz/20MHz 2665.6 2680 Ql6 50 0 100 0 20.21
10MHz/20MHz 2665.6 2680 Ql6 25 25 50 50 20.29
10MHz/20MHz 2665.6 2680 Ql6 1 49 1 0 19.77
10MHz/20MHz 2665.6 2680 Ql6 1 1 99 19.73
10MHz/20MHz 2665.6 2680 Q64 50 100 0 20.23
10MHz/20MHz 2665.6 2680 Q64 25 25 50 50 20.31
10MHz/20MHz 2665.6 2680 Q64 1 49 1 0 19.69
10MHz/20MHz 2665.6 2680 Q64 1 0 1 99 19.58
15MHz/10MHz 2503.5 25155 QPSK 75 0 50 0 19.35
15MHz/10MHz 2503.5 2515.5 QPSK 38 37 25 25 19.76
15MHz/10MHz 2503.5 2515.5 QPSK 1 74 1 0 19.27
15MHz/10MHz 2503.5 2515.5 QPSK 1 1 49 18.83
15MHz/10MHz 2503.5 2515.5 Ql6 75 50 0 18.42
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15MHz/10MHz 2503.5 2515.5 Ql6 38 37 25 25 17.95
15MHz/10MHz 2503.5 2515.5 Ql6 1 74 1 0 19.55
15MHz/10MHz 2503.5 2515.5 Ql6 1 0 1 49 18.85
15MHz/10MHz 2503.5 2515.5 Q64 75 50 0 20.94
15MHz/10MHz 2503.5 2515.5 Q64 38 37 25 25 18.00
15MHz/10MHz 2503.5 2515.5 Q64 1 74 1 0 19.43
15MHz/10MHz 2503.5 2515.5 Q64 1 0 1 49 18.76
15MHz/10MHz 2588.1 2600.1 QPSK 75 0 50 0 19.70
15MHz/10MHz 2588.1 2600.1 QPSK 38 37 25 25 19.13
15MHz/10MHz 2588.1 2600.1 QPSK 1 74 1 0 19.41
15MHz/10MHz 2588.1 2600.1 QPSK 1 0 1 49 18.62
15MHz/10MHz 2588.1 2600.1 Ql6 75 0 50 0 21.05
15MHz/10MHz 2588.1 2600.1 Ql6 38 37 25 25 19.99
15MHz/10MHz 2588.1 2600.1 Ql6 1 74 1 0 19.42
15MHz/10MHz 2588.1 2600.1 Ql6 1 0 1 49 18.62
15MHz/10MHz 2588.1 2600.1 Q64 75 0 50 0 20.99
15MHz/10MHz 2588.1 2600.1 Q64 38 37 25 25 18.99
15MHz/10MHz 2588.1 2600.1 Q64 1 74 1 0 19.33
15MHz/10MHz 2588.1 2600.1 Q64 1 1 49 18.47
15MHz/10MHz 2672.7 2684.7 QPSK 75 50 0 20.04
15MHz/10MHz 2672.7 2684.7 QPSK 38 37 25 25 18.81
15MHz/10MHz 2672.7 2684.7 QPSK 1 74 1 0 18.91
15MHz/10MHz 2672.7 2684.7 QPSK 1 0 1 49 19.17
15MHz/10MHz 2672.7 2684.7 Ql6 75 0 50 0 20.90
15MHz/10MHz 2672.7 2684.7 Ql6 38 37 25 25 20.34
15MHz/10MHz 2672.7 2684.7 Ql6 1 74 1 0 18.86
15MHz/10MHz 2672.7 2684.7 Ql6 1 1 49 19.04
15MHz/10MHz 2672.7 2684.7 Q64 75 50 0 20.66
15MHz/10MHz 2672.7 2684.7 Q64 38 37 25 25 20.13
15MHz/10MHz 2672.7 2684.7 Q64 1 74 1 0 18.86
15MHz/10MHz 2672.7 2684.7 Q64 1 0 1 49 19.04
15MHz/15MHz 2503.5 2518.5 QPSK 75 0 75 0 20.35
15MHz/15MHz 2503.5 2518.5 QPSK 38 37 38 37 20.35
15MHz/15MHz 2503.5 2518.5 QPSK 1 74 1 0 19.35
15MHz/15MHz 2503.5 2518.5 QPSK 1 1 74 19.20
15MHz/15MHz 2503.5 2518.5 Ql6 75 75 0 20.31
15MHz/15MHz 2503.5 2518.5 Ql6 38 37 38 37 20.41
15MHz/15MHz 2503.5 2518.5 Ql6 1 74 1 0 19.39
15MHz/15MHz 2503.5 2518.5 Ql6 1 0 1 74 19.23
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15MHz/15MHz 2503.5 2518.5 Q64 75 0 75 0 20.34
15MHz/15MHz 2503.5 2518.5 Q64 38 37 38 37 20.39
15MHz/15MHz 2503.5 2518.5 Q64 1 74 1 0 19.29
15MHz/15MHz 2503.5 2518.5 Q64 1 0 1 74 19.16
15MHz/15MHz 2585.5 2600.5 QPSK 75 0 75 0 20.54
15MHz/15MHz 2585.5 2600.5 QPSK 38 37 38 37 20.58
15MHz/15MHz 2585.5 2600.5 QPSK 1 74 1 0 19.65
15MHz/15MHz 2585.5 2600.5 QPSK 1 1 74 19.40
15MHz/15MHz 2585.5 2600.5 Ql6 75 75 0 20.50
15MHz/15MHz 2585.5 2600.5 Ql6 38 37 38 37 20.65
15MHz/15MHz 2585.5 2600.5 Ql6 1 74 1 0 19.70
15MHz/15MHz 2585.5 2600.5 Ql6 1 0 1 74 19.48
15MHz/15MHz 2585.5 2600.5 Q64 75 0 75 0 20.53
15MHz/15MHz 2585.5 2600.5 Q64 38 37 38 37 20.62
15MHz/15MHz 2585.5 2600.5 Q64 1 74 1 0 19.51
15MHz/15MHz 2585.5 2600.5 Q64 1 1 74 19.36
15MHz/15MHz 2667.5 2682.5 QPSK 75 75 0 20.18
15MHz/15MHz 2667.5 2682.5 QPSK 38 37 38 37 20.11
15MHz/15MHz 2667.5 2682.5 QPSK 1 74 1 0 18.95
15MHz/15MHz 2667.5 2682.5 QPSK 1 1 74 19.40
15MHz/15MHz 2667.5 2682.5 Ql6 75 75 0 20.16
15MHz/15MHz 2667.5 2682.5 Ql6 38 37 38 37 20.16
15MHz/15MHz 2667.5 2682.5 Ql6 1 74 1 0 18.97
15MHz/15MHz 2667.5 2682.5 Ql6 1 1 74 19.42
15MHz/15MHz 2667.5 2682.5 Q64 75 75 0 20.16
15MHz/15MHz 2667.5 2682.5 Q64 38 37 38 37 20.11
15MHz/15MHz 2667.5 2682.5 Q64 1 74 1 0 18.94
15MHz/15MHz 2667.5 2682.5 Q64 1 0 1 74 19.32
15MHz/20MHz 2503.8 2520.9 QPSK 75 0 100 0 20.32
15MHz/20MHz 2503.8 2520.9 QPSK 38 37 50 50 20.31
15MHz/20MHz 2503.8 2520.9 QPSK 1 74 1 0 19.81
15MHz/20MHz 2503.8 2520.9 QPSK 1 1 99 19.60
15MHz/20MHz 2503.8 2520.9 Ql6 75 100 0 20.28
15MHz/20MHz 2503.8 2520.9 Ql6 38 37 50 50 20.37
15MHz/20MHz 2503.8 2520.9 Ql6 1 74 1 0 19.84
15MHz/20MHz 2503.8 2520.9 Ql6 1 0 1 99 19.67
15MHz/20MHz 2503.8 2520.9 Q64 75 0 100 0 20.27
15MHz/20MHz 2503.8 2520.9 Q64 38 37 50 50 20.31
15MHz/20MHz 2503.8 2520.9 Q64 1 74 1 0 19.67
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15MHz/20MHz 2503.8 2520.9 Q64 1 0 1 99 19.67
15MHz/20MHz 2583.3 2600.4 QPSK 75 0 100 0 20.45
15MHz/20MHz 2583.3 2600.4 QPSK 38 37 50 50 20.50
15MHz/20MHz 2583.3 2600.4 QPSK 1 74 1 0 19.99
15MHz/20MHz 2583.3 2600.4 QPSK 1 1 99 19.91
15MHz/20MHz 2583.3 2600.4 Ql6 75 100 0 20.47
15MHz/20MHz 2583.3 2600.4 Ql6 38 37 50 50 20.53
15MHz/20MHz 2583.3 2600.4 Ql6 1 74 1 0 20.05
15MHz/20MHz 2583.3 2600.4 Ql6 1 0 1 99 19.93
15MHz/20MHz 2583.3 2600.4 Q64 75 0 100 0 20.42
15MHz/20MHz 2583.3 2600.4 Q64 38 37 50 50 20.56
15MHz/20MHz 2583.3 2600.4 Q64 1 74 1 0 19.93
15MHz/20MHz 2583.3 2600.4 Q64 1 1 99 19.84
15MHz/20MHz 2662.9 2680 QPSK 75 100 0 20.31
15MHz/20MHz 2662.9 2680 QPSK 38 37 50 50 20.29
15MHz/20MHz 2662.9 2680 QPSK 1 74 1 0 19.61
15MHz/20MHz 2662.9 2680 QPSK 1 0 1 99 19.88
15MHz/20MHz 2662.9 2680 Ql6 75 0 100 0 20.26
15MHz/20MHz 2662.9 2680 Ql6 38 37 50 50 20.27
15MHz/20MHz 2662.9 2680 Ql6 1 74 1 0 19.56
15MHz/20MHz 2662.9 2680 Ql6 1 1 99 19.87
15MHz/20MHz 2662.9 2680 Q64 75 100 0 20.28
15MHz/20MHz 2662.9 2680 Q64 38 37 50 50 20.35
15MHz/20MHz 2662.9 2680 Q64 1 74 1 0 19.53
15MHz/20MHz 2662.9 2680 Q64 1 0 1 99 19.76
20MHz/5MHz 2506 2517.7 QPSK 100 0 25 0 21.98
20MHz/5MHz 2506 2517.7 QPSK 50 50 13 12 17.86
20MHz/5MHz 2506 2517.7 QPSK 1 99 1 0 19.51
20MHz/5MHz 2506 2517.7 QPSK 1 0 1 24 17.38
20MHz/5MHz 2506 2517.7 Ql6 100 0 25 0 18.44
20MHz/5MHz 2506 2517.7 Ql6 50 50 13 12 17.95
20MHz/5MHz 2506 2517.7 Ql6 1 99 1 0 19.55
20MHz/5MHz 2506 2517.7 Ql6 1 0 1 24 17.37
20MHz/5MHz 2506 2517.7 Q64 100 0 25 0 20.62
20MHz/5MHz 2506 2517.7 Q64 50 50 13 12 18.02
20MHz/5MHz 2506 2517.7 Q64 1 99 1 0 19.61
20MHz/5MHz 2506 2517.7 Q64 1 1 24 17.43
20MHz/5MHz 2590.5 2602.2 QPSK 100 0 25 0 20.98
20MHz/5MHz 2590.5 2602.2 QPSK 50 50 13 12 20.30
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20MHz/5MHz 2590.5 2602.2 QPSK 1 99 1 0 19.79
20MHz/5MHz 2590.5 2602.2 QPSK 1 1 24 17.20
20MHz/5MHz 2590.5 2602.2 Ql6 100 25 0 20.49
20MHz/5MHz 2590.5 2602.2 Ql6 50 50 13 12 19.07
20MHz/5MHz 2590.5 2602.2 Ql6 1 99 1 0 19.78
20MHz/5MHz 2590.5 2602.2 Ql6 1 0 1 24 17.17
20MHz/5MHz 2590.5 2602.2 Q64 100 0 25 0 19.45
20MHz/5MHz 2590.5 2602.2 Q64 50 50 13 12 20.81
20MHz/5MHz 2590.5 2602.2 Q64 1 99 1 0 19.87
20MHz/5MHz 2590.5 2602.2 Q64 1 1 24 17.27
20MHz/5MHz 2675 2686.7 QPSK 100 25 0 20.10
20MHz/5MHz 2675 2686.7 QPSK 50 50 13 12 20.34
20MHz/5MHz 2675 2686.7 QPSK 1 99 1 0 19.33
20MHz/5MHz 2675 2686.7 QPSK 1 0 1 24 17.53
20MHz/5MHz 2675 2686.7 Ql6 100 0 25 0 19.56
20MHz/5MHz 2675 2686.7 Ql6 50 50 13 12 19.06
20MHz/5MHz 2675 2686.7 Ql6 1 99 1 0 19.37
20MHz/5MHz 2675 2686.7 Ql6 1 0 1 24 17.51
20MHz/5MHz 2675 2686.7 Q64 100 0 25 0 19.61
20MHz/5MHz 2675 2686.7 Q64 50 50 13 12 19.20
20MHz/5MHz 2675 2686.7 Q64 1 99 1 0 19.44
20MHz/5MHz 2675 2686.7 Q64 1 0 1 24 17.58
20MHz/10MHz 2506 2520.4 QPSK 100 0 50 0 20.21
20MHz/10MHz 2506 2520.4 QPSK 50 50 25 25 20.25
20MHz/10MHz 2506 2520.4 QPSK 1 99 1 0 19.26
20MHz/10MHz 2506 2520.4 QPSK 1 0 1 49 18.71
20MHz/10MHz 2506 2520.4 Ql6 100 0 50 0 20.23
20MHz/10MHz 2506 2520.4 Ql6 50 50 25 25 20.25
20MHz/10MHz 2506 2520.4 Ql6 1 99 1 0 19.05
20MHz/10MHz 2506 2520.4 Ql6 1 1 49 18.50
20MHz/10MHz 2506 2520.4 Q64 100 50 0 20.20
20MHz/10MHz 2506 2520.4 Q64 50 50 25 25 20.18
20MHz/10MHz 2506 2520.4 Q64 1 99 1 0 19.31
20MHz/10MHz 2506 2520.4 Q64 1 0 1 49 18.79
20MHz/10MHz 2588.1 2602.5 QPSK 100 0 50 0 20.34
20MHz/10MHz 2588.1 2602.5 QPSK 50 50 25 25 20.34
20MHz/10MHz 2588.1 2602.5 QPSK 1 99 1 0 19.36
20MHz/10MHz 2588.1 2602.5 QPSK 1 1 49 18.49
20MHz/10MHz 2588.1 2602.5 Ql6 100 50 0 20.38
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20MHz/10MHz 2588.1 2602.5 Ql6 50 50 25 25 20.41
20MHz/10MHz 2588.1 2602.5 Ql6 1 99 1 0 19.34
20MHz/10MHz 2588.1 2602.5 Ql6 1 0 1 49 18.58
20MHz/10MHz 2588.1 2602.5 Q64 100 50 0 20.33
20MHz/10MHz 2588.1 2602.5 Q64 50 50 25 25 20.38
20MHz/10MHz 2588.1 2602.5 Q64 1 99 1 0 19.41
20MHz/10MHz 2588.1 2602.5 Q64 1 0 1 49 18.63
20MHz/10MHz 2670.1 2684.5 QPSK 100 0 50 0 20.33
20MHz/10MHz 2670.1 2684.5 QPSK 50 50 25 25 20.39
20MHz/10MHz 2670.1 2684.5 QPSK 1 99 1 0 19.42
20MHz/10MHz 2670.1 2684.5 QPSK 1 0 1 49 18.48
20MHz/10MHz 2670.1 2684.5 Ql6 100 0 50 0 20.32
20MHz/10MHz 2670.1 2684.5 Ql6 50 50 25 25 20.32
20MHz/10MHz 2670.1 2684.5 Ql6 1 99 1 0 19.23
20MHz/10MHz 2670.1 2684.5 Ql6 1 0 1 49 18.43
20MHz/10MHz 2670.1 2684.5 Q64 100 0 50 0 20.34
20MHz/10MHz 2670.1 2684.5 Q64 50 50 25 25 20.37
20MHz/10MHz 2670.1 2684.5 Q64 1 99 1 0 19.42
20MHz/10MHz 2670.1 2684.5 Q64 1 1 49 18.77
20MHz/15MHz 2506 2523.1 QPSK 100 75 0 20.17
20MHz/15MHz 2506 2523.1 QPSK 50 50 38 37 20.16
20MHz/15MHz 2506 2523.1 QPSK 1 99 1 0 19.18
20MHz/15MHz 2506 2523.1 QPSK 1 0 1 74 18.69
20MHz/15MHz 2506 2523.1 Ql6 100 0 75 0 20.18
20MHz/15MHz 2506 2523.1 Ql6 50 50 38 37 20.18
20MHz/15MHz 2506 25231 Ql6 1 99 1 0 19.20
20MHz/15MHz 2506 2523.1 Ql6 1 1 74 18.68
20MHz/15MHz 2506 2523.1 Q64 100 75 0 20.16
20MHz/15MHz 2506 2523.1 Q64 50 50 38 37 20.14
20MHz/15MHz 2506 2523.1 Q64 1 99 1 0 19.21
20MHz/15MHz 2506 2523.1 Q64 1 0 1 74 18.76
20MHz/15MHz 2585.6 2602.7 QPSK 100 0 75 0 20.38
20MHz/15MHz 2585.6 2602.7 QPSK 50 50 38 37 20.34
20MHz/15MHz 2585.6 2602.7 QPSK 1 99 1 0 19.41
20MHz/15MHz 2585.6 2602.7 QPSK 1 1 74 18.87
20MHz/15MHz 2585.6 2602.7 Ql6 100 75 0 20.40
20MHz/15MHz 2585.6 2602.7 Ql6 50 50 38 37 20.36
20MHz/15MHz 2585.6 2602.7 Ql6 1 99 1 0 19.38
20MHz/15MHz 2585.6 2602.7 Ql6 1 0 1 74 18.91
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20MHz/15MHz 2585.6 2602.7 Q64 100 0 75 0 20.35
20MHz/15MHz 2585.6 2602.7 Q64 50 50 38 37 20.38
20MHz/15MHz 2585.6 2602.7 Q64 1 99 1 0 19.41
20MHz/15MHz 2585.6 2602.7 Q64 1 0 1 74 18.89
20MHz/15MHz 2665.1 2682.2 QPSK 100 0 75 0 20.34
20MHz/15MHz 2665.1 2682.2 QPSK 50 50 38 37 20.40
20MHz/15MHz 2665.1 2682.2 QPSK 1 99 1 0 19.45
20MHz/15MHz 2665.1 2682.2 QPSK 1 1 74 18.87
20MHz/15MHz 2665.1 2682.2 Ql6 100 75 0 20.36
20MHz/15MHz 2665.1 2682.2 Ql6 50 50 38 37 20.36
20MHz/15MHz 2665.1 2682.2 Ql6 1 99 1 0 19.40
20MHz/15MHz 2665.1 2682.2 Ql6 1 0 1 74 18.83
20MHz/15MHz 2665.1 2682.2 Q64 100 0 75 0 20.29
20MHz/15MHz 2665.1 2682.2 Q64 50 50 38 37 20.34
20MHz/15MHz 2665.1 2682.2 Q64 1 99 1 0 19.47
20MHz/15MHz 2665.1 2682.2 Q64 1 1 74 18.85
20MHz/20MHz 2506 2525.8 QPSK 100 100 0 20.15
20MHz/20MHz 2506 2525.8 QPSK 50 50 50 50 20.21
20MHz/20MHz 2506 2525.8 QPSK 1 99 1 0 19.67
20MHz/20MHz 2506 2525.8 QPSK 1 1 99 19.63
20MHz/20MHz 2506 2525.8 Ql6 100 100 0 20.16
20MHz/20MHz 2506 2525.8 Ql6 50 50 50 50 20.13
20MHz/20MHz 2506 2525.8 Ql6 1 99 1 0 19.60
20MHz/20MHz 2506 2525.8 Ql6 1 1 99 19.67
20MHz/20MHz 2506 2525.8 Q64 100 100 0 20.12
20MHz/20MHz 2506 2525.8 Q64 50 50 50 50 20.13
20MHz/20MHz 2506 2525.8 Q64 1 99 1 0 19.67
20MHz/20MHz 2506 2525.8 Q64 1 0 1 99 19.70
20MHz/20MHz 2583.1 2602.9 QPSK 100 0 100 0 20.40
20MHz/20MHz 2583.1 2602.9 QPSK 50 50 50 50 20.33
20MHz/20MHz 2583.1 2602.9 QPSK 1 99 1 0 19.89
20MHz/20MHz 2583.1 2602.9 QPSK 1 1 99 19.93
20MHz/20MHz 2583.1 2602.9 Ql6 100 100 0 20.38
20MHz/20MHz 2583.1 2602.9 Ql6 50 50 50 50 20.45
20MHz/20MHz 2583.1 2602.9 Ql6 1 99 1 0 19.87
20MHz/20MHz 2583.1 2602.9 Ql6 1 0 1 99 19.95
20MHz/20MHz 2583.1 2602.9 Q64 100 0 100 0 20.38
20MHz/20MHz 2583.1 2602.9 Q64 50 50 50 50 20.32
20MHz/20MHz 2583.1 2602.9 Q64 1 99 1 0 19.89
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20MHz/20MHz 2583.1 2602.9 Q64 1 0 1 99 19.93
20MHz/20MHz 2660.2 2680 QPSK 100 0 100 0 20.29
20MHz/20MHz 2660.2 2680 QPSK 50 50 50 50 20.31
20MHz/20MHz 2660.2 2680 QPSK 1 99 1 0 19.87
20MHz/20MHz 2660.2 2680 QPSK 1 0 1 99 19.82
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6.3. ERP and EIRP

Limit Level Construction:

This is the test for the maximum radiated power from the EUT.

According to Part 24.232(c),"Mobile/portable stations are limited to 2 watts e.i.r.p. Peak power"and
24.232(c) specifies that "Peak transmit power must be measured over any interval of continuous
transmission using instrumentation calibrated in terms of an rms-equivalent voltage."

According to 22.913(a), The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7
Watts.”

According to Part 27.50(d), “Fixed, mobile, and portable (handheld) stations operating in the 1710-1755
MHz band are limited to 1 watt EIRP”.

According to Part 27.50(h)(2) “Mobile stations are limited to 2.0 watts EIRP.”.

According to Part 27.50(c),specifies “Portable stations (hand-held de-vices) are limited to 3 watts ERP.”.
According to Part 90.635(b), The maximum output power of the transmitter for mobile stations is 100
watts (20 dBw).

Conducted RF Power (dBm) +Antenna Gain (dBi) =EIRP (dBm)

Conducted RF Power (dBm) +Antenna Gain (dBi) -2.15dB=ERP (dBm)
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6.3.1 Measurement result

LTE band 2
Limits 33dBm(2w)
Max EIRP:22.76dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) K
(dBm) Gr=1.5dBi
1.4AMHz 1 RB low 1850.7 QPSK 19.90 21.40
1.4AMHz 1 RB mid 1850.7 QPSK 19.93 21.43
1.4MHz 1 RB high 1850.7 QPSK 19.89 21.39
1.4MHz 100% RB 1850.7 QPSK 18.89 20.39
1.4MHz 1 RB low 1850.7 16QAM 18.98 20.48
1.4AMHz 1 RB mid 1850.7 16QAM 19.11 20.61
1.4AMHz 1 RB high 1850.7 16QAM 18.95 20.45
1.4MHz 100% RB 1850.7 16QAM 18.00 19.50
1.4MHz 1 RB low 1880 QPSK 19.85 21.35
1.4MHz 1 RB mid 1880 QPSK 20.03 21.53
1.4MHz 1 RB high 1880 QPSK 19.99 21.49
1.4AMHz 100% RB 1880 QPSK 19.03 20.53
1.4AMHz 1 RB low 1880 16QAM 19.08 20.58
1.4AMHz 1 RB mid 1880 16QAM 19.23 20.73
1.4MHz 1 RB high 1880 16QAM 19.06 20.56
1.4MHz 100% RB 1880 16QAM 18.06 19.56
1.4MHz 1 RB low 1909.3 QPSK 20.94 22.44
1.4AMHz 1 RB mid 1909.3 QPSK 21.01 22.51
1.4AMHz 1 RB high 1909.3 QPSK 20.96 22.46
1.4AMHz 100% RB 1909.3 QPSK 20.01 21.51
1.4MHz 1 RB low 1909.3 16QAM 20.09 21.59
1.4MHz 1 RB mid 1909.3 16QAM 20.21 21.71
1.4MHz 1 RB high 1909.3 16QAM 20.15 21.65
1.4MHz 100% RB 1909.3 16QAM 18.95 20.45
3MHz 1 RB low 1851.5 QPSK 20.01 21.51
3MHz 1 RB mid 1851.5 QPSK 20.05 21.55
3MHz 1 RB high 1851.5 QPSK 20.06 21.56
3MHz 100% RB 1851.5 QPSK 19.10 20.60
3MHz 1 RB low 1851.5 16QAM 19.23 20.73
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3MHz 1 RB mid 1851.5 16QAM 19.27 20.77
3MHz 1 RB high 1851.5 16QAM 19.22 20.72
3MHz 100% RB 1851.5 16QAM 18.15 19.65
3MHz 1 RB low 1880 QPSK 20.03 21.53
3MHz 1 RB mid 1880 QPSK 20.07 21.57
3MHz 1 RB high 1880 QPSK 20.08 21.58
3MHz 100% RB 1880 QPSK 19.06 20.56
3MHz 1 RB low 1880 16QAM 18.89 20.39
3MHz 1 RB mid 1880 16QAM 18.97 20.47
3MHz 1 RB high 1880 16QAM 18.98 20.48
3MHz 100% RB 1880 16QAM 18.04 19.54
3MHz 1 RB low 1908.5 QPSK 21.06 22.56
3MHz 1 RB mid 1908.5 QPSK 21.02 22.52
3MHz 1 RB high 1908.5 QPSK 21.02 22.52
3MHz 100% RB 1908.5 QPSK 20.18 21.68
3MHz 1 RB low 1908.5 16QAM 20.33 21.83
3MHz 1 RB mid 1908.5 16QAM 20.32 21.82
3MHz 1 RB high 1908.5 16QAM 20.21 21.71
3MHz 100% RB 1908.5 16QAM 19.17 20.67
SMHz 1 RB low 1852.5 QPSK 20.10 21.60
SMHz 1 RB mid 1852.5 QPSK 20.27 21.77
SMHz 1 RB high 1852.5 QPSK 20.13 21.63
SMHz 100% RB 1852.5 QPSK 19.12 20.62
5SMHz 1 RB low 1852.5 16QAM 19.12 20.62
5SMHz 1 RB mid 1852.5 16QAM 19.25 20.75
5MHz 1 RB high 1852.5 16QAM 19.23 20.73
SMHz 100% RB 1852.5 16QAM 18.17 19.67
SMHz 1 RB low 1880 QPSK 20.22 21.72
SMHz 1 RB mid 1880 QPSK 20.21 21.71
5SMHz 1 RB high 1880 QPSK 20.28 21.78
5SMHz 100% RB 1880 QPSK 19.18 20.68
5MHz 1 RB low 1880 16QAM 19.19 20.69
SMHz 1 RB mid 1880 16QAM 19.22 20.72
SMHz 1 RB high 1880 16QAM 19.27 20.77
5SMHz 100% RB 1880 16QAM 18.24 19.74
5SMHz 1 RB low 1907.5 QPSK 21.20 22.70
SMHz 1 RB mid 1907.5 QPSK 21.26 22.76
5MHz 1 RB high 1907.5 QPSK 21.09 22.59
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SMHz 100% RB 1907.5 QPSK 20.15 21.65
SMHz 1 RB low 1907.5 16QAM 20.44 21.94
SMHz 1 RB mid 1907.5 16QAM 20.46 21.96
SMHz 1 RB high 1907.5 16QAM 20.33 21.83
5SMHz 100% RB 1907.5 16QAM 19.18 20.68
10MHz 1 RB low 1855 QPSK 20.20 21.70
10MHz 1 RB mid 1855 QPSK 20.10 21.60
10MHz 1 RB high 1855 QPSK 20.16 21.66
10MHz 100% RB 1855 QPSK 19.16 20.66
10MHz 1 RB low 1855 16QAM 19.48 20.98
10MHz 1 RB mid 1855 16QAM 19.42 20.92
10MHz 1 RB high 1855 16QAM 19.49 20.99
10MHz 100% RB 1855 16QAM 18.29 19.79
10MHz 1 RB low 1880 QPSK 20.20 21.70
10MHz 1 RB mid 1880 QPSK 20.15 21.65
10MHz 1 RB high 1880 QPSK 20.38 21.88
10MHz 100% RB 1880 QPSK 19.19 20.69
10MHz 1 RB low 1880 16QAM 19.09 20.59
10MHz 1 RB mid 1880 16QAM 19.06 20.56
10MHz 1 RB high 1880 16QAM 19.31 20.81
10MHz 100% RB 1880 16QAM 18.20 19.70
10MHz 1 RB low 1905 QPSK 21.15 22.65
10MHz 1 RB mid 1905 QPSK 21.08 22.58
10MHz 1 RB high 1905 QPSK 20.95 2245
10MHz 100% RB 1905 QPSK 20.18 21.68
10MHz 1 RB low 1905 16QAM 20.32 21.82
10MHz 1 RB mid 1905 16QAM 20.26 21.76
10MHz 1 RB high 1905 16QAM 20.19 21.69
10MHz 100% RB 1905 16QAM 19.21 20.71
15MHz 1 RB low 1857.5 QPSK 20.22 21.72
15MHz 1 RB mid 1857.5 QPSK 20.27 21.77
15MHz 1 RB high 1857.5 QPSK 20.19 21.69
15MHz 100% RB 1857.5 QPSK 19.29 20.79
15MHz 1 RB low 1857.5 16QAM 19.40 20.90
15MHz 1 RB mid 1857.5 16QAM 19.52 21.02
15MHz 1 RB high 1857.5 16QAM 19.41 20.91
15MHz 100% RB 1857.5 16QAM 18.26 19.76
15MHz 1 RB low 1880 QPSK 20.11 21.61
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15MHz 1 RB mid 1880 QPSK 20.15 21.65
15MHz 1 RB high 1880 QPSK 20.45 21.95
15MHz 100% RB 1880 QPSK 19.20 20.70
15MHz 1 RB low 1880 16QAM 19.01 20.51
15MHz 1 RB mid 1880 16QAM 19.06 20.56
15MHz 1 RB high 1880 16QAM 19.28 20.78
15MHz 100% RB 1880 16QAM 18.21 19.71
15MHz 1 RB low 1902.5 QPSK 20.96 22.46
15MHz 1 RB mid 1902.5 QPSK 21.08 22.58
15MHz 1 RB high 1902.5 QPSK 20.92 22.42
15MHz 100% RB 1902.5 QPSK 20.09 21.59
15MHz 1 RB low 1902.5 16QAM 20.33 21.83
15MHz 1 RB mid 1902.5 16QAM 20.41 21.91
15MHz 1 RB high 1902.5 16QAM 20.25 21.75
15MHz 100% RB 1902.5 16QAM 19.23 20.73
20MHz 1 RB low 1860 QPSK 20.39 21.89
20MHz 1 RB mid 1860 QPSK 20.41 21.91
20MHz 1 RB high 1860 QPSK 20.28 21.78
20MHz 100% RB 1860 QPSK 19.29 20.79
20MHz 1 RB low 1860 16QAM 19.40 20.90
20MHz 1 RB mid 1860 16QAM 19.47 20.97
20MHz 1 RB high 1860 16QAM 19.32 20.82
20MHz 100% RB 1860 16QAM 18.35 19.85
20MHz 1 RB low 1880 QPSK 20.08 21.58
20MHz 1 RB mid 1880 QPSK 20.04 21.54
20MHz 1 RB high 1880 QPSK 20.46 21.96
20MHz 100% RB 1880 QPSK 19.24 20.74
20MHz 1 RB low 1880 16QAM 19.27 20.77
20MHz 1 RB mid 1880 16QAM 19.15 20.65
20MHz 1 RB high 1880 16QAM 19.64 21.14
20MHz 100% RB 1880 16QAM 18.37 19.87
20MHz 1 RB low 1900 QPSK 20.79 22.29
20MHz 1 RB mid 1900 QPSK 21.13 22.63
20MHz 1 RB high 1900 QPSK 21.06 22.56
20MHz 100% RB 1900 QPSK 20.14 21.64
20MHz 1 RB low 1900 16QAM 20.06 21.56
20MHz 1 RB mid 1900 16QAM 20.37 21.87
20MHz 1 RB high 1900 16QAM 20.27 21.77
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LTE band 4
Limits 30dBm(1w)
Max EIRP:21.63dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) K
(dBm) Gr= 0.5 dBi
1.4AMHz 1 RB low 1710.7 QPSK 20.93 21.43
1.4MHz 1 RB mid 1710.7 QPSK 20.95 21.45
1.4MHz 1 RB high 1710.7 QPSK 20.93 21.43
1.4MHz 100% RB 1710.7 QPSK 19.95 20.45
1.4AMHz 1 RB low 1710.7 16QAM 20.12 20.62
1.4AMHz 1 RB mid 1710.7 16QAM 20.14 20.64
1.4AMHz 1 RB high 1710.7 16QAM 20.09 20.59
1.4MHz 100% RB 1710.7 16QAM 19.03 19.53
1.4MHz 1 RB low 1732.5 QPSK 20.67 21.17
1.4MHz 1 RB mid 1732.5 QPSK 20.71 21.21
1.4AMHz 1 RB high 1732.5 QPSK 20.67 21.17
1.4AMHz 100% RB 1732.5 QPSK 19.63 20.13
1.4AMHz 1 RB low 1732.5 16QAM 19.58 20.08
1.4MHz 1 RB mid 1732.5 16QAM 19.64 20.14
1.4MHz 1 RB high 1732.5 16QAM 19.55 20.05
1.4MHz 100% RB 1732.5 16QAM 18.69 19.19
1.4AMHz 1 RB low 1754.3 QPSK 20.50 21.00
1.4AMHz 1 RB mid 1754.3 QPSK 20.57 21.07
1.4AMHz 1 RB high 1754.3 QPSK 20.54 21.04
1.4MHz 100% RB 1754.3 QPSK 19.56 20.06
1.4MHz 1 RB low 1754.3 16QAM 19.60 20.10
1.4MHz 1 RB mid 1754.3 16QAM 19.71 20.21
1.4AMHz 1 RB high 1754.3 16QAM 19.67 20.17
1.4AMHz 100% RB 1754.3 16QAM 18.45 18.95
3MHz 1 RB low 1711.5 QPSK 20.98 21.48
3MHz 1 RB mid 1711.5 QPSK 20.96 21.46
3MHz 1 RB high 1711.5 QPSK 20.98 21.48
3MHz 100% RB 1711.5 QPSK 20.05 20.55
3MHz 1 RB low 1711.5 16QAM 20.15 20.65
3MHz 1 RB mid 1711.5 16QAM 20.16 20.66
3MHz 1 RB high 1711.5 16QAM 20.07 20.57
3MHz 100% RB 1711.5 16QAM 19.04 19.54
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3MHz 1 RB low 1732.5 QPSK 20.76 21.26
3MHz 1 RB mid 1732.5 QPSK 20.73 21.23
3MHz 1 RB high 1732.5 QPSK 20.67 21.17
3MHz 100% RB 1732.5 QPSK 19.72 20.22
3MHz 1 RB low 1732.5 16QAM 19.60 20.10
3MHz 1 RB mid 1732.5 16QAM 19.64 20.14
3MHz 1 RB high 1732.5 16QAM 19.56 20.06
3MHz 100% RB 1732.5 16QAM 18.67 19.17
3MHz 1 RB low 1753.5 QPSK 20.61 21.11
3MHz 1 RB mid 1753.5 QPSK 20.55 21.05
3MHz 1 RB high 1753.5 QPSK 20.58 21.08
3MHz 100% RB 1753.5 QPSK 19.59 20.09
3MHz 1 RB low 1753.5 16QAM 19.68 20.18
3MHz 1 RB mid 1753.5 16QAM 19.73 20.23
3MHz 1 RB high 1753.5 16QAM 19.68 20.18
3MHz 100% RB 1753.5 16QAM 18.54 19.04
SMHz 1 RB low 1712.5 QPSK 21.04 21.54
5SMHz 1 RB mid 1712.5 QPSK 21.13 21.63
5SMHz 1 RB high 1712.5 QPSK 20.98 21.48
SMHz 100% RB 1712.5 QPSK 20.00 20.50
SMHz 1 RB low 1712.5 16QAM 20.02 20.52
SMHz 1 RB mid 1712.5 16QAM 20.09 20.59
SMHz 1 RB high 1712.5 16QAM 20.05 20.55
5SMHz 100% RB 1712.5 16QAM 18.99 19.49
5SMHz 1 RB low 1732.5 QPSK 20.83 21.33
5MHz 1 RB mid 1732.5 QPSK 20.88 21.38
SMHz 1 RB high 1732.5 QPSK 20.72 21.22
SMHz 100% RB 1732.5 QPSK 19.75 20.25
SMHz 1 RB low 1732.5 16QAM 19.75 20.25
5SMHz 1 RB mid 1732.5 16QAM 19.88 20.38
5SMHz 1 RB high 1732.5 16QAM 19.73 20.23
SMHz 100% RB 1732.5 16QAM 18.82 19.32
SMHz 1 RB low 1752.5 QPSK 20.56 21.06
SMHz 1 RB mid 1752.5 QPSK 20.68 21.18
5SMHz 1 RB high 1752.5 QPSK 20.61 21.11
5SMHz 100% RB 1752.5 QPSK 19.58 20.08
SMHz 1 RB low 1752.5 16QAM 19.75 20.25
5MHz 1 RB mid 1752.5 16QAM 19.87 20.37
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5SMHz 1 RB high 1752.5 16QAM 19.78 20.28
SMHz 100% RB 1752.5 16QAM 18.62 19.12
10MHz 1 RB low 1715 QPSK 20.95 21.45
10MHz 1 RB mid 1715 QPSK 20.95 21.45
10MHz 1 RB high 1715 QPSK 20.88 21.38
10MHz 100% RB 1715 QPSK 20.00 20.50
10MHz 1 RB low 1715 16QAM 20.04 20.54
10MHz 1 RB mid 1715 16QAM 20.02 20.52
10MHz 1 RB high 1715 16QAM 20.15 20.65
10MHz 100% RB 1715 16QAM 18.99 19.49
10MHz 1 RB low 1732.5 QPSK 20.77 21.27
10MHz 1 RB mid 1732.5 QPSK 20.73 21.23
10MHz 1 RB high 1732.5 QPSK 20.69 21.19
10MHz 100% RB 1732.5 QPSK 19.75 20.25
10MHz 1 RB low 1732.5 16QAM 19.66 20.16
10MHz 1 RB mid 1732.5 16QAM 19.62 20.12
10MHz 1 RB high 1732.5 16QAM 19.61 20.11
10MHz 100% RB 1732.5 16QAM 18.76 19.26
10MHz 1 RB low 1750 QPSK 20.48 20.98
10MHz 1 RB mid 1750 QPSK 20.51 21.01
10MHz 1 RB high 1750 QPSK 20.51 21.01
10MHz 100% RB 1750 QPSK 19.50 20.00
10MHz 1 RB low 1750 16QAM 19.66 20.16
10MHz 1 RB mid 1750 16QAM 19.65 20.15
10MHz 1 RB high 1750 16QAM 19.65 20.15
10MHz 100% RB 1750 16QAM 18.58 19.08
15MHz 1 RB low 1717.5 QPSK 2091 21.41
15MHz 1 RB mid 1717.5 QPSK 20.88 21.38
15MHz 1 RB high 1717.5 QPSK 20.79 21.29
15MHz 100% RB 1717.5 QPSK 19.96 20.46
15MHz 1 RB low 1717.5 16QAM 20.09 20.59
15MHz 1 RB mid 1717.5 16QAM 20.11 20.61
15MHz 1 RB high 1717.5 16QAM 20.03 20.53
15MHz 100% RB 1717.5 16QAM 18.93 19.43
15MHz 1 RB low 1732.5 QPSK 20.73 21.23
15MHz 1 RB mid 1732.5 QPSK 20.75 21.25
15MHz 1 RB high 1732.5 QPSK 20.64 21.14
15MHz 100% RB 1732.5 QPSK 19.72 20.22
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15MHz 1 RB low 1732.5 16QAM 19.64 20.14
15MHz 1 RB mid 1732.5 16QAM 19.64 20.14
15MHz 1 RB high 1732.5 16QAM 19.52 20.02
15MHz 100% RB 1732.5 16QAM 18.73 19.23
15MHz 1 RB low 1747.5 QPSK 20.55 21.05
15MHz 1 RB mid 1747.5 QPSK 20.45 20.95
15MHz 1 RB high 1747.5 QPSK 20.49 20.99
15MHz 100% RB 1747.5 QPSK 19.66 20.16
15MHz 1 RB low 1747.5 16QAM 19.85 20.35
15MHz 1 RB mid 1747.5 16QAM 19.75 20.25
15MHz 1 RB high 1747.5 16QAM 19.81 20.31
15MHz 100% RB 1747.5 16QAM 18.62 19.12
20MHz 1 RB low 1720 QPSK 20.99 21.49
20MHz 1 RB mid 1720 QPSK 20.97 21.47
20MHz 1 RB high 1720 QPSK 20.88 21.38
20MHz 100% RB 1720 QPSK 19.92 20.42
20MHz 1 RB low 1720 16QAM 20.03 20.53
20MHz 1 RB mid 1720 16QAM 19.99 20.49
20MHz 1 RB high 1720 16QAM 19.91 20.41
20MHz 100% RB 1720 16QAM 18.95 19.45
20MHz 1 RB low 1732.5 QPSK 20.65 21.15
20MHz 1 RB mid 1732.5 QPSK 20.58 21.08
20MHz 1 RB high 1732.5 QPSK 20.54 21.04
20MHz 100% RB 1732.5 QPSK 19.78 20.28
20MHz 1 RB low 1732.5 16QAM 19.76 20.26
20MHz 1 RB mid 1732.5 16QAM 19.70 20.20
20MHz 1 RB high 1732.5 16QAM 19.64 20.14
20MHz 100% RB 1732.5 16QAM 18.80 19.30
20MHz 1 RB low 1745 QPSK 20.64 21.14
20MHz 1 RB mid 1745 QPSK 20.52 21.02
20MHz 1 RB high 1745 QPSK 20.60 21.10
20MHz 100% RB 1745 QPSK 19.64 20.14
20MHz 1 RB low 1745 16QAM 19.82 20.32
20MHz 1 RB mid 1745 16QAM 19.72 20.22
20MHz 1 RB high 1745 16QAM 19.81 20.31
20MHz 100% RB 1745 16QAM 18.69 19.19
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LTE band 5
Limits 38.5dBm(7w)
Max ERP:22.58dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) K
(dBm) Gr= 0.5 dBi
1.4AMHz 1 RB low 824.7 QPSK 21.72 22.22
1.4MHz 1 RB mid 824.7 QPSK 21.69 22.19
1.4MHz 1 RB high 824.7 QPSK 21.69 22.19
1.4MHz 100% RB 824.7 QPSK 20.86 21.36
1.4AMHz 1 RB low 824.7 16QAM 20.91 21.41
1.4AMHz 1 RB mid 824.7 16QAM 20.97 21.47
1.4AMHz 1 RB high 824.7 16QAM 20.92 21.42
1.4MHz 100% RB 824.7 16QAM 19.91 20.41
1.4MHz 1 RB low 836.5 QPSK 21.91 22.41
1.4MHz 1 RB mid 836.5 QPSK 21.95 22.45
1.4AMHz 1 RB high 836.5 QPSK 21.91 22.41
1.4AMHz 100% RB 836.5 QPSK 20.96 21.46
1.4AMHz 1 RB low 836.5 16QAM 20.77 21.27
1.4MHz 1 RB mid 836.5 16QAM 20.87 21.37
1.4MHz 1 RB high 836.5 16QAM 20.78 21.28
1.4MHz 100% RB 836.5 16QAM 19.82 20.32
1.4AMHz 1 RB low 848.3 QPSK 22.01 22.51
1.4AMHz 1 RB mid 848.3 QPSK 22.00 22.50
1.4AMHz 1 RB high 848.3 QPSK 22.01 22.51
1.4MHz 100% RB 848.3 QPSK 21.09 21.59
1.4MHz 1 RB low 848.3 16QAM 20.96 21.46
1.4MHz 1 RB mid 848.3 16QAM 21.04 21.54
1.4AMHz 1 RB high 848.3 16QAM 20.94 21.44
1.4AMHz 100% RB 848.3 16QAM 19.86 20.36
3MHz 1 RB low 825.5 QPSK 21.77 22.27
3MHz 1 RB mid 825.5 QPSK 21.75 22.25
3MHz 1 RB high 825.5 QPSK 21.74 22.24
3MHz 100% RB 825.5 QPSK 20.86 21.36
3MHz 1 RB low 825.5 16QAM 20.96 21.46
3MHz 1 RB mid 825.5 16QAM 20.94 21.44
3MHz 1 RB high 825.5 16QAM 20.88 21.38
3MHz 100% RB 825.5 16QAM 19.87 20.37
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3MHz 1 RB low 836.5 QPSK 21.93 22.43
3MHz 1 RB mid 836.5 QPSK 21.86 22.36
3MHz 1 RB high 836.5 QPSK 21.87 22.37
3MHz 100% RB 836.5 QPSK 20.87 21.37
3MHz 1 RB low 836.5 16QAM 20.75 21.25
3MHz 1 RB mid 836.5 16QAM 20.75 21.25
3MHz 1 RB high 836.5 16QAM 20.70 21.20
3MHz 100% RB 836.5 16QAM 19.81 20.31
3MHz 1 RB low 847.5 QPSK 21.98 22.48
3MHz 1 RB mid 847.5 QPSK 21.96 22.46
3MHz 1 RB high 847.5 QPSK 22.08 22.58
3MHz 100% RB 847.5 QPSK 20.94 21.44
3MHz 1 RB low 847.5 16QAM 21.06 21.56
3MHz 1 RB mid 847.5 16QAM 20.95 21.45
3MHz 1 RB high 847.5 16QAM 20.90 21.40
3MHz 100% RB 847.5 16QAM 19.88 20.38
SMHz 1 RB low 826.5 QPSK 21.90 22.40
5SMHz 1 RB mid 826.5 QPSK 21.89 22.39
5SMHz 1 RB high 826.5 QPSK 21.78 22.28
SMHz 100% RB 826.5 QPSK 20.83 21.33
SMHz 1 RB low 826.5 16QAM 20.87 21.37
SMHz 1 RB mid 826.5 16QAM 20.88 21.38
SMHz 1 RB high 826.5 16QAM 20.80 21.30
SMHz 100% RB 826.5 16QAM 19.88 20.38
SMHz 1 RB low 836.5 QPSK 21.95 22.45
5MHz 1 RB mid 836.5 QPSK 22.00 22.50
SMHz 1 RB high 836.5 QPSK 2191 22.41
SMHz 100% RB 836.5 QPSK 20.87 21.37
SMHz 1 RB low 836.5 16QAM 20.95 21.45
SMHz 1 RB mid 836.5 16QAM 20.97 21.47
5SMHz 1 RB high 836.5 16QAM 20.90 21.40
SMHz 100% RB 836.5 16QAM 19.94 20.44
SMHz 1 RB low 846.5 QPSK 22.02 22.52
SMHz 1 RB mid 846.5 QPSK 22.07 22.57
5SMHz 1 RB high 846.5 QPSK 21.98 2248
SMHz 100% RB 846.5 QPSK 20.96 21.46
SMHz 1 RB low 846.5 16QAM 21.22 21.72
5MHz 1 RB mid 846.5 16QAM 21.15 21.65
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5SMHz 1 RB high 846.5 16QAM 21.00 21.50
SMHz 100% RB 846.5 16QAM 19.92 20.42
10MHz 1 RB low 829 QPSK 21.84 22.34
10MHz 1 RB mid 829 QPSK 21.76 22.26
10MHz 1 RB high 829 QPSK 21.73 22.23
10MHz 100% RB 829 QPSK 20.93 21.43
10MHz 1 RB low 829 16QAM 21.02 21.52
10MHz 1 RB mid 829 16QAM 20.94 21.44
10MHz 1 RB high 829 16QAM 20.90 21.40
10MHz 100% RB 829 16QAM 19.91 20.41
10MHz 1 RB low 836.5 QPSK 21.99 22.49
10MHz 1 RB mid 836.5 QPSK 21.87 22.37
10MHz 1 RB high 836.5 QPSK 21.79 22.29
10MHz 100% RB 836.5 QPSK 20.89 21.39
10MHz 1 RB low 836.5 16QAM 20.87 21.37
10MHz 1 RB mid 836.5 16QAM 20.76 21.26
10MHz 1 RB high 836.5 16QAM 20.74 21.24
10MHz 100% RB 836.5 16QAM 19.92 20.42
10MHz 1 RB low 844 QPSK 21.90 22.40
10MHz 1 RB mid 844 QPSK 21.97 22.47
10MHz 1 RB high 844 QPSK 21.86 22.36
10MHz 100% RB 844 QPSK 20.86 21.36
10MHz 1 RB low 844 16QAM 21.05 21.55
10MHz 1 RB mid 844 16QAM 21.07 21.57
10MHz 1 RB high 844 16QAM 20.87 21.37
10MHz 100% RB 844 16QAM 19.91 20.41
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LTE band 7
Limits 33dBm(2w)
Max EIRP:23.05dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) K
(dBm) Gr= 1.0 dBi
5MHz 1 RB low 2502.5 QPSK 21.84 22.84
SMHz 1 RB mid 2502.5 QPSK 21.86 22.86
5MHz 1 RB high 2502.5 QPSK 21.87 22.87
SMHz 100% RB 2502.5 QPSK 20.83 21.83
5MHz 1 RB low 2502.5 16QAM 20.97 21.97
5MHz 1 RB mid 2502.5 16QAM 21.03 22.03
5MHz 1 RB high 2502.5 16QAM 20.95 21.95
SMHz 100% RB 2502.5 16QAM 19.87 20.87
SMHz 1 RB low 2535 QPSK 21.83 22.83
SMHz 1 RB mid 2535 QPSK 21.88 22.88
5MHz 1 RB high 2535 QPSK 21.80 22.80
5MHz 100% RB 2535 QPSK 20.86 21.86
5MHz 1 RB low 2535 16QAM 20.92 21.92
SMHz 1 RB mid 2535 16QAM 21.03 22.03
SMHz 1 RB high 2535 16QAM 20.81 21.81
SMHz 100% RB 2535 16QAM 19.88 20.88
5MHz 1 RB low 2567.5 QPSK 21.42 22.42
5MHz 1 RB mid 2567.5 QPSK 21.32 22.32
5MHz 1 RB high 2567.5 QPSK 21.18 22.18
SMHz 100% RB 2567.5 QPSK 20.36 21.36
SMHz 1 RB low 2567.5 16QAM 20.49 21.49
SMHz 1 RB mid 2567.5 16QAM 20.59 21.59
5MHz 1 RB high 2567.5 16QAM 20.56 21.56
5MHz 100% RB 2567.5 16QAM 19.41 20.41
10MHz 1 RB low 2505 QPSK 21.83 22.83
10MHz 1 RB mid 2505 QPSK 21.85 22.85
10MHz 1 RB high 2505 QPSK 21.92 22.92
10MHz 100% RB 2505 QPSK 21.00 22.00
10MHz 1 RB low 2505 16QAM 21.07 22.07
10MHz 1 RB mid 2505 16QAM 21.05 22.05
10MHz 1 RB high 2505 16QAM 21.16 22.16
10MHz 100% RB 2505 16QAM 20.04 21.04
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10MHz 1 RB low 2535 QPSK 21.84 22.84
10MHz 1 RB mid 2535 QPSK 21.78 22.78
10MHz 1 RB high 2535 QPSK 21.79 22.79
10MHz 100% RB 2535 QPSK 20.81 21.81
10MHz 1 RB low 2535 16QAM 20.75 21.75
10MHz 1 RB mid 2535 16QAM 20.73 21.73
10MHz 1 RB high 2535 16QAM 20.70 21.70
10MHz 100% RB 2535 16QAM 19.88 20.88
10MHz 1 RB low 2565 QPSK 21.41 22.41
10MHz 1 RB mid 2565 QPSK 21.31 22.31
10MHz 1 RB high 2565 QPSK 21.25 22.25
10MHz 100% RB 2565 QPSK 20.46 21.46
10MHz 1 RB low 2565 16QAM 20.66 21.66
10MHz 1 RB mid 2565 16QAM 20.57 21.57
10MHz 1 RB high 2565 16QAM 20.48 21.48
10MHz 100% RB 2565 16QAM 19.52 20.52
15MHz 1 RB low 2507.5 QPSK 21.93 22.93
15MHz 1 RB mid 2507.5 QPSK 21.88 22.88
15MHz 1 RB high 2507.5 QPSK 22.05 23.05
15MHz 100% RB 2507.5 QPSK 21.03 22.03
15MHz 1 RB low 2507.5 16QAM 21.14 22.14
15MHz 1 RB mid 2507.5 16QAM 21.14 22.14
15MHz 1 RB high 2507.5 16QAM 21.28 22.28
15MHz 100% RB 2507.5 16QAM 20.04 21.04
15MHz 1 RB low 2535 QPSK 22.00 23.00
15MHz 1 RB mid 2535 QPSK 21.78 22.78
15MHz 1 RB high 2535 QPSK 21.79 22.79
15MHz 100% RB 2535 QPSK 20.84 21.84
15MHz 1 RB low 2535 16QAM 20.91 21.91
15MHz 1 RB mid 2535 16QAM 20.70 21.70
15MHz 1 RB high 2535 16QAM 20.69 21.69
15MHz 100% RB 2535 16QAM 19.87 20.87
15MHz 1 RB low 2562.5 QPSK 21.48 22.48
15MHz 1 RB mid 2562.5 QPSK 21.36 22.36
15MHz 1 RB high 2562.5 QPSK 21.28 22.28
15MHz 100% RB 2562.5 QPSK 20.54 21.54
15MHz 1 RB low 2562.5 16QAM 20.84 21.84
15MHz 1 RB mid 2562.5 16QAM 20.71 21.71
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15MHz 1 RB high 2562.5 16QAM 20.67 21.67
15MHz 100% RB 2562.5 16QAM 19.60 20.60
20MHz 1 RB low 2510 QPSK 2191 2291
20MHz 1 RB mid 2510 QPSK 2191 2291
20MHz 1 RB high 2510 QPSK 22.02 23.02
20MHz 100% RB 2510 QPSK 20.92 21.92
20MHz 1 RB low 2510 16QAM 20.94 21.94
20MHz 1 RB mid 2510 16QAM 20.97 21.97
20MHz 1 RB high 2510 16QAM 21.10 22.10
20MHz 100% RB 2510 16QAM 19.98 20.98
20MHz 1 RB low 2535 QPSK 21.89 22.89
20MHz 1 RB mid 2535 QPSK 21.69 22.69
20MHz 1 RB high 2535 QPSK 21.62 22.62
20MHz 100% RB 2535 QPSK 20.90 21.90
20MHz 1 RB low 2535 16QAM 21.05 22.05
20MHz 1 RB mid 2535 16QAM 20.83 21.83
20MHz 1 RB high 2535 16QAM 20.81 21.81
20MHz 100% RB 2535 16QAM 19.97 20.97
20MHz 1 RB low 2560 QPSK 21.59 22.59
20MHz 1 RB mid 2560 QPSK 21.51 22.51
20MHz 1 RB high 2560 QPSK 21.35 22.35
20MHz 100% RB 2560 QPSK 20.59 21.59
20MHz 1 RB low 2560 16QAM 20.79 21.79
20MHz 1 RB mid 2560 16QAM 20.75 21.75
20MHz 1 RB high 2560 16QAM 20.59 21.59
20MHz 100% RB 2560 16QAM 19.67 20.67
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LTE band 12
Limits 34.7dBm(3w)
Max ERP:22.71dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) )
(dBm) Gr= 0dBi
1.4AMHz 1 RB low 699.7 QPSK 22.60 22.60
1.4MHz 1 RB mid 699.7 QPSK 22.60 22.60
1.4MHz 1 RB high 699.7 QPSK 22.60 22.60
1.4MHz 100% RB 699.7 QPSK 21.56 21.56
1.4AMHz 1 RB low 699.7 16QAM 21.71 21.71
1.4AMHz 1 RB mid 699.7 16QAM 21.79 21.79
1.4AMHz 1 RB high 699.7 16QAM 21.67 21.67
1.4MHz 100% RB 699.7 16QAM 20.60 20.60
1.4MHz 1 RB low 707.5 QPSK 22.53 22.53
1.4MHz 1 RB mid 707.5 QPSK 22.57 22.57
1.4AMHz 1 RB high 707.5 QPSK 22.55 22.55
1.4AMHz 100% RB 707.5 QPSK 21.49 21.49
1.4AMHz 1 RB low 707.5 16QAM 21.46 21.46
1.4MHz 1 RB mid 707.5 16QAM 21.51 21.51
1.4MHz 1 RB high 707.5 16QAM 21.41 21.41
1.4MHz 100% RB 707.5 16QAM 20.55 20.55
1.4AMHz 1 RB low 715.3 QPSK 22.48 22.48
1.4AMHz 1 RB mid 715.3 QPSK 22.47 22.47
1.4AMHz 1 RB high 715.3 QPSK 22.46 22.46
1.4MHz 100% RB 715.3 QPSK 21.47 21.47
1.4MHz 1 RB low 715.3 16QAM 21.54 21.54
1.4MHz 1 RB mid 715.3 16QAM 21.62 21.62
1.4AMHz 1 RB high 715.3 16QAM 21.58 21.58
1.4AMHz 100% RB 715.3 16QAM 20.43 20.43
3MHz 1 RB low 700.5 QPSK 22.61 22.61
3MHz 1 RB mid 700.5 QPSK 22.58 22.58
3MHz 1 RB high 700.5 QPSK 22.56 22.56
3MHz 100% RB 700.5 QPSK 21.63 21.63
3MHz 1 RB low 700.5 16QAM 21.81 21.81
3MHz 1 RB mid 700.5 16QAM 21.74 21.74
3MHz 1 RB high 700.5 16QAM 21.72 21.72
3MHz 100% RB 700.5 16QAM 20.65 20.65
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3MHz 1 RB low 707.5 QPSK 22.66 22.66
3MHz 1 RB mid 707.5 QPSK 22.56 22.56
3MHz 1 RB high 707.5 QPSK 22.52 22.52
3MHz 100% RB 707.5 QPSK 21.58 21.58
3MHz 1 RB low 707.5 16QAM 21.51 21.51
3MHz 1 RB mid 707.5 16QAM 21.48 21.48
3MHz 1 RB high 707.5 16QAM 21.44 21.44
3MHz 100% RB 707.5 16QAM 20.55 20.55
3MHz 1 RB low 714.5 QPSK 22.57 22.57
3MHz 1 RB mid 714.5 QPSK 22.51 22.51
3MHz 1 RB high 714.5 QPSK 22.54 22.54
3MHz 100% RB 714.5 QPSK 21.61 21.61
3MHz 1 RB low 714.5 16QAM 21.69 21.69
3MHz 1 RB mid 714.5 16QAM 21.64 21.64
3MHz 1 RB high 714.5 16QAM 21.64 21.64
3MHz 100% RB 714.5 16QAM 20.59 20.59
SMHz 1 RB low 701.5 QPSK 22.69 22.69
5SMHz 1 RB mid 701.5 QPSK 22.70 22.70
5SMHz 1 RB high 701.5 QPSK 22.69 22.69
SMHz 100% RB 701.5 QPSK 21.73 21.73
SMHz 1 RB low 701.5 16QAM 21.69 21.69
SMHz 1 RB mid 701.5 16QAM 21.70 21.70
SMHz 1 RB high 701.5 16QAM 21.74 21.74
SMHz 100% RB 701.5 16QAM 20.80 20.80
5SMHz 1 RB low 707.5 QPSK 22.71 22.71
5MHz 1 RB mid 707.5 QPSK 22.69 22.69
SMHz 1 RB high 707.5 QPSK 22.59 22.59
SMHz 100% RB 707.5 QPSK 21.53 21.53
SMHz 1 RB low 707.5 16QAM 21.67 21.67
5SMHz 1 RB mid 707.5 16QAM 21.71 21.71
5SMHz 1 RB high 707.5 16QAM 21.58 21.58
SMHz 100% RB 707.5 16QAM 20.67 20.67
SMHz 1 RB low 713.5 QPSK 22.54 22.54
SMHz 1 RB mid 713.5 QPSK 22.65 22.65
5SMHz 1 RB high 713.5 QPSK 22.56 22.56
5SMHz 100% RB 713.5 QPSK 21.46 21.46
SMHz 1 RB low 713.5 16QAM 21.70 21.70
5MHz 1 RB mid 713.5 16QAM 21.82 21.82
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5SMHz 1 RB high 713.5 16QAM 21.74 21.74
SMHz 100% RB 713.5 16QAM 20.50 20.50
10MHz 1 RB low 704 QPSK 22.59 22.59
10MHz 1 RB mid 704 QPSK 22.61 22.61
10MHz 1 RB high 704 QPSK 22.54 22.54
10MHz 100% RB 704 QPSK 21.72 21.72
10MHz 1 RB low 704 16QAM 21.81 21.81
10MHz 1 RB mid 704 16QAM 21.86 21.86
10MHz 1 RB high 704 16QAM 21.71 21.71
10MHz 100% RB 704 16QAM 20.70 20.70
10MHz 1 RB low 707.5 QPSK 22.63 22.63
10MHz 1 RB mid 707.5 QPSK 22.61 22.61
10MHz 1 RB high 707.5 QPSK 22.48 2248
10MHz 100% RB 707.5 QPSK 21.57 21.57
10MHz 1 RB low 707.5 16QAM 21.52 21.52
10MHz 1 RB mid 707.5 16QAM 21.50 21.50
10MHz 1 RB high 707.5 16QAM 21.40 21.40
10MHz 100% RB 707.5 16QAM 20.63 20.63
10MHz 1 RB low 711 QPSK 22.56 22.56
10MHz 1 RB mid 711 QPSK 22.48 22.48
10MHz 1 RB high 711 QPSK 22.48 22.48
10MHz 100% RB 711 QPSK 21.53 21.53
10MHz 1 RB low 711 16QAM 21.77 21.77
10MHz 1 RB mid 711 16QAM 21.60 21.60
10MHz 1 RB high 711 16QAM 21.60 21.60
10MHz 100% RB 711 16QAM 20.56 20.56
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LTE band 13
Limits 38.5dBm(7w)
Max ERP:22.41dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) )
(dBm) Gr= 0dBi
5MHz 1 RB low 779.5 QPSK 22.40 22.40
SMHz 1 RB mid 779.5 QPSK 22.41 22.41
SMHz 1 RB high 779.5 QPSK 22.24 22.24
SMHz 100% RB 779.5 QPSK 21.23 21.23
5MHz 1 RB low 779.5 16QAM 21.37 21.37
5MHz 1 RB mid 779.5 16QAM 21.38 21.38
5MHz 1 RB high 779.5 16QAM 21.26 21.26
SMHz 100% RB 779.5 16QAM 20.32 20.32
SMHz 1 RB low 782 QPSK 22.29 22.29
SMHz 1 RB mid 782 QPSK 22.29 22.29
5MHz 1 RB high 782 QPSK 22.16 22.16
5MHz 100% RB 782 QPSK 21.17 21.17
5MHz 1 RB low 782 16QAM 21.45 21.45
SMHz 1 RB mid 782 16QAM 21.49 21.49
5MHz 1 RB high 782 16QAM 21.38 21.38
SMHz 100% RB 782 16QAM 20.19 20.19
5MHz 1 RB low 784.5 QPSK 22.23 22.23
5MHz 1 RB mid 784.5 QPSK 22.22 22.22
5MHz 1 RB high 784.5 QPSK 22.13 22.13
SMHz 100% RB 784.5 QPSK 21.17 21.17
SMHz 1 RB low 784.5 16QAM 21.22 21.22
SMHz 1 RB mid 784.5 16QAM 21.26 21.26
5MHz 1 RB high 784.5 16QAM 21.16 21.16
5MHz 100% RB 784.5 16QAM 20.22 20.22
10MHz 1 RB low 782 QPSK 22.25 22.25
10MHz 1 RB mid 782 QPSK 22.17 22.17
10MHz 1 RB high 782 QPSK 22.07 22.07
10MHz 100% RB 782 QPSK 21.30 21.30
10MHz 1 RB low 782 16QAM 21.47 21.47
10MHz 1 RB mid 782 16QAM 21.35 21.35
10MHz 1 RB high 782 16QAM 21.30 21.30
10MHz 100% RB 782 16QAM 20.24 20.24
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10MHz 1 RB low 782 QPSK 22.24 22.24

10MHz 1 RB mid 782 QPSK 22.15 22.15

10MHz 1 RB high 782 QPSK 22.09 22.09

10MHz 100% RB 782 QPSK 21.24 21.24

10MHz 1 RB low 782 16QAM 21.44 21.44

10MHz 1 RB mid 782 16QAM 21.33 21.33

10MHz 1 RB high 782 16QAM 21.27 21.27

10MHz 100% RB 782 16QAM 20.24 20.24

10MHz 1 RB low 782 QPSK 22.27 22.27

10MHz 1 RB mid 782 QPSK 22.14 22.14

10MHz 1 RB high 782 QPSK 22.05 22.05

10MHz 100% RB 782 QPSK 21.23 21.23

10MHz 1 RB low 782 16QAM 21.45 21.45

10MHz 1 RB mid 782 16QAM 21.31 21.31

10MHz 1 RB high 782 16QAM 21.26 21.26

10MHz 100% RB 782 16QAM 20.21 20.21
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LTE band 14
Limits 38.5dBm(7w)
Max ERP:23.55dBm
. RB Frequency . Average Radiated
Bandwidth . Modulation Power Power(dBm)
size/offset (MHz) .
(dBm) Gr= 0dBi
5MHz 1 RB low 790.5 QPSK 23.47 23.47
5MHz 1 RB mid 790.5 QPSK 23.53 23.53
5MHz 1 RB high 790.5 QPSK 23.45 23.45
SMHz 100% RB 790.5 QPSK 22.45 22.45
5SMHz 1 RB low 790.5 16QAM 22.48 22.48
5SMHz 1 RB mid 790.5 16QAM 22.52 22.52
5MHz 1 RB high 790.5 16QAM 22.46 22.46
5MHz 100% RB 790.5 16QAM 21.52 21.52
5MHz 1 RB low 793 QPSK 23.52 23.52
SMHz 1 RB mid 793 QPSK 23.55 23.55
5SMHz 1 RB high 793 QPSK 23.51 23.51
5SMHz 100% RB 793 QPSK 22.51 22.51
5MHz 1 RB low 793 16QAM 22.48 22.48
5MHz 1 RB mid 793 16QAM 22.54 22.54
5MHz 1 RB high 793 16QAM 22.52 22.52
SMHz 100% RB 793 16QAM 21.54 21.54
SMHz 1 RB low 795.5 QPSK 23.40 23.40
SMHz 1 RB mid 795.5 QPSK 23.45 23.45
5MHz 1 RB high 795.5 QPSK 23.40 23.40
5MHz 100% RB 795.5 QPSK 22.37 22.37
SMHz 1 RB low 795.5 16QAM 22.55 22.55
SMHz 1 RB mid 795.5 16QAM 22.67 22.67
SMHz 1 RB high 795.5 16QAM 22.59 22.59
SMHz 100% RB 795.5 16QAM 21.38 21.38
10MHz 1 RB low 793 QPSK 23.44 23.44
10MHz 1 RB mid 793 QPSK 23.39 23.39
10MHz 1 RB high 793 QPSK 23.40 23.40
10MHz 100% RB 793 QPSK 2248 2248
10MHz 1 RB low 793 16QAM 22.62 22.62
10MHz 1 RB mid 793 16QAM 22.52 22.52
10MHz 1 RB high 793 16QAM 22.61 22.61
10MHz 100% RB 793 16QAM 21.50 21.50
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10MHz 1 RB low 793 QPSK 23.41 23.41

10MHz 1 RB mid 793 QPSK 23.36 23.36

10MHz 1 RB high 793 QPSK 23.43 23.43

10MHz 100% RB 793 QPSK 22.47 22.47

10MHz 1 RB low 793 16QAM 22.60 22.60

10MHz 1 RB mid 793 16QAM 22.60 22.60

10MHz 1 RB high 793 16QAM 22.61 22.61

10MHz 100% RB 793 16QAM 21.41 21.41

10MHz 1 RB low 793 QPSK 23.37 23.37

10MHz 1 RB mid 793 QPSK 23.35 23.35

10MHz 1 RB high 793 QPSK 23.39 23.39

10MHz 100% RB 793 QPSK 2243 2243

10MHz 1 RB low 793 16QAM 22.59 22.59

10MHz 1 RB mid 793 16QAM 22.54 22.54

10MHz 1 RB high 793 16QAM 22.58 22.58

10MHz 100% RB 793 16QAM 21.48 21.48
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LTE band 17
Limits 34.7dBm(3w)
Max ERP:22.81dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) .
(dBm) Gr= 0dBi
5MHz 1 RB low 706.5 QPSK 22.73 22.73
5MHz 1 RB mid 706.5 QPSK 22.81 22.81
5MHz 1 RB high 706.5 QPSK 22.72 22.72
SMHz 100% RB 706.5 QPSK 21.77 21.77
SMHz 1 RB low 706.5 16QAM 21.79 21.79
SMHz 1 RB mid 706.5 16QAM 21.92 21.92
5MHz 1 RB high 706.5 16QAM 21.79 21.79
5MHz 100% RB 706.5 16QAM 20.82 20.82
5MHz 1 RB low 710 QPSK 22.67 22.67
SMHz 1 RB mid 710 QPSK 22.69 22.69
5MHz 1 RB high 710 QPSK 22.70 22.70
SMHz 100% RB 710 QPSK 21.67 21.67
5MHz 1 RB low 710 16QAM 21.89 21.89
5MHz 1 RB mid 710 16QAM 21.83 21.83
5MHz 1 RB high 710 16QAM 21.90 21.90
SMHz 100% RB 710 16QAM 20.70 20.70
SMHz 1 RB low 713.5 QPSK 22.55 22.55
SMHz 1 RB mid 713.5 QPSK 22.69 22.69
5MHz 1 RB high 713.5 QPSK 22.61 22.61
5MHz 100% RB 713.5 QPSK 21.56 21.56
5MHz 1 RB low 713.5 16QAM 21.56 21.56
SMHz 1 RB mid 713.5 16QAM 21.71 21.71
SMHz 1 RB high 713.5 16QAM 21.57 21.57
SMHz 100% RB 713.5 16QAM 20.60 20.60
10MHz 1 RB low 709 QPSK 22.65 22.65
10MHz 1 RB mid 709 QPSK 22.60 22.60
10MHz 1 RB high 709 QPSK 22.60 22.60
10MHz 100% RB 709 QPSK 21.75 21.75
10MHz 1 RB low 709 16QAM 21.83 21.83
10MHz 1 RB mid 709 16QAM 21.79 21.79
10MHz 1 RB high 709 16QAM 21.81 21.81
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10MHz 100% RB 709 16QAM 20.74 20.74
10MHz 1 RB low 710 QPSK 22.70 22.70
10MHz 1 RB mid 710 QPSK 22.62 22.62
10MHz 1 RB high 710 QPSK 22.64 22.64
10MHz 100% RB 710 QPSK 21.73 21.73
10MHz 1 RB low 710 16QAM 21.57 21.57
10MHz 1 RB mid 710 16QAM 21.48 21.48
10MHz 1 RB high 710 16QAM 21.55 21.55
10MHz 100% RB 710 16QAM 20.76 20.76
10MHz 1 RB low 711 QPSK 22.70 22.70
10MHz 1 RB mid 711 QPSK 22.57 22.57
10MHz 1 RB high 711 QPSK 22.60 22.60
10MHz 100% RB 711 QPSK 21.68 21.68
10MHz 1 RB low 711 16QAM 21.91 21.91
10MHz 1 RB mid 711 16QAM 21.72 21.72
10MHz 1 RB high 711 16QAM 21.76 21.76
10MHz 100% RB 711 16QAM 20.75 20.75
LTE band 25
Limits 33dBm(2w)
Max EIRP:24.66dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) .
(dBm) Gr=1.5dBi
1.4AMHz 1 RB low 1850.7 QPSK 22.34 23.84
1.4AMHz 1 RB mid 1850.7 QPSK 22.38 23.88
1.4AMHz 1 RB high 1850.7 QPSK 22.35 23.85
1.4MHz 100% RB 1850.7 QPSK 21.31 22.81
1.4MHz 1 RB low 1850.7 16QAM 21.23 22.73
1.4MHz 1 RB mid 1850.7 16QAM 21.34 22.84
1.4AMHz 1 RB high 1850.7 16QAM 21.21 22.71
1.4AMHz 100% RB 1850.7 16QAM 20.33 21.83
1.4AMHz 1 RB low 1882.5 QPSK 22.24 23.74
1.4MHz 1 RB mid 1882.5 QPSK 22.27 23.77
1.4MHz 1 RB high 1882.5 QPSK 22.24 23.74
1.4MHz 100% RB 1882.5 QPSK 21.25 22.75
1.4AMHz 1 RB low 1882.5 16QAM 21.36 22.86
1.4AMHz 1 RB mid 1882.5 16QAM 21.47 22.97
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1.4MHz 1 RB high 1882.5 16QAM 21.36 22.86
1.4MHz 100% RB 1882.5 16QAM 20.18 21.68
1.4MHz 1 RB low 1914.3 QPSK 22.92 24.42
1.4MHz 1 RB mid 1914.3 QPSK 22.94 24.44
1.4MHz 1 RB high 1914.3 QPSK 22.92 24.42
1.4MHz 100% RB 1914.3 QPSK 21.88 23.38
1.4MHz 1 RB low 1914.3 16QAM 22.11 23.61
1.4MHz 1 RB mid 1914.3 16QAM 22.14 23.64
1.4MHz 1 RB high 1914.3 16QAM 22.06 23.56
1.4MHz 100% RB 1914.3 16QAM 20.97 22.47
3MHz 1 RB low 1851.5 QPSK 22.30 23.80
3MHz 1 RB mid 1851.5 QPSK 22.38 23.88
3MHz 1 RB high 1851.5 QPSK 22.32 23.82
3MHz 100% RB 1851.5 QPSK 21.39 22.89
3MHz 1 RB low 1851.5 16QAM 21.54 23.04
3MHz 1 RB mid 1851.5 16QAM 21.56 23.06
3MHz 1 RB high 1851.5 16QAM 21.51 23.01
3MHz 100% RB 1851.5 16QAM 20.42 21.92
3MHz 1 RB low 1882.5 QPSK 22.37 23.87
3MHz 1 RB mid 1882.5 QPSK 22.41 23.91
3MHz 1 RB high 1882.5 QPSK 22.37 23.87
3MHz 100% RB 1882.5 QPSK 21.38 22.88
3MHz 1 RB low 1882.5 16QAM 21.18 22.68
3MHz 1 RB mid 1882.5 16QAM 21.30 22.80
3MHz 1 RB high 1882.5 16QAM 21.27 22.77
3MHz 100% RB 1882.5 16QAM 20.30 21.80
3MHz 1 RB low 1913.5 QPSK 23.03 24.53
3MHz 1 RB mid 1913.5 QPSK 22.97 24.47
3MHz 1 RB high 1913.5 QPSK 22.99 24.49
3MHz 100% RB 1913.5 QPSK 22.04 23.54
3MHz 1 RB low 1913.5 16QAM 22.14 23.64
3MHz 1 RB mid 1913.5 16QAM 22.15 23.65
3MHz 1 RB high 1913.5 16QAM 22.09 23.59
3MHz 100% RB 1913.5 16QAM 20.96 22.46
5SMHz 1 RB low 1852.5 QPSK 22.44 23.94
5SMHz 1 RB mid 1852.5 QPSK 22.54 24.04
SMHz 1 RB high 1852.5 QPSK 2245 23.95
SMHz 100% RB 1852.5 QPSK 21.45 22.95
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5SMHz 1 RB low 1852.5 16QAM 21.43 22.93
SMHz 1 RB mid 1852.5 16QAM 21.57 23.07
SMHz 1 RB high 1852.5 16QAM 21.50 23.00
SMHz 100% RB 1852.5 16QAM 20.46 21.96
5SMHz 1 RB low 1882.5 QPSK 22.42 23.92
5SMHz 1 RB mid 1882.5 QPSK 22.56 24.06
5SMHz 1 RB high 1882.5 QPSK 22.52 24.02
SMHz 100% RB 1882.5 QPSK 21.38 22.88
SMHz 1 RB low 1882.5 16QAM 21.36 22.86
SMHz 1 RB mid 1882.5 16QAM 21.56 23.06
SMHz 1 RB high 1882.5 16QAM 21.54 23.04
5SMHz 100% RB 1882.5 16QAM 20.48 21.98
SMHz 1 RB low 1912.5 QPSK 23.09 24.59
SMHz 1 RB mid 1912.5 QPSK 23.16 24.66
SMHz 1 RB high 1912.5 QPSK 23.02 24.52
SMHz 100% RB 1912.5 QPSK 22.03 23.53
SMHz 1 RB low 1912.5 16QAM 22.31 23.81
5SMHz 1 RB mid 1912.5 16QAM 22.34 23.84
5SMHz 1 RB high 1912.5 16QAM 22.19 23.69
SMHz 100% RB 1912.5 16QAM 21.03 22.53
10MHz 1 RB low 1855 QPSK 22.55 24.05
10MHz 1 RB mid 1855 QPSK 22.49 23.99
10MHz 1 RB high 1855 QPSK 22.54 24.04
10MHz 100% RB 1855 QPSK 21.56 23.06
10MHz 1 RB low 1855 16QAM 21.75 23.25
10MHz 1 RB mid 1855 16QAM 21.72 23.22
10MHz 1 RB high 1855 16QAM 21.77 23.27
10MHz 100% RB 1855 16QAM 20.55 22.05
10MHz 1 RB low 1882.5 QPSK 22.45 23.95
10MHz 1 RB mid 1882.5 QPSK 22.47 23.97
10MHz 1 RB high 1882.5 QPSK 22.66 24.16
10MHz 100% RB 1882.5 QPSK 21.44 22.94
10MHz 1 RB low 1882.5 16QAM 21.37 22.87
10MHz 1 RB mid 1882.5 16QAM 21.34 22.84
10MHz 1 RB high 1882.5 16QAM 21.57 23.07
10MHz 100% RB 1882.5 16QAM 20.47 21.97
10MHz 1 RB low 1910 QPSK 23.15 24.65
10MHz 1 RB mid 1910 QPSK 23.07 24.57
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10MHz 1 RB high 1910 QPSK 22.95 24.45
10MHz 100% RB 1910 QPSK 22.12 23.62
10MHz 1 RB low 1910 16QAM 22.35 23.85
10MHz 1 RB mid 1910 16QAM 22.27 23.77
10MHz 1 RB high 1910 16QAM 22.15 23.65
10MHz 100% RB 1910 16QAM 21.17 22.67
15MHz 1 RB low 1857.5 QPSK 22.57 24.07
15MHz 1 RB mid 1857.5 QPSK 22.64 24.14
15MHz 1 RB high 1857.5 QPSK 22.55 24.05
15MHz 100% RB 1857.5 QPSK 21.61 23.11
15MHz 1 RB low 1857.5 16QAM 21.75 23.25
15MHz 1 RB mid 1857.5 16QAM 21.86 23.36
15MHz 1 RB high 1857.5 16QAM 21.79 23.29
15MHz 100% RB 1857.5 16QAM 20.66 22.16
15MHz 1 RB low 1882.5 QPSK 22.36 23.86
15MHz 1 RB mid 1882.5 QPSK 22.44 23.94
15MHz 1 RB high 1882.5 QPSK 22.67 24.17
15MHz 100% RB 1882.5 QPSK 21.45 22.95
15MHz 1 RB low 1882.5 16QAM 21.14 22.64
15MHz 1 RB mid 1882.5 16QAM 21.29 22.79
15MHz 1 RB high 1882.5 16QAM 21.51 23.01
15MHz 100% RB 1882.5 16QAM 20.40 21.90
15MHz 1 RB low 1907.5 QPSK 23.04 24.54
15MHz 1 RB mid 1907.5 QPSK 23.05 24.55
15MHz 1 RB high 1907.5 QPSK 22.85 24.35
15MHz 100% RB 1907.5 QPSK 22.14 23.64
15MHz 1 RB low 1907.5 16QAM 22.42 23.92
15MHz 1 RB mid 1907.5 16QAM 22.33 23.83
15MHz 1 RB high 1907.5 16QAM 22.19 23.69
15MHz 100% RB 1907.5 16QAM 21.14 22.64
20MHz 1 RB low 1860 QPSK 22.69 24.19
20MHz 1 RB mid 1860 QPSK 22.76 24.26
20MHz 1 RB high 1860 QPSK 22.53 24.03
20MHz 100% RB 1860 QPSK 21.54 23.04
20MHz 1 RB low 1860 16QAM 21.73 23.23
20MHz 1 RB mid 1860 16QAM 21.79 23.29
20MHz 1 RB high 1860 16QAM 21.58 23.08
20MHz 100% RB 1860 16QAM 20.52 22.02
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20MHz 1 RB low 1882.5 QPSK 22.25 23.75

20MHz 1 RB mid 1882.5 QPSK 22.31 23.81

20MHz 1 RB high 1882.5 QPSK 22.67 24.17

20MHz 100% RB 1882.5 QPSK 21.43 22.93

20MHz 1 RB low 1882.5 16QAM 21.37 22.87

20MHz 1 RB mid 1882.5 16QAM 21.44 22.94

20MHz 1 RB high 1882.5 16QAM 21.79 23.29

20MHz 100% RB 1882.5 16QAM 20.45 21.95

20MHz 1 RB low 1905 QPSK 23.02 24.52

20MHz 1 RB mid 1905 QPSK 23.07 24.57

20MHz 1 RB high 1905 QPSK 22.93 24.43

20MHz 100% RB 1905 QPSK 22.09 23.59

20MHz 1 RB low 1905 16QAM 22.20 23.70

20MHz 1 RB mid 1905 16QAM 22.30 23.80

20MHz 1 RB high 1905 16QAM 22.15 23.65

20MHz 100% RB 1905 16QAM 21.08 22.58
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LTE band 26 Part 22

Limits 38.5dBm(7w)

Max ERP:24.52dBm

Average Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Power Power(dBm)
(dBm) Gr=0.5dBi

1.4AMHz 1 RB low 824.7 QPSK 23.68 24.18
1.4AMHz 1 RB mid 824.7 QPSK 23.70 24.20
1.4AMHz 1 RB high 824.7 QPSK 23.61 24.11
1.AMHz 100% RB 824.7 QPSK 22.72 23.22
1.4MHz 1 RB low 824.7 16QAM 22.78 23.28
1.4MHz 1 RB mid 824.7 16QAM 22.88 23.38
1.4AMHz 1 RB high 824.7 16QAM 22.74 23.24
1.4MHz 100% RB 824.7 16QAM 21.78 22.28
1.4AMHz 1 RB low 836.5 QPSK 23.78 24.28
1.4MHz 1 RB mid 836.5 QPSK 23.85 24.35
1.4MHz 1 RB high 836.5 QPSK 23.77 24.27
1.AMHz 100% RB 836.5 QPSK 22.80 23.30
1.4AMHz 1 RB low 836.5 16QAM 22.65 23.15
1.4AMHz 1 RB mid 836.5 16QAM 22.68 23.18
1.4AMHz 1 RB high 836.5 16QAM 22.67 23.17
1.AMHz 100% RB 836.5 16QAM 21.78 22.28
1.4MHz 1 RB low 848.3 QPSK 23.88 24.38
1.4MHz 1 RB mid 848.3 QPSK 23.89 24.39
1.4AMHz 1 RB high 848.3 QPSK 23.85 24.35
1.4MHz 100% RB 848.3 QPSK 22.95 23.45
1.4AMHz 1 RB low 848.3 16QAM 22.81 23.31
1.4MHz 1 RB mid 848.3 16QAM 22.85 23.35
1.4MHz 1 RB high 848.3 16QAM 22.98 23.48
1.AMHz 100% RB 848.3 16QAM 21.86 22.36
3MHz 1 RB low 825.5 QPSK 23.76 24.26
3MHz 1 RB mid 825.5 QPSK 23.70 24.20
3MHz 1 RB high 825.5 QPSK 23.67 24.17
3MHz 100% RB 825.5 QPSK 22.77 23.27
3MHz 1 RB low 825.5 16QAM 22.89 23.39
3MHz 1 RB mid 825.5 16QAM 22.89 23.39
3MHz 1 RB high 825.5 16QAM 22.83 23.33
3MHz 100% RB 825.5 16QAM 21.85 22.35
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3MHz 1 RB low 836.5 QPSK 23.80 24.30
3MHz 1 RB mid 836.5 QPSK 23.83 24.33
3MHz 1 RB high 836.5 QPSK 23.84 24.34
3MHz 100% RB 836.5 QPSK 22.76 23.26
3MHz 1 RB low 836.5 16QAM 22.63 23.13
3MHz 1 RB mid 836.5 16QAM 22.71 23.21
3MHz 1 RB high 836.5 16QAM 22.72 23.22
3MHz 100% RB 836.5 16QAM 21.66 22.16
3MHz 1 RB low 847.5 QPSK 23.95 24.45
3MHz 1 RB mid 847.5 QPSK 23.90 24.40
3MHz 1 RB high 847.5 QPSK 23.95 24.45
3MHz 100% RB 847.5 QPSK 22.94 23.44
3MHz 1 RB low 847.5 16QAM 22.99 23.49
3MHz 1 RB mid 847.5 16QAM 22.94 23.44
3MHz 1 RB high 847.5 16QAM 22.88 23.38
3MHz 100% RB 847.5 16QAM 21.83 22.33
SMHz 1 RB low 826.5 QPSK 23.87 24.37
5SMHz 1 RB mid 826.5 QPSK 23.87 24.37
5SMHz 1 RB high 826.5 QPSK 23.71 24.21
SMHz 100% RB 826.5 QPSK 22.82 23.32
SMHz 1 RB low 826.5 16QAM 22.81 23.31
SMHz 1 RB mid 826.5 16QAM 22.85 23.35
SMHz 1 RB high 826.5 16QAM 22.76 23.26
SMHz 100% RB 826.5 16QAM 21.83 22.33
SMHz 1 RB low 836.5 QPSK 23.84 24.34
5MHz 1 RB mid 836.5 QPSK 23.95 24.45
SMHz 1 RB high 836.5 QPSK 23.85 24.35
SMHz 100% RB 836.5 QPSK 22.74 23.24
SMHz 1 RB low 836.5 16QAM 22.79 23.29
5SMHz 1 RB mid 836.5 16QAM 22.93 23.43
5SMHz 1 RB high 836.5 16QAM 22.83 23.33
SMHz 100% RB 836.5 16QAM 21.78 22.28
SMHz 1 RB low 846.5 QPSK 23.99 24.49
SMHz 1 RB mid 846.5 QPSK 24.02 24.52
5SMHz 1 RB high 846.5 QPSK 23.94 24.44
SMHz 100% RB 846.5 QPSK 22.95 23.45
SMHz 1 RB low 846.5 16QAM 23.20 23.70
5MHz 1 RB mid 846.5 16QAM 23.13 23.63
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5SMHz 1 RB high 846.5 16QAM 22.99 23.49
SMHz 100% RB 846.5 16QAM 21.94 22.44
10MHz 1 RB low 829 QPSK 23.76 24.26
10MHz 1 RB mid 829 QPSK 23.69 24.19
10MHz 1 RB high 829 QPSK 23.64 24.14
10MHz 100% RB 829 QPSK 22.82 23.32
10MHz 1 RB low 829 16QAM 22.98 23.48
10MHz 1 RB mid 829 16QAM 22.90 23.40
10MHz 1 RB high 829 16QAM 22.80 23.30
10MHz 100% RB 829 16QAM 21.83 22.33
10MHz 1 RB low 836.5 QPSK 23.80 24.30
10MHz 1 RB mid 836.5 QPSK 23.84 24.34
10MHz 1 RB high 836.5 QPSK 23.76 24.26
10MHz 100% RB 836.5 QPSK 22.74 23.24
10MHz 1 RB low 836.5 16QAM 22.69 23.19
10MHz 1 RB mid 836.5 16QAM 22.72 23.22
10MHz 1 RB high 836.5 16QAM 22.71 23.21
10MHz 100% RB 836.5 16QAM 21.77 22.27
10MHz 1 RB low 844 QPSK 23.87 24.37
10MHz 1 RB mid 844 QPSK 23.88 24.38
10MHz 1 RB high 844 QPSK 23.86 24.36
10MHz 100% RB 844 QPSK 22.86 23.36
10MHz 1 RB low 844 16QAM 23.00 23.50
10MHz 1 RB mid 844 16QAM 23.04 23.54
10MHz 1 RB high 844 16QAM 22.82 23.32
10MHz 100% RB 844 16QAM 21.86 22.36
15MHz 1 RB low 831.5 QPSK 23.87 24.37
15MHz 1 RB mid 831.5 QPSK 23.67 24.17
15MHz 1 RB high 831.5 QPSK 23.69 24.19
15MHz 100% RB 831.5 QPSK 22.77 23.27
15MHz 1 RB low 831.5 16QAM 23.06 23.56
15MHz 1 RB mid 831.5 16QAM 22.89 23.39
15MHz 1 RB high 831.5 16QAM 22.87 23.37
15MHz 100% RB 831.5 16QAM 21.71 22.21
15MHz 1 RB low 836.5 QPSK 23.87 24.37
15MHz 1 RB mid 836.5 QPSK 23.83 24.33
15MHz 1 RB high 836.5 QPSK 23.85 24.35
15MHz 100% RB 836.5 QPSK 22.79 23.29
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15MHz 1 RB low 836.5 16QAM 22.77 23.27

15MHz 1 RB mid 836.5 16QAM 22.74 23.24

15MHz 1 RB high 836.5 16QAM 22.82 23.32

15MHz 100% RB 836.5 16QAM 21.85 22.35

15MHz 1 RB low 841.5 QPSK 23.87 24.37

15MHz 1 RB mid 841.5 QPSK 23.81 2431

15MHz 1 RB high 841.5 QPSK 23.93 24.43

15MHz 100% RB 841.5 QPSK 23.03 23.53

15MHz 1 RB low 841.5 16QAM 23.11 23.61

15MHz 1 RB mid 841.5 16QAM 23.13 23.63

15MHz 1 RB high 841.5 16QAM 23.04 23.54

15MHz 100% RB 841.5 16QAM 21.99 22.49
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LTE band 26 Part 90
Limits 38.5dBm(7w)
Max ERP:24.46dBm
Radiated
Bandwidth | RB size/offset | Frequency (MHz) | Modulation Average Power(dBm)
Power (dBm) .
Gr=0.5dBi
1.4AMHz 1 RB low 814.7 QPSK 23.79 24.29
1.4AMHz 1 RB mid 814.7 QPSK 23.82 24.32
1.4AMHz 1 RB high 814.7 QPSK 23.74 24.24
1.4MHz 100% RB 814.7 QPSK 22.76 23.26
1.4MHz 1 RB low 814.7 16QAM 22.65 23.15
1.4MHz 1 RB mid 814.7 16QAM 22.69 23.19
1.4AMHz 1 RB high 814.7 16QAM 22.58 23.08
1.4AMHz 100% RB 814.7 16QAM 21.76 22.26
1.4AMHz 1 RB low 819 QPSK 23.69 24.19
1.4MHz 1 RB mid 819 QPSK 23.70 24.20
1.4MHz 1 RB high 819 QPSK 23.65 24.15
1.4MHz 100% RB 819 QPSK 22.75 23.25
1.4AMHz 1 RB low 819 16QAM 22.72 23.22
1.4AMHz 1 RB mid 819 16QAM 22.81 23.31
1.4AMHz 1 RB high 819 16QAM 22.76 23.26
1.4MHz 100% RB 819 16QAM 21.61 22.11
1.4MHz 1 RB low 823.3 QPSK 23.64 24.14
1.4MHz 1 RB mid 823.3 QPSK 23.62 24.12
1.4AMHz 1 RB high 823.3 QPSK 23.70 24.20
1.4AMHz 100% RB 823.3 QPSK 22.72 23.22
1.4AMHz 1 RB low 823.3 16QAM 22.70 23.20
1.4MHz 1 RB mid 823.3 16QAM 22.73 23.23
1.4MHz 1 RB high 823.3 16QAM 22.75 23.25
1.4MHz 100% RB 823.3 16QAM 21.79 22.29
3MHz 1 RB low 815.5 QPSK 2391 24.41
3MHz 1 RB mid 815.5 QPSK 23.83 24.33
3MHz 1 RB high 815.5 QPSK 23.80 24.30
3MHz 100% RB 815.5 QPSK 22.86 23.36
3MHz 1 RB low 815.5 16QAM 22.75 23.25
3MHz 1 RB mid 815.5 16QAM 22.71 23.21
3MHz 1 RB high 815.5 16QAM 22.67 23.17
3MHz 100% RB 815.5 16QAM 21.78 22.28
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3MHz 1 RB low 819 QPSK 23.83 24.33
3MHz 1 RB mid 819 QPSK 23.70 24.20
3MHz 1 RB high 819 QPSK 23.73 24.23
3MHz 100% RB 819 QPSK 22.77 23.27
3MHz 1 RB low 819 16QAM 22.84 23.34
3MHz 1 RB mid 819 16QAM 22.85 23.35
3MHz 1 RB high 819 16QAM 22.78 23.28
3MHz 100% RB 819 16QAM 21.70 22.20
3MHz 1 RB low 822.5 QPSK 23.68 24.18
3MHz 1 RB mid 822.5 QPSK 23.63 24.13
3MHz 1 RB high 822.5 QPSK 23.69 24.19
3MHz 100% RB 822.5 QPSK 22.83 23.33
3MHz 1 RB low 822.5 16QAM 22.83 23.33
3MHz 1 RB mid 822.5 16QAM 22.80 23.30
3MHz 1 RB high 822.5 16QAM 22.86 23.36
3MHz 100% RB 822.5 16QAM 21.82 22.32
SMHz 1 RB low 816.5 QPSK 23.96 24.46
5SMHz 1 RB mid 816.5 QPSK 23.93 24.43
5SMHz 1 RB high 816.5 QPSK 23.83 24.33
SMHz 100% RB 816.5 QPSK 22.83 23.33
SMHz 1 RB low 816.5 16QAM 22.92 23.42
SMHz 1 RB mid 816.5 16QAM 2291 23.41
SMHz 1 RB high 816.5 16QAM 22.80 23.30
SMHz 100% RB 816.5 16QAM 21.89 22.39
5SMHz 1 RB low 819 QPSK 23.87 24.37
5MHz 1 RB mid 819 QPSK 23.85 24.35
SMHz 1 RB high 819 QPSK 23.73 24.23
SMHz 100% RB 819 QPSK 22.81 23.31
SMHz 1 RB low 819 16QAM 23.03 23.53
5SMHz 1 RB mid 819 16QAM 23.04 23.54
5SMHz 1 RB high 819 16QAM 22.89 23.39
SMHz 100% RB 819 16QAM 21.75 22.25
SMHz 1 RB low 821.5 QPSK 23.84 24.34
SMHz 1 RB mid 821.5 QPSK 23.80 24.30
5SMHz 1 RB high 821.5 QPSK 23.64 24.14
5SMHz 100% RB 821.5 QPSK 22.73 23.23
SMHz 1 RB low 821.5 16QAM 22.78 23.28
5MHz 1 RB mid 821.5 16QAM 22.81 23.31

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777

Page 112 of 590



iTTi CAI CT
=
Report No.: 122W00018-LTE RF-Rev5
5SMHz 1 RB high 821.5 16QAM 22.71 23.21
SMHz 100% RB 821.5 16QAM 21.77 22.27
10MHz 1 RB low 819 QPSK 23.90 24.40
10MHz 1 RB mid 819 QPSK 23.78 24.28
10MHz 1 RB high 819 QPSK 23.65 24.15
10MHz 100% RB 819 QPSK 22.83 23.33
10MHz 1 RB low 819 16QAM 22.83 23.33
10MHz 1 RB mid 819 16QAM 22.62 23.12
10MHz 1 RB high 819 16QAM 22.52 23.02
10MHz 100% RB 819 16QAM 21.79 22.29
10MHz 1 RB low 819 QPSK 2391 24.41
10MHz 1 RB mid 819 QPSK 23.77 24.27
10MHz 1 RB high 819 QPSK 23.64 24.14
10MHz 100% RB 819 QPSK 22.83 23.33
10MHz 1 RB low 819 16QAM 22.81 23.31
10MHz 1 RB mid 819 16QAM 22.67 23.17
10MHz 1 RB high 819 16QAM 22.51 23.01
10MHz 100% RB 819 16QAM 21.85 22.35
10MHz 1 RB low 819 QPSK 23.94 24.44
10MHz 1 RB mid 819 QPSK 23.78 24.28
10MHz 1 RB high 819 QPSK 23.63 24.13
10MHz 100% RB 819 QPSK 22.83 23.33
10MHz 1 RB low 819 16QAM 22.80 23.30
10MHz 1 RB mid 819 16QAM 22.62 23.12
10MHz 1 RB high 819 16QAM 22.54 23.04
10MHz 100% RB 819 16QAM 21.86 22.36
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LTE band 66
Limits 30dBm(1w)
Max EIRP:26.33dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) )
(dBm) Gr=1.5dBi
1.4AMHz 1 RB low 1710.7 QPSK 24.80 26.30
1.4MHz 1 RB mid 1710.7 QPSK 24.80 26.30
1.4MHz 1 RB high 1710.7 QPSK 24.70 26.20
1.4MHz 100% RB 1710.7 QPSK 23.74 25.24
1.4AMHz 1 RB low 1710.7 16QAM 23.86 25.36
1.4AMHz 1 RB mid 1710.7 16QAM 23.95 25.45
1.4AMHz 1 RB high 1710.7 16QAM 23.83 25.33
1.4MHz 100% RB 1710.7 16QAM 22.80 24.30
1.4MHz 1 RB low 1745 QPSK 24.18 25.68
1.4MHz 1 RB mid 1745 QPSK 24.31 25.81
1.4AMHz 1 RB high 1745 QPSK 24.22 25.72
1.4AMHz 100% RB 1745 QPSK 23.19 24.69
1.4AMHz 1 RB low 1745 16QAM 23.07 24.57
1.4MHz 1 RB mid 1745 16QAM 23.19 24.69
1.4MHz 1 RB high 1745 16QAM 23.06 24.56
1.4MHz 100% RB 1745 16QAM 22.24 23.74
1.4AMHz 1 RB low 1779.3 QPSK 24.40 25.90
1.4AMHz 1 RB mid 1779.3 QPSK 24.46 25.96
1.4AMHz 1 RB high 1779.3 QPSK 24.42 25.92
1.4MHz 100% RB 1779.3 QPSK 23.42 24.92
1.4MHz 1 RB low 1779.3 16QAM 23.48 24.98
1.4MHz 1 RB mid 1779.3 16QAM 23.62 25.12
1.4AMHz 1 RB high 1779.3 16QAM 23.54 25.04
1.4AMHz 100% RB 1779.3 16QAM 22.34 23.84
3MHz 1 RB low 1711.5 QPSK 24.59 26.09
3MHz 1 RB mid 1711.5 QPSK 24.71 26.21
3MHz 1 RB high 1711.5 QPSK 24.58 26.08
3MHz 100% RB 1711.5 QPSK 23.78 25.28
3MHz 1 RB low 1711.5 16QAM 23.79 25.29
3MHz 1 RB mid 1711.5 16QAM 23.89 25.39
3MHz 1 RB high 1711.5 16QAM 23.76 25.26
3MHz 100% RB 1711.5 16QAM 22.81 24.31
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3MHz 1 RB low 1745 QPSK 24.20 25.70
3MHz 1 RB mid 1745 QPSK 24.29 25.79
3MHz 1 RB high 1745 QPSK 24.14 25.64
3MHz 100% RB 1745 QPSK 23.26 24.76
3MHz 1 RB low 1745 16QAM 23.03 24.53
3MHz 1 RB mid 1745 16QAM 23.17 24.67
3MHz 1 RB high 1745 16QAM 23.01 24.51
3MHz 100% RB 1745 16QAM 22.20 23.70
3MHz 1 RB low 1778.5 QPSK 24.35 25.85
3MHz 1 RB mid 1778.5 QPSK 24.47 25.97
3MHz 1 RB high 1778.5 QPSK 24.39 25.89
3MHz 100% RB 1778.5 QPSK 23.48 24.98
3MHz 1 RB low 1778.5 16QAM 23.46 24.96
3MHz 1 RB mid 1778.5 16QAM 23.62 25.12
3MHz 1 RB high 1778.5 16QAM 23.47 24.97
3MHz 100% RB 1778.5 16QAM 22.44 23.94
SMHz 1 RB low 1712.5 QPSK 24.69 26.19
5SMHz 1 RB mid 1712.5 QPSK 24.83 26.33
5SMHz 1 RB high 1712.5 QPSK 24.58 26.08
SMHz 100% RB 1712.5 QPSK 23.68 25.18
SMHz 1 RB low 1712.5 16QAM 23.69 25.19
SMHz 1 RB mid 1712.5 16QAM 23.87 25.37
SMHz 1 RB high 1712.5 16QAM 23.60 25.10
5SMHz 100% RB 1712.5 16QAM 22.72 24.22
5SMHz 1 RB low 1745 QPSK 24.18 25.68
5MHz 1 RB mid 1745 QPSK 24.41 2591
SMHz 1 RB high 1745 QPSK 24.19 25.69
SMHz 100% RB 1745 QPSK 23.18 24.68
SMHz 1 RB low 1745 16QAM 23.14 24.64
5SMHz 1 RB mid 1745 16QAM 23.39 24.89
5SMHz 1 RB high 1745 16QAM 23.19 24.69
SMHz 100% RB 1745 16QAM 22.25 23.75
SMHz 1 RB low 1777.5 QPSK 24.34 25.84
SMHz 1 RB mid 1777.5 QPSK 24.58 26.08
5SMHz 1 RB high 1777.5 QPSK 24.37 25.87
5SMHz 100% RB 1777.5 QPSK 23.44 24.94
SMHz 1 RB low 1777.5 16QAM 23.54 25.04
5MHz 1 RB mid 1777.5 16QAM 23.78 25.28
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5SMHz 1 RB high 1777.5 16QAM 23.57 25.07
SMHz 100% RB 1777.5 16QAM 22.43 23.93
10MHz 1 RB low 1715 QPSK 24.69 26.19
10MHz 1 RB mid 1715 QPSK 24.65 26.15
10MHz 1 RB high 1715 QPSK 24.56 26.06
10MHz 100% RB 1715 QPSK 23.66 25.16
10MHz 1 RB low 1715 16QAM 2391 2541
10MHz 1 RB mid 1715 16QAM 23.85 25.35
10MHz 1 RB high 1715 16QAM 23.76 25.26
10MHz 100% RB 1715 16QAM 22.64 24.14
10MHz 1 RB low 1745 QPSK 24.27 25.77
10MHz 1 RB mid 1745 QPSK 24.37 25.87
10MHz 1 RB high 1745 QPSK 24.29 25.79
10MHz 100% RB 1745 QPSK 23.28 24.78
10MHz 1 RB low 1745 16QAM 23.16 24.66
10MHz 1 RB mid 1745 16QAM 23.20 24.70
10MHz 1 RB high 1745 16QAM 23.15 24.65
10MHz 100% RB 1745 16QAM 22.31 23.81
10MHz 1 RB low 1775 QPSK 24.42 25.92
10MHz 1 RB mid 1775 QPSK 24.49 25.99
10MHz 1 RB high 1775 QPSK 24.44 25.94
10MHz 100% RB 1775 QPSK 23.44 24.94
10MHz 1 RB low 1775 16QAM 23.61 25.11
10MHz 1 RB mid 1775 16QAM 23.67 25.17
10MHz 1 RB high 1775 16QAM 23.62 25.12
10MHz 100% RB 1775 16QAM 22.49 23.99
15MHz 1 RB low 1717.5 QPSK 24.69 26.19
15MHz 1 RB mid 1717.5 QPSK 24.70 26.20
15MHz 1 RB high 1717.5 QPSK 24.52 26.02
15MHz 100% RB 1717.5 QPSK 23.58 25.08
15MHz 1 RB low 1717.5 16QAM 23.89 25.39
15MHz 1 RB mid 1717.5 16QAM 23.92 25.42
15MHz 1 RB high 1717.5 16QAM 23.78 25.28
15MHz 100% RB 1717.5 16QAM 22.61 24.11
15MHz 1 RB low 1745 QPSK 24.32 25.82
15MHz 1 RB mid 1745 QPSK 24.42 25.92
15MHz 1 RB high 1745 QPSK 24.33 25.83
15MHz 100% RB 1745 QPSK 23.24 24.74
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15MHz 1 RB low 1745 16QAM 23.20 24.70
15MHz 1 RB mid 1745 16QAM 23.31 24.81
15MHz 1 RB high 1745 16QAM 23.21 24.71
15MHz 100% RB 1745 16QAM 22.25 23.75
15MHz 1 RB low 1772.5 QPSK 24.42 25.92
15MHz 1 RB mid 1772.5 QPSK 24.52 26.02
15MHz 1 RB high 1772.5 QPSK 24.44 25.94
15MHz 100% RB 1772.5 QPSK 23.45 24.95
15MHz 1 RB low 1772.5 16QAM 23.73 25.23
15MHz 1 RB mid 1772.5 16QAM 23.82 25.32
15MHz 1 RB high 1772.5 16QAM 23.77 25.27
15MHz 100% RB 1772.5 16QAM 22.41 23.91
20MHz 1 RB low 1720 QPSK 24.78 26.28
20MHz 1 RB mid 1720 QPSK 24.81 26.31
20MHz 1 RB high 1720 QPSK 24.61 26.11
20MHz 100% RB 1720 QPSK 23.61 25.11
20MHz 1 RB low 1720 16QAM 23.82 25.32
20MHz 1 RB mid 1720 16QAM 23.82 25.32
20MHz 1 RB high 1720 16QAM 23.62 25.12
20MHz 100% RB 1720 16QAM 22.57 24.07
20MHz 1 RB low 1745 QPSK 24.20 25.70
20MHz 1 RB mid 1745 QPSK 24.26 25.76
20MHz 1 RB high 1745 QPSK 24.17 25.67
20MHz 100% RB 1745 QPSK 23.27 24.77
20MHz 1 RB low 1745 16QAM 23.31 24.81
20MHz 1 RB mid 1745 16QAM 23.37 24.87
20MHz 1 RB high 1745 16QAM 23.29 24.79
20MHz 100% RB 1745 16QAM 22.29 23.79
20MHz 1 RB low 1770 QPSK 24.45 25.95
20MHz 1 RB mid 1770 QPSK 24.58 26.08
20MHz 1 RB high 1770 QPSK 24.50 26.00
20MHz 100% RB 1770 QPSK 23.40 24.90
20MHz 1 RB low 1770 16QAM 23.63 25.13
20MHz 1 RB mid 1770 16QAM 23.73 25.23
20MHz 1 RB high 1770 16QAM 23.73 25.23
20MHz 100% RB 1770 16QAM 22.44 23.94
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LTE band 71
Limits 34.7dBm(3w)
Max ERP:24.81dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) )
(dBm) Gr= 0dBi
5MHz 1 RB low 665.5 QPSK 22.25 27.27
SMHz 1 RB mid 665.5 QPSK 24.33 28.39
SMHz 1 RB high 665.5 QPSK 24.04 28.63
SMHz 100% RB 665.5 QPSK 23.71 29.31
5MHz 1 RB low 665.5 16QAM 21.20 26.92
5MHz 1 RB mid 665.5 16QAM 23.42 28.25
5MHz 1 RB high 665.5 16QAM 23.14 28.44
SMHz 100% RB 665.5 16QAM 22.77 28.78
SMHz 1 RB low 680.5 QPSK 24.74 28.67
SMHz 1 RB mid 680.5 QPSK 24.81 28.66
5MHz 1 RB high 680.5 QPSK 24.77 28.79
5MHz 100% RB 680.5 QPSK 23.74 29.40
5MHz 1 RB low 680.5 16QAM 23.94 28.60
SMHz 1 RB mid 680.5 16QAM 23.99 28.59
5MHz 1 RB high 680.5 16QAM 23.93 28.70
SMHz 100% RB 680.5 16QAM 22.76 29.02
5MHz 1 RB low 695.5 QPSK 24.69 28.84
5MHz 1 RB mid 695.5 QPSK 24.71 28.63
5MHz 1 RB high 695.5 QPSK 24.60 28.37
SMHz 100% RB 695.5 QPSK 23.64 29.30
SMHz 1 RB low 695.5 16QAM 23.63 28.74
SMHz 1 RB mid 695.5 16QAM 23.70 28.58
5MHz 1 RB high 695.5 16QAM 23.58 28.31
5MHz 100% RB 695.5 16QAM 22.66 29.06
10MHz 1 RB low 668 QPSK 22.22 27.29
10MHz 1 RB mid 668 QPSK 23.68 28.48
10MHz 1 RB high 668 QPSK 23.02 28.24
10MHz 100% RB 668 QPSK 23.54 29.40
10MHz 1 RB low 668 16QAM 21.30 26.90
10MHz 1 RB mid 668 16QAM 22.86 28.18
10MHz 1 RB high 668 16QAM 22.17 27.84
10MHz 100% RB 668 16QAM 22.52 29.37
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10MHz 1 RB low 680.5 QPSK 24.57 29.03
10MHz 1 RB mid 680.5 QPSK 24.65 28.79
10MHz 1 RB high 680.5 QPSK 24.62 29.18
10MHz 100% RB 680.5 QPSK 23.68 29.02
10MHz 1 RB low 680.5 16QAM 23.42 28.94
10MHz 1 RB mid 680.5 16QAM 23.54 28.71
10MHz 1 RB high 680.5 16QAM 23.56 29.13
10MHz 100% RB 680.5 16QAM 22.68 28.97
10MHz 1 RB low 693 QPSK 24.40 29.20
10MHz 1 RB mid 693 QPSK 24.51 29.02
10MHz 1 RB high 693 QPSK 24.49 28.63
10MHz 100% RB 693 QPSK 23.60 29.83
10MHz 1 RB low 693 16QAM 23.60 28.98
10MHz 1 RB mid 693 16QAM 23.64 28.80
10MHz 1 RB high 693 16QAM 23.68 28.47
10MHz 100% RB 693 16QAM 22.68 29.23
15MHz 1 RB low 670.5 QPSK 22.36 27.38
15MHz 1 RB mid 670.5 QPSK 2291 28.13
15MHz 1 RB high 670.5 QPSK 24.61 29.02
15MHz 100% RB 670.5 QPSK 23.65 29.80
15MHz 1 RB low 670.5 16QAM 21.41 27.01
15MHz 1 RB mid 670.5 16QAM 22.05 27.72
15MHz 1 RB high 670.5 16QAM 23.83 28.76
15MHz 100% RB 670.5 16QAM 22.62 29.56
15MHz 1 RB low 680.5 QPSK 23.27 28.41
15MHz 1 RB mid 680.5 QPSK 24.62 28.81
15MHz 1 RB high 680.5 QPSK 24.09 28.82
15MHz 100% RB 680.5 QPSK 23.70 29.40
15MHz 1 RB low 680.5 16QAM 22.15 28.33
15MHz 1 RB mid 680.5 16QAM 23.60 28.74
15MHz 1 RB high 680.5 16QAM 23.03 28.75
15MHz 100% RB 680.5 16QAM 22.68 29.22
15MHz 1 RB low 690.5 QPSK 24.50 29.01
15MHz 1 RB mid 690.5 QPSK 24.56 29.22
15MHz 1 RB high 690.5 QPSK 24.60 28.65
15MHz 100% RB 690.5 QPSK 23.63 29.71
15MHz 1 RB low 690.5 16QAM 23.79 28.83
15MHz 1 RB mid 690.5 16QAM 23.88 29.05
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15MHz 1 RB high 690.5 16QAM 23.88 28.49
15MHz 100% RB 690.5 16QAM 22.62 29.34
20MHz 1 RB low 673 QPSK 22.70 27.59
20MHz 1 RB mid 673 QPSK 23.30 28.45
20MHz 1 RB high 673 QPSK 24.78 28.98
20MHz 100% RB 673 QPSK 23.71 29.52
20MHz 1 RB low 673 16QAM 21.60 27.22
20MHz 1 RB mid 673 16QAM 22.26 28.05
20MHz 1 RB high 673 16QAM 23.85 28.83
20MHz 100% RB 673 16QAM 22.75 29.63
20MHz 1 RB low 683 QPSK 23.13 28.43
20MHz 1 RB mid 683 QPSK 24.64 29.06
20MHz 1 RB high 683 QPSK 24.16 28.92
20MHz 100% RB 683 QPSK 23.71 29.40
20MHz 1 RB low 683 16QAM 22.09 28.16
20MHz 1 RB mid 683 16QAM 23.59 28.76
20MHz 1 RB high 683 16QAM 23.13 28.69
20MHz 100% RB 683 16QAM 22.72 29.37
20MHz 1 RB low 688 QPSK 24.63 28.71
20MHz 1 RB mid 688 QPSK 24.30 28.97
20MHz 1 RB high 688 QPSK 24.53 28.60
20MHz 100% RB 688 QPSK 23.63 29.54
20MHz 1 RB low 688 16QAM 23.79 28.73
20MHz 1 RB mid 688 16QAM 23.51 29.04
20MHz 1 RB high 688 16QAM 23.80 28.67
20MHz 100% RB 688 16QAM 22.68 29.60
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LTE band 41
Limits 33dBm(2w)
Max EIRP:24.19dBm
Average Radiated
Bandwidth . RB Frequency Modulation Power Power(dBm)
size/offset (MHz) )
(dBm) Gr=1.0dBi
5MHz 1 RB low 2498.5 QPSK 22.77 23.77
SMHz 1 RB mid 2498.5 QPSK 22.85 23.85
5MHz 1 RB high 2498.5 QPSK 22.82 23.82
SMHz 100% RB 2498.5 QPSK 21.79 22.79
5MHz 1 RB low 2498.5 16QAM 21.83 22.83
5MHz 1 RB mid 2498.5 16QAM 21.88 22.88
5MHz 1 RB high 2498.5 16QAM 21.82 22.82
SMHz 100% RB 2498.5 16QAM 20.89 21.89
SMHz 1 RB low 2593 QPSK 22.27 23.27
SMHz 1 RB mid 2593 QPSK 22.32 23.32
5MHz 1 RB high 2593 QPSK 22.33 23.33
5MHz 100% RB 2593 QPSK 21.42 22.42
5MHz 1 RB low 2593 16QAM 21.36 22.36
SMHz 1 RB mid 2593 16QAM 21.44 22.44
SMHz 1 RB high 2593 16QAM 21.43 22.43
SMHz 100% RB 2593 16QAM 20.33 21.33
5MHz 1 RB low 2687.5 QPSK 22.73 23.73
5MHz 1 RB mid 2687.5 QPSK 2291 2391
5MHz 1 RB high 2687.5 QPSK 2291 2391
SMHz 100% RB 2687.5 QPSK 21.90 22.90
SMHz 1 RB low 2687.5 16QAM 21.98 22.98
SMHz 1 RB mid 2687.5 16QAM 22.16 23.16
5MHz 1 RB high 2687.5 16QAM 22.14 23.14
5MHz 100% RB 2687.5 16QAM 20.74 21.74
10MHz 1 RB low 2501 QPSK 22.85 23.85
10MHz 1 RB mid 2501 QPSK 22.84 23.84
10MHz 1 RB high 2501 QPSK 22.95 23.95
10MHz 100% RB 2501 QPSK 21.89 22.89
10MHz 1 RB low 2501 16QAM 22.12 23.12
10MHz 1 RB mid 2501 16QAM 22.09 23.09
10MHz 1 RB high 2501 16QAM 22.20 23.20
10MHz 100% RB 2501 16QAM 20.96 21.96
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10MHz 1 RB low 2593 QPSK 22.27 23.27
10MHz 1 RB mid 2593 QPSK 22.37 23.37
10MHz 1 RB high 2593 QPSK 22.49 23.49
10MHz 100% RB 2593 QPSK 21.39 22.39
10MHz 1 RB low 2593 16QAM 21.18 22.18
10MHz 1 RB mid 2593 16QAM 21.35 22.35
10MHz 1 RB high 2593 16QAM 21.46 22.46
10MHz 100% RB 2593 16QAM 20.43 21.43
10MHz 1 RB low 2685 QPSK 22.48 23.48
10MHz 1 RB mid 2685 QPSK 22.71 23.71
10MHz 1 RB high 2685 QPSK 22.87 23.87
10MHz 100% RB 2685 QPSK 21.78 22.78
10MHz 1 RB low 2685 16QAM 21.66 22.66
10MHz 1 RB mid 2685 16QAM 21.80 22.80
10MHz 1 RB high 2685 16QAM 22.08 23.08
10MHz 100% RB 2685 16QAM 20.76 21.76
15MHz 1 RB low 2503.5 QPSK 22.89 23.89
15MHz 1 RB mid 2503.5 QPSK 2291 2391
15MHz 1 RB high 2503.5 QPSK 23.00 24.00
15MHz 100% RB 2503.5 QPSK 22.08 23.08
15MHz 1 RB low 2503.5 16QAM 22.13 23.13
15MHz 1 RB mid 2503.5 16QAM 22.09 23.09
15MHz 1 RB high 2503.5 16QAM 22.30 23.30
15MHz 100% RB 2503.5 16QAM 20.92 21.92
15MHz 1 RB low 2593 QPSK 22.31 23.31
15MHz 1 RB mid 2593 QPSK 22.33 23.33
15MHz 1 RB high 2593 QPSK 22.48 23.48
15MHz 100% RB 2593 QPSK 21.31 22.31
15MHz 1 RB low 2593 16QAM 21.32 22.32
15MHz 1 RB mid 2593 16QAM 21.32 22.32
15MHz 1 RB high 2593 16QAM 21.50 22.50
15MHz 100% RB 2593 16QAM 20.47 21.47
15MHz 1 RB low 2682.5 QPSK 22.32 23.32
15MHz 1 RB mid 2682.5 QPSK 22.55 23.55
15MHz 1 RB high 2682.5 QPSK 22.93 23.93
15MHz 100% RB 2682.5 QPSK 21.72 22.72
15MHz 1 RB low 2682.5 16QAM 21.62 22.62
15MHz 1 RB mid 2682.5 16QAM 21.80 22.80
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15MHz 1 RB high 2682.5 16QAM 22.11 23.11
15MHz 100% RB 2682.5 16QAM 20.58 21.58
20MHz 1 RB low 2506 QPSK 22.94 23.94
20MHz 1 RB mid 2506 QPSK 23.00 24.00
20MHz 1 RB high 2506 QPSK 23.19 24.19
20MHz 100% RB 2506 QPSK 22.05 23.05
20MHz 1 RB low 2506 16QAM 22.01 23.01
20MHz 1 RB mid 2506 16QAM 22.09 23.09
20MHz 1 RB high 2506 16QAM 22.16 23.16
20MHz 100% RB 2506 16QAM 21.08 22.08
20MHz 1 RB low 2593 QPSK 22.22 23.22
20MHz 1 RB mid 2593 QPSK 22.32 23.32
20MHz 1 RB high 2593 QPSK 22.48 23.48
20MHz 100% RB 2593 QPSK 21.42 22.42
20MHz 1 RB low 2593 16QAM 21.32 22.32
20MHz 1 RB mid 2593 16QAM 21.41 22.41
20MHz 1 RB high 2593 16QAM 21.50 22.50
20MHz 100% RB 2593 16QAM 20.49 21.49
20MHz 1 RB low 2680 QPSK 22.34 23.34
20MHz 1 RB mid 2680 QPSK 22.53 23.53
20MHz 1 RB high 2680 QPSK 23.01 24.01
20MHz 100% RB 2680 QPSK 21.56 22.56
20MHz 1 RB low 2680 16QAM 21.63 22.63
20MHz 1 RB mid 2680 16QAM 21.82 22.82
20MHz 1 RB high 2680 16QAM 22.30 23.30
20MHz 100% RB 2680 16QAM 20.59 21.59
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Limits 33dBm(2w)
Max EIRP:26.70dBm
PCCRB SCC RB Radiated
. Power(dB
Bandwidth Frequency( | Frequency | Modulati - Offse - m)
MHz) (MHz) on Size Size | Offset
t Gr=1.0
dBi

10MHz/20MHz 2525.6 2540 QPSK 1 49 1 0 23.26
10MHz/20MHz 2525.6 2540 QPSK 50 0 100 0 21.34
10MHz/20MHz 2525.6 2540 Q16 1 49 1 0 21.46
10MHz/20MHz 2525.6 2540 Q16 50 0 100 0 20.35
10MHz/20MHz 2525.6 2540 Q64 1 49 1 0 20.06
10MHz/20MHz 2525.6 2540 Q64 50 0 100 0 20.38
10MHz/20MHz 2525.6 2540 Q256 1 49 1 0 26.70
10MHz/20MHz 2525.6 2540 Q256 50 0 100 0 26.00
10MHz/20MHz 2505.5 2519.9 QPSK 50 100 0 22.49
10MHz/20MHz 2505.5 2519.9 QPSK 25 25 50 50 20.94
10MHz/20MHz 2505.5 2519.9 QPSK 1 49 1 0 20.42
10MHz/20MHz 2505.5 2519.9 QPSK 1 1 99 20.41
10MHz/20MHz 2505.5 2519.9 Q16 50 0 100 0 20.97
10MHz/20MHz 2505.5 2519.9 Q16 25 25 50 50 20.94
10MHz/20MHz 2505.5 2519.9 Q16 1 49 1 0 20.44
10MHz/20MHz 2505.5 2519.9 Q16 1 1 99 20.52
10MHz/20MHz 2505.5 2519.9 Q64 50 100 0 21.06
10MHz/20MHz 2505.5 2519.9 Q64 25 25 50 50 21.11
10MHz/20MHz 2505.5 2519.9 Q64 1 49 1 0 20.46
10MHz/20MHz 2505.5 2519.9 Q64 1 0 1 99 20.37
10MHz/20MHz 2525.6 2540 QPSK 25 25 50 50 20.74
10MHz/20MHz 2525.6 2540 QPSK 1 0 1 99 20.37
10MHz/20MHz 2525.6 2540 Q16 25 25 50 50 20.71
10MHz/20MHz 2525.6 2540 Q16 1 0 1 99 20.38
10MHz/20MHz 2525.6 2540 Q64 25 25 50 50 20.77
10MHz/20MHz 2525.6 2540 Q64 1 1 99 20.29
10MHz/20MHz 2545.6 2560 QPSK 50 0 100 0 22.56
10MHz/20MHz 2545.6 2560 QPSK 25 25 50 50 21.04
10MHz/20MHz 2545.6 2560 QPSK 1 49 1 0 20.57
10MHz/20MHz 2545.6 2560 QPSK 1 0 1 99 20.41
10MHz/20MHz 2545.6 2560 Ql6 50 0 100 0 20.98
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10MHz/20MHz 2545.6 2560 Ql6 25 25 50 50 20.98
10MHz/20MHz 2545.6 2560 Ql6 1 49 1 0 20.52
10MHz/20MHz 2545.6 2560 Ql6 1 0 1 99 20.42
10MHz/20MHz 2545.6 2560 Q64 50 100 0 21.05
10MHz/20MHz 2545.6 2560 Q64 25 25 50 50 21.13
10MHz/20MHz 2545.6 2560 Q64 1 49 1 0 20.48
10MHz/20MHz 2545.6 2560 Q64 1 0 1 99 20.32
15MHz/10MHz 2530.1 2542.1 QPSK 1 74 1 0 19.57
15MHz/10MHz 2530.1 2542.1 QPSK 75 0 50 0 20.48
15MHz/10MHz 2530.1 2542.1 Ql6 1 74 1 0 19.74
15MHz/10MHz 2530.1 2542.1 Ql6 75 0 50 0 20.50
15MHz/10MHz 2530.1 2542.1 Q64 1 74 1 0 19.50
15MHz/10MHz 2530.1 2542.1 Q64 75 0 50 0 21.02
15MHz/15MHz 2527.5 2542.5 QPSK 1 74 1 0 19.72
15MHz/15MHz 2527.5 2542.5 QPSK 75 0 75 0 20.81
15MHz/15MHz 2527.5 2542.5 Ql6 1 74 1 0 19.73
15MHz/15MHz 2527.5 2542.5 Ql6 75 0 75 0 20.75
15MHz/15MHz 2527.5 2542.5 Q64 1 74 1 0 19.62
15MHz/15MHz 2527.5 2542.5 Q64 75 0 75 0 20.79
15MHz/20MHz 25253 2542.4 QPSK 1 74 1 0 20.27
15MHz/20MHz 25253 25424 QPSK 75 0 100 0 20.87
15MHz/20MHz 25253 2542.4 Ql6 1 74 1 0 20.28
15MHz/20MHz 25253 2542.4 Ql6 75 0 100 0 21.44
15MHz/20MHz 25253 2542.4 Q64 1 74 1 0 20.33
15MHz/20MHz 25253 25424 Q64 75 0 100 0 20.86
15MHz/10MHz 2507.5 2519.5 QPSK 75 50 0 21.60
15MHz/10MHz 2507.5 2519.5 QPSK 38 37 25 25 21.21
15MHz/10MHz 2507.5 2519.5 QPSK 1 74 1 0 19.10
15MHz/10MHz 2507.5 2519.5 QPSK 1 0 1 49 19.53
15MHz/10MHz 2507.5 2519.5 Ql6 75 0 50 0 20.56
15MHz/10MHz 2507.5 2519.5 Ql6 38 37 25 25 20.16
15MHz/10MHz 2507.5 2519.5 Ql6 1 74 1 0 20.09
15MHz/10MHz 2507.5 2519.5 Ql6 1 0 1 49 19.73
15MHz/10MHz 2507.5 2519.5 Q64 75 0 50 0 21.63
15MHz/10MHz 2507.5 2519.5 Q64 38 37 25 25 21.07
15MHz/10MHz 2507.5 2519.5 Q64 1 74 1 0 18.96
15MHz/10MHz 2507.5 2519.5 Q64 1 0 1 49 18.28
15MHz/10MHz 2530.1 2542.1 QPSK 38 37 25 25 20.00
15MHz/10MHz 2530.1 2542.1 QPSK 1 0 1 49 18.60
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15MHz/10MHz 2530.1 2542.1 Ql6 38 37 25 25 21.08
15MHz/10MHz 2530.1 2542.1 Ql6 1 0 1 49 19.34
15MHz/10MHz 2530.1 2542.1 Q64 38 37 25 25 20.70
15MHz/10MHz 2530.1 2542.1 Q64 1 0 1 49 19.31
15MHz/10MHz 2552.7 2564.7 QPSK 75 0 50 0 20.44
15MHz/10MHz 2552.7 2564.7 QPSK 38 37 25 25 20.94
15MHz/10MHz 2552.7 2564.7 QPSK 1 74 1 0 18.83
15MHz/10MHz 2552.7 2564.7 QPSK 1 1 49 19.07
15MHz/10MHz 2552.7 2564.7 Ql6 75 50 0 21.61
15MHz/10MHz 2552.7 2564.7 Ql6 38 37 25 25 19.87
15MHz/10MHz 2552.7 2564.7 Ql6 1 74 1 0 20.26
15MHz/10MHz 2552.7 2564.7 Ql6 1 0 1 49 18.59
15MHz/10MHz 2552.7 2564.7 Q64 75 0 50 0 20.56
15MHz/10MHz 2552.7 2564.7 Q64 38 37 25 25 20.86
15MHz/10MHz 2552.7 2564.7 Q64 1 74 1 0 19.93
15MHz/10MHz 2552.7 2564.7 Q64 1 1 49 19.83
15MHz/15MHz 2507.5 2522.5 QPSK 75 75 0 22.47
15MHz/15MHz 2507.5 2522.5 QPSK 38 37 38 37 20.92
15MHz/15MHz 2507.5 2522.5 QPSK 1 74 1 0 19.90
15MHz/15MHz 2507.5 2522.5 QPSK 1 1 74 19.90
15MHz/15MHz 2507.5 2522.5 Ql6 75 75 0 20.90
15MHz/15MHz 2507.5 2522.5 Ql6 38 37 38 37 20.92
15MHz/15MHz 2507.5 2522.5 Ql6 1 74 1 0 19.94
15MHz/15MHz 2507.5 2522.5 Ql6 1 1 74 19.93
15MHz/15MHz 2507.5 2522.5 Q64 75 75 0 20.96
15MHz/15MHz 2507.5 2522.5 Q64 38 37 38 37 21.01
15MHz/15MHz 2507.5 2522.5 Q64 1 74 1 0 19.83
15MHz/15MHz 2507.5 2522.5 Q64 1 0 1 74 19.83
15MHz/15MHz 2527.5 2542.5 QPSK 38 37 38 37 20.72
15MHz/15MHz 2527.5 2542.5 QPSK 1 0 1 74 19.96
15MHz/15MHz 2527.5 2542.5 Ql6 38 37 38 37 20.75
15MHz/15MHz 2527.5 2542.5 Ql6 1 0 1 74 19.97
15MHz/15MHz 2527.5 2542.5 Q64 38 37 38 37 20.80
15MHz/15MHz 2527.5 2542.5 Q64 1 0 1 74 19.82
15MHz/15MHz 2547.5 2562.5 QPSK 75 0 75 0 21.13
15MHz/15MHz 2547.5 2562.5 QPSK 38 37 38 37 21.13
15MHz/15MHz 2547.5 2562.5 QPSK 1 74 1 0 20.18
15MHz/15MHz 2547.5 2562.5 QPSK 1 1 74 20.01
15MHz/15MHz 2547.5 2562.5 Ql6 75 75 0 21.02
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15MHz/15MHz 2547.5 2562.5 Ql6 38 37 38 37 21.05
15MHz/15MHz 2547.5 2562.5 Ql6 1 74 1 0 20.00
15MHz/15MHz 2547.5 2562.5 Ql6 1 0 1 74 20.01
15MHz/15MHz 2547.5 2562.5 Q64 75 0 75 0 21.04
15MHz/15MHz 2547.5 2562.5 Q64 38 37 38 37 21.07
15MHz/15MHz 2547.5 2562.5 Q64 1 74 1 0 19.89
15MHz/15MHz 2547.5 2562.5 Q64 1 0 1 74 19.95
15MHz/20MHz 2507.8 25249 QPSK 75 0 100 0 20.99
15MHz/20MHz 2507.8 25249 QPSK 38 37 50 50 20.93
15MHz/20MHz 2507.8 2524.9 QPSK 1 74 1 0 20.41
15MHz/20MHz 2507.8 25249 QPSK 1 0 1 99 20.38
15MHz/20MHz 2507.8 25249 Ql6 75 0 100 0 20.99
15MHz/20MHz 2507.8 25249 Ql6 38 37 50 50 21.02
15MHz/20MHz 2507.8 2524.9 Ql6 1 74 1 0 20.51
15MHz/20MHz 2507.8 25249 Ql6 1 0 1 99 20.43
15MHz/20MHz 2507.8 25249 Q64 75 0 100 0 21.00
15MHz/20MHz 2507.8 25249 Q64 38 37 50 50 21.09
15MHz/20MHz 2507.8 25249 Q64 1 74 1 0 20.36
15MHz/20MHz 2507.8 25249 Q64 1 0 1 99 20.33
15MHz/20MHz 25253 2542.4 QPSK 38 37 50 50 20.80
15MHz/20MHz 25253 2542.4 QPSK 1 0 1 99 20.48
15MHz/20MHz 25253 25424 Ql6 38 37 50 50 20.85
15MHz/20MHz 25253 2542.4 Ql6 1 0 1 99 20.54
15MHz/20MHz 25253 25424 Q64 38 37 50 50 20.90
15MHz/20MHz 25253 2542.4 Q64 1 0 1 99 20.46
15MHz/20MHz 2542.9 2560 QPSK 75 0 100 0 21.04
15MHz/20MHz 25429 2560 QPSK 38 37 50 50 21.05
15MHz/20MHz 25429 2560 QPSK 1 74 1 0 20.59
15MHz/20MHz 25429 2560 QPSK 1 0 1 99 20.41
15MHz/20MHz 25429 2560 Ql6 75 0 100 0 21.00
15MHz/20MHz 25429 2560 Ql6 38 37 50 50 21.04
15MHz/20MHz 25429 2560 Ql6 1 74 1 0 20.62
15MHz/20MHz 2542.9 2560 Ql6 1 0 1 99 20.43
15MHz/20MHz 25429 2560 Q64 75 0 100 0 21.02
15MHz/20MHz 25429 2560 Q64 38 37 50 50 21.11
15MHz/20MHz 2542.9 2560 Q64 1 74 1 0 20.48
15MHz/20MHz 25429 2560 Q64 1 0 1 99 20.35
20MHz/10MHz 2530.1 2544.5 QPSK 1 99 1 0 19.86
20MHz/10MHz 2530.1 2544.5 QPSK 100 0 50 0 20.80
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20MHz/10MHz 2530.1 2544.5 Ql6 1 99 1 0 19.82
20MHz/10MHz 2530.1 2544.5 Ql6 100 0 50 0 20.80
20MHz/10MHz 2530.1 2544.5 Q64 1 99 1 0 19.85
20MHz/10MHz 2530.1 2544.5 Q64 100 0 50 0 20.83
20MHz/15MHz 2527.6 2544.7 QPSK 1 99 1 0 19.96
20MHz/15MHz 2527.6 2544.7 QPSK 100 0 75 0 20.89
20MHz/15MHz 2527.6 2544.7 Ql6 1 99 1 0 19.93
20MHz/15MHz 2527.6 2544.7 Ql6 100 0 75 0 20.91
20MHz/15MHz 2527.6 2544.7 Q64 1 99 1 0 19.97
20MHz/15MHz 2527.6 2544.7 Q64 100 0 75 0 20.92
20MHz/20MHz 2525.1 2544.9 QPSK 1 99 1 0 20.43
20MHz/20MHz 2525.1 2544.9 QPSK 100 0 100 0 20.92
20MHz/20MHz 2525.1 2544.9 Ql6 1 99 1 0 20.40
20MHz/20MHz 2525.1 2544.9 Ql6 100 0 100 0 2091
20MHz/20MHz 2525.1 25449 Q64 1 99 1 0 20.46
20MHz/20MHz 2525.1 2544.9 Q64 100 0 100 0 20.89
20MHz/10MHz 2510 2524.4 QPSK 100 0 50 0 21.03
20MHz/10MHz 2510 2524.4 QPSK 50 50 25 25 21.02
20MHz/10MHz 2510 2524.4 QPSK 1 99 1 0 20.02
20MHz/10MHz 2510 2524.4 QPSK 1 0 1 49 18.99
20MHz/10MHz 2510 2524.4 Ql6 100 0 50 0 21.03
20MHz/10MHz 2510 2524.4 Ql6 50 50 25 25 21.05
20MHz/10MHz 2510 2524.4 Ql6 1 99 1 0 20.01
20MHz/10MHz 2510 2524.4 Ql6 1 0 1 49 19.01
20MHz/10MHz 2510 2524.4 Q64 100 0 50 0 21.01
20MHz/10MHz 2510 2524.4 Q64 50 50 25 25 21.09
20MHz/10MHz 2510 2524.4 Q64 1 99 1 0 20.06
20MHz/10MHz 2510 25244 Q64 1 0 1 49 19.25
20MHz/10MHz 2530.1 2544.5 QPSK 50 50 25 25 20.80
20MHz/10MHz 2530.1 2544.5 QPSK 1 0 1 49 19.00
20MHz/10MHz 2530.1 2544.5 Ql6 50 50 25 25 20.78
20MHz/10MHz 2530.1 2544.5 Ql6 1 0 1 49 19.01
20MHz/10MHz 2530.1 2544.5 Q64 50 50 25 25 20.81
20MHz/10MHz 2530.1 2544.5 Q64 1 0 1 49 19.00
20MHz/10MHz 2550.1 2564.5 QPSK 100 0 50 0 21.15
20MHz/10MHz 2550.1 2564.5 QPSK 50 50 25 25 21.26
20MHz/10MHz 2550.1 2564.5 QPSK 1 99 1 0 20.29
20MHz/10MHz 2550.1 2564.5 QPSK 1 0 1 49 19.06
20MHz/10MHz 2550.1 2564.5 Ql6 100 0 50 0 21.15
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20MHz/10MHz 2550.1 2564.5 Ql6 50 50 25 25 21.22
20MHz/10MHz 2550.1 2564.5 Ql6 1 99 1 0 20.20
20MHz/10MHz 2550.1 2564.5 Ql6 1 0 1 49 18.61
20MHz/10MHz 2550.1 2564.5 Q64 100 0 50 0 21.13
20MHz/10MHz 2550.1 2564.5 Q64 50 50 25 25 21.26
20MHz/10MHz 2550.1 2564.5 Q64 1 99 1 0 20.31
20MHz/10MHz 2550.1 2564.5 Q64 1 0 1 49 19.09
20MHz/15MHz 2510 2527.1 QPSK 100 0 75 0 20.94
20MHz/15MHz 2510 2527.1 QPSK 50 50 38 37 20.92
20MHz/15MHz 2510 2527.1 QPSK 1 99 1 0 19.94
20MHz/15MHz 2510 2527.1 QPSK 1 0 1 74 19.42
20MHz/15MHz 2510 2527.1 Ql6 100 0 75 0 20.89
20MHz/15MHz 2510 2527.1 Ql6 50 50 38 37 20.87
20MHz/15MHz 2510 2527.1 Ql6 1 99 1 0 19.94
20MHz/15MHz 2510 2527.1 Ql6 1 0 1 74 19.42
20MHz/15MHz 2510 2527.1 Q64 100 0 75 0 20.94
20MHz/15MHz 2510 2527.1 Q64 50 50 38 37 20.93
20MHz/15MHz 2510 2527.1 Q64 1 99 1 0 19.99
20MHz/15MHz 2510 2527.1 Q64 1 0 1 74 19.48
20MHz/15MHz 2527.6 2544.7 QPSK 50 50 38 37 20.89
20MHz/15MHz 2527.6 2544.7 QPSK 1 0 1 74 19.49
20MHz/15MHz 2527.6 2544.7 Ql6 50 50 38 37 20.88
20MHz/15MHz 2527.6 2544.7 Ql6 1 0 1 74 19.48
20MHz/15MHz 2527.6 2544.7 Q64 50 50 38 37 20.95
20MHz/15MHz 2527.6 2544.7 Q64 1 0 1 74 19.49
20MHz/15MHz 2545.1 2562.2 QPSK 100 0 75 0 21.04
20MHz/15MHz 2545.1 2562.2 QPSK 50 50 38 37 21.04
20MHz/15MHz 2545.1 2562.2 QPSK 1 99 1 0 20.12
20MHz/15MHz 2545.1 2562.2 QPSK 1 0 1 74 19.57
20MHz/15MHz 2545.1 2562.2 Ql6 100 0 75 0 21.06
20MHz/15MHz 2545.1 2562.2 Ql6 50 50 38 37 21.02
20MHz/15MHz 2545.1 2562.2 Ql6 1 99 1 0 20.05
20MHz/15MHz 2545.1 2562.2 Ql6 1 0 1 74 19.58
20MHz/15MHz 2545.1 2562.2 Q64 100 0 75 0 21.04
20MHz/15MHz 2545.1 2562.2 Q64 50 50 38 37 20.99
20MHz/15MHz 2545.1 2562.2 Q64 1 99 1 0 20.06
20MHz/15MHz 2545.1 2562.2 Q64 1 0 1 74 19.60
20MHz/20MHz 2510 2529.8 QPSK 100 0 100 0 21.01
20MHz/20MHz 2510 2529.8 QPSK 50 50 50 50 21.00
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20MHz/20MHz 2510 2529.8 QPSK 1 99 1 0 20.53
20MHz/20MHz 2510 2529.8 QPSK 1 0 1 99 20.53
20MHz/20MHz 2510 2529.8 Ql6 100 0 100 0 21.00
20MHz/20MHz 2510 2529.8 Ql6 50 50 50 50 20.97
20MHz/20MHz 2510 2529.8 Ql6 1 99 1 0 20.50
20MHz/20MHz 2510 2529.8 Ql6 1 0 1 99 20.48
20MHz/20MHz 2510 2529.8 Q64 100 0 100 0 20.96
20MHz/20MHz 2510 2529.8 Q64 50 50 50 50 20.98
20MHz/20MHz 2510 2529.8 Q64 1 99 1 0 20.54
20MHz/20MHz 2510 2529.8 Q64 1 0 1 99 20.57
20MHz/20MHz 2525.1 25449 QPSK 50 50 50 50 20.90
20MHz/20MHz 2525.1 2544.9 QPSK 1 0 1 99 20.48
20MHz/20MHz 2525.1 25449 Ql6 50 50 50 50 20.88
20MHz/20MHz 2525.1 2544.9 Ql6 1 0 1 99 20.43
20MHz/20MHz 2525.1 25449 Q64 50 50 50 50 20.89
20MHz/20MHz 2525.1 2544.9 Q64 1 0 1 99 20.53
20MHz/20MHz 2540.2 2560 QPSK 100 0 100 0 20.97
20MHz/20MHz 2540.2 2560 QPSK 50 50 50 50 21.01
20MHz/20MHz 2540.2 2560 QPSK 1 99 1 0 20.51
20MHz/20MHz 2540.2 2560 QPSK 1 0 1 99 20.50
20MHz/20MHz 2540.2 2560 Ql6 100 0 100 0 20.99
20MHz/20MHz 2540.2 2560 Ql6 50 50 50 50 20.97
20MHz/20MHz 2540.2 2560 Ql6 1 99 1 0 20.44
20MHz/20MHz 2540.2 2560 Ql6 1 0 1 99 20.49
20MHz/20MHz 2540.2 2560 Q64 100 0 100 0 20.99
20MHz/20MHz 2540.2 2560 Q64 50 50 50 50 21.05
20MHz/20MHz 2540.2 2560 Q64 1 99 1 0 20.53
20MHz/20MHz 2540.2 2560 Q64 1 0 1 99 20.57
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Limits 33dBm(2w)
Max EIRP:23.00dBm
PCCRB SCC RB Radiated
. Power(dB
Bandwidth Frequency( | Frequency( | Modulati | Offs ' Offs m)
MHz) MHz) on Size Size
et et Gr=

1.0dBi
SMHz/20MHz 2499.3 2511 QPSK 25 0 100 0 23.00
SMHz/20MHz 2499.3 2511 QPSK 13 12 50 50 21.54
SMHz/20MHz 2499.3 2511 QPSK 1 24 1 0 21.55
SMHz/20MHz 2499.3 2511 QPSK 1 0 1 99 21.44
SMHz/20MHz 2499.3 2511 Ql6 25 0 100 0 21.48
SMHz/20MHz 2499.3 2511 Ql6 13 12 50 50 21.53
SMHz/20MHz 2499.3 2511 Ql6 1 24 1 0 21.49
SMHz/20MHz 2499.3 2511 Ql6 1 0 1 99 21.39
SMHz/20MHz 2499.3 2511 Q64 25 0 100 0 21.44
SMHz/20MHz 2499.3 2511 Q64 13 12 50 50 21.50
SMHz/20MHz 2499.3 2511 Q64 1 24 1 0 21.38
SMHz/20MHz 2499.3 2511 Q64 1 0 1 99 21.28
SMHz/20MHz 2583.8 2595.5 QPSK 25 0 100 0 21.39
SMHz/20MHz 2583.8 2595.5 QPSK 13 12 50 50 21.35
SMHz/20MHz 2583.8 2595.5 QPSK 1 24 1 0 21.39
SMHz/20MHz 2583.8 2595.5 QPSK 1 1 99 21.33
SMHz/20MHz 2583.8 2595.5 Ql6 25 100 0 21.34
SMHz/20MHz 2583.8 2595.5 Ql6 13 12 50 50 21.36
SMHz/20MHz 2583.8 2595.5 Ql6 1 24 1 0 21.38
SMHz/20MHz 2583.8 2595.5 Qle6 1 0 1 99 21.30
SMHz/20MHz 2583.8 2595.5 Q64 25 0 100 0 21.33
SMHz/20MHz 2583.8 2595.5 Qo4 13 12 50 50 21.37
SMHz/20MHz 2583.8 2595.5 Q64 1 24 1 0 21.27
SMHz/20MHz 2583.8 2595.5 Q64 1 1 99 21.19
SMHz/20MHz 2668.3 2680 QPSK 25 100 0 21.16
SMHz/20MHz 2668.3 2680 QPSK 13 12 50 50 21.12
SMHz/20MHz 2668.3 2680 QPSK 1 24 1 0 21.08
SMHz/20MHz 2668.3 2680 QPSK 1 0 1 99 21.24
SMHz/20MHz 2668.3 2680 Ql6 25 0 100 0 21.12
SMHz/20MHz 2668.3 2680 Ql6 13 12 50 50 21.12
SMHz/20MHz 2668.3 2680 Ql6 1 24 1 0 21.02
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5MHz/20MHz 2668.3 2680 Ql6 1 0 1 99 21.18
5MHz/20MHz 2668.3 2680 Q64 25 0 100 0 21.07
SMHz/20MHz 2668.3 2680 Q64 13 12 50 50 21.09
SMHz/20MHz 2668.3 2680 Q64 1 24 1 0 20.90
SMHz/20MHz 2668.3 2680 Q64 1 1 99 21.05
10MHz/15MHz 2501.3 2513.3 QPSK 50 75 0 22.96
10MHz/15MHz 2501.3 2513.3 QPSK 25 25 38 37 21.49
10MHz/15MHz 2501.3 2513.3 QPSK 1 49 1 0 20.99
10MHz/15MHz 2501.3 25133 QPSK 1 0 1 74 20.79
10MHz/15MHz 2501.3 2513.3 Ql6 50 0 75 0 21.46
10MHz/15MHz 2501.3 2513.3 Ql6 25 25 38 37 21.50
10MHz/15MHz 2501.3 25133 Ql6 1 49 1 0 21.02
10MHz/15MHz 2501.3 25133 Ql6 1 1 74 20.85
10MHz/15MHz 2501.3 2513.3 Q64 50 75 0 21.45
10MHz/15MHz 2501.3 2513.3 Q64 25 25 38 37 21.49
10MHz/15MHz 2501.3 2513.3 Q64 1 49 1 0 20.88
10MHz/15MHz 2501.3 2513.3 Q64 1 0 1 74 20.71
10MHz/15MHz 2585.9 25979 QPSK 50 0 75 0 21.44
10MHz/15MHz 2585.9 2597.9 QPSK 25 25 38 37 21.44
10MHz/15MHz 2585.9 25979 QPSK 1 49 1 0 20.96
10MHz/15MHz 2585.9 2597.9 QPSK 1 1 74 20.80
10MHz/15MHz 2585.9 2597.9 Ql6 50 75 0 21.42
10MHz/15MHz 2585.9 2597.9 Ql6 25 25 38 37 21.48
10MHz/15MHz 2585.9 2597.9 Ql6 1 49 1 0 20.99
10MHz/15MHz 2585.9 25979 Ql6 1 0 1 74 20.84
10MHz/15MHz 2585.9 2597.9 Q64 50 0 75 0 21.45
10MHz/15MHz 2585.9 2597.9 Q64 25 25 38 37 21.46
10MHz/15MHz 2585.9 2597.9 Q64 1 49 1 0 20.88
10MHz/15MHz 2585.9 2597.9 Q64 1 0 1 74 20.73
10MHz/15MHz 2670.5 2682.5 QPSK 50 0 75 0 21.11
10MHz/15MHz 2670.5 2682.5 QPSK 25 25 38 37 21.01
10MHz/15MHz 2670.5 2682.5 QPSK 1 49 1 0 20.39
10MHz/15MHz 2670.5 2682.5 QPSK 1 0 1 74 20.69
10MHz/15MHz 2670.5 2682.5 Ql6 50 0 75 0 21.11
10MHz/15MHz 2670.5 2682.5 Ql6 25 25 38 37 21.01
10MHz/15MHz 2670.5 2682.5 Ql6 1 49 1 0 20.46
10MHz/15MHz 2670.5 2682.5 Ql6 1 1 74 20.75
10MHz/15MHz 2670.5 2682.5 Q64 50 0 75 0 21.09
10MHz/15MHz 2670.5 2682.5 Q64 25 25 38 37 21.01
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10MHz/15MHz 2670.5 2682.5 Q64 1 49 1 0 20.30
10MHz/15MHz 2670.5 2682.5 Q64 1 1 74 20.56
10MHz/20MHz 2501.5 25159 QPSK 50 100 0 21.32
10MHz/20MHz 2501.5 25159 QPSK 25 25 50 50 21.37
10MHz/20MHz 2501.5 25159 QPSK 1 49 1 0 20.87
10MHz/20MHz 2501.5 25159 QPSK 1 0 1 99 20.71
10MHz/20MHz 2501.5 25159 Ql6 50 0 100 0 21.19
10MHz/20MHz 2501.5 25159 Ql6 25 25 50 50 21.16
10MHz/20MHz 2501.5 2515.9 Ql6 1 49 1 0 20.64
10MHz/20MHz 2501.5 25159 Ql6 1 1 99 20.68
10MHz/20MHz 2501.5 25159 Q64 50 100 0 21.17
10MHz/20MHz 2501.5 25159 Q64 25 25 50 50 21.19
10MHz/20MHz 2501.5 25159 Q64 1 49 1 0 20.55
10MHz/20MHz 2501.5 25159 Q64 1 0 1 99 20.55
10MHz/20MHz 2583.6 2598 QPSK 50 0 100 0 21.32
10MHz/20MHz 2583.6 2598 QPSK 25 25 50 50 21.28
10MHz/20MHz 2583.6 2598 QPSK 1 49 1 0 20.74
10MHz/20MHz 2583.6 2598 QPSK 1 0 1 99 20.75
10MHz/20MHz 2583.6 2598 Ql6 50 0 100 0 21.29
10MHz/20MHz 2583.6 2598 Ql6 25 25 50 50 21.29
10MHz/20MHz 2583.6 2598 Ql6 1 49 1 0 20.74
10MHz/20MHz 2583.6 2598 Ql6 1 0 1 99 20.77
10MHz/20MHz 2583.6 2598 Q64 50 0 100 0 21.27
10MHz/20MHz 2583.6 2598 Q64 25 25 50 50 21.28
10MHz/20MHz 2583.6 2598 Q64 1 49 1 0 20.63
10MHz/20MHz 2583.6 2598 Q64 1 0 1 99 20.67
10MHz/20MHz 2665.6 2680 QPSK 50 0 100 0 21.28
10MHz/20MHz 2665.6 2680 QPSK 25 25 50 50 21.30
10MHz/20MHz 2665.6 2680 QPSK 1 49 1 0 20.74
10MHz/20MHz 2665.6 2680 QPSK 1 1 99 20.70
10MHz/20MHz 2665.6 2680 Ql6 50 100 0 21.21
10MHz/20MHz 2665.6 2680 Ql6 25 25 50 50 21.29
10MHz/20MHz 2665.6 2680 Ql6 1 49 1 0 20.77
10MHz/20MHz 2665.6 2680 Ql6 1 0 1 99 20.73
10MHz/20MHz 2665.6 2680 Q64 50 0 100 0 21.23
10MHz/20MHz 2665.6 2680 Q64 25 25 50 50 21.31
10MHz/20MHz 2665.6 2680 Q64 1 49 1 0 20.69
10MHz/20MHz 2665.6 2680 Q64 1 1 99 20.58
15MHz/10MHz 2503.5 2515.5 QPSK 75 50 0 20.35
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15MHz/10MHz 2503.5 2515.5 QPSK 38 37 25 25 20.76
15MHz/10MHz 2503.5 2515.5 QPSK 1 74 1 0 20.27
15MHz/10MHz 2503.5 2515.5 QPSK 1 0 1 49 19.83
15MHz/10MHz 2503.5 2515.5 Ql6 75 50 0 19.42
15MHz/10MHz 2503.5 2515.5 Ql6 38 37 25 25 18.95
15MHz/10MHz 2503.5 2515.5 Ql6 1 74 1 0 20.55
15MHz/10MHz 2503.5 2515.5 Ql6 1 0 1 49 19.85
15MHz/10MHz 2503.5 2515.5 Q64 75 0 50 0 21.94
15MHz/10MHz 2503.5 2515.5 Q64 38 37 25 25 19.00
15MHz/10MHz 2503.5 2515.5 Q64 1 74 1 0 20.43
15MHz/10MHz 2503.5 2515.5 Q64 1 0 1 49 19.76
15MHz/10MHz 2588.1 2600.1 QPSK 75 0 50 0 20.70
15MHz/10MHz 2588.1 2600.1 QPSK 38 37 25 25 20.13
15MHz/10MHz 2588.1 2600.1 QPSK 1 74 1 0 20.41
15MHz/10MHz 2588.1 2600.1 QPSK 1 0 1 49 19.62
15MHz/10MHz 2588.1 2600.1 Ql6 75 0 50 0 22.05
15MHz/10MHz 2588.1 2600.1 Ql6 38 37 25 25 20.99
15MHz/10MHz 2588.1 2600.1 Ql6 1 74 1 0 20.42
15MHz/10MHz 2588.1 2600.1 Ql6 1 1 49 19.62
15MHz/10MHz 2588.1 2600.1 Q64 75 50 0 21.99
15MHz/10MHz 2588.1 2600.1 Q64 38 37 25 25 19.99
15MHz/10MHz 2588.1 2600.1 Q64 1 74 1 0 20.33
15MHz/10MHz 2588.1 2600.1 Q64 1 0 1 49 19.47
15MHz/10MHz 2672.7 2684.7 QPSK 75 0 50 0 21.04
15MHz/10MHz 2672.7 2684.7 QPSK 38 37 25 25 19.81
15MHz/10MHz 2672.7 2684.7 QPSK 1 74 1 0 19.91
15MHz/10MHz 2672.7 2684.7 QPSK 1 1 49 20.17
15MHz/10MHz 2672.7 2684.7 Ql6 75 50 0 21.90
15MHz/10MHz 2672.7 2684.7 Ql6 38 37 25 25 21.34
15MHz/10MHz 2672.7 2684.7 Ql6 1 74 1 0 19.86
15MHz/10MHz 2672.7 2684.7 Ql6 1 0 1 49 20.04
15MHz/10MHz 2672.7 2684.7 Q64 75 0 50 0 21.66
15MHz/10MHz 2672.7 2684.7 Q64 38 37 25 25 21.13
15MHz/10MHz 2672.7 2684.7 Q64 1 74 1 0 19.86
15MHz/10MHz 2672.7 2684.7 Q64 1 1 49 20.04
15MHz/15MHz 2503.5 2518.5 QPSK 75 75 0 21.35
15MHz/15MHz 2503.5 2518.5 QPSK 38 37 38 37 21.35
15MHz/15MHz 2503.5 2518.5 QPSK 1 74 1 0 20.35
15MHz/15MHz 2503.5 2518.5 QPSK 1 0 1 74 20.20
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15MHz/15MHz 2503.5 2518.5 Ql6 75 0 75 0 21.31
15MHz/15MHz 2503.5 2518.5 Ql6 38 37 38 37 21.41
15MHz/15MHz 2503.5 2518.5 Ql6 1 74 1 0 20.39
15MHz/15MHz 2503.5 2518.5 Ql6 1 0 1 74 20.23
15MHz/15MHz 2503.5 2518.5 Q64 75 0 75 0 21.34
15MHz/15MHz 2503.5 2518.5 Q64 38 37 38 37 21.39
15MHz/15MHz 2503.5 2518.5 Q64 1 74 1 0 20.29
15MHz/15MHz 2503.5 2518.5 Q64 1 1 74 20.16
15MHz/15MHz 2585.5 2600.5 QPSK 75 75 0 21.54
15MHz/15MHz 2585.5 2600.5 QPSK 38 37 38 37 21.58
15MHz/15MHz 2585.5 2600.5 QPSK 1 74 1 0 20.65
15MHz/15MHz 2585.5 2600.5 QPSK 1 0 1 74 20.40
15MHz/15MHz 2585.5 2600.5 Ql6 75 0 75 0 21.50
15MHz/15MHz 2585.5 2600.5 Ql6 38 37 38 37 21.65
15MHz/15MHz 2585.5 2600.5 Ql6 1 74 1 0 20.70
15MHz/15MHz 2585.5 2600.5 Ql6 1 1 74 20.48
15MHz/15MHz 2585.5 2600.5 Q64 75 75 0 21.53
15MHz/15MHz 2585.5 2600.5 Q64 38 37 38 37 21.62
15MHz/15MHz 2585.5 2600.5 Q64 1 74 1 0 20.51
15MHz/15MHz 2585.5 2600.5 Q64 1 1 74 20.36
15MHz/15MHz 2667.5 2682.5 QPSK 75 75 0 21.18
15MHz/15MHz 2667.5 2682.5 QPSK 38 37 38 37 21.11
15MHz/15MHz 2667.5 2682.5 QPSK 1 74 1 0 19.95
15MHz/15MHz 2667.5 2682.5 QPSK 1 1 74 20.40
15MHz/15MHz 2667.5 2682.5 Ql6 75 75 0 21.16
15MHz/15MHz 2667.5 2682.5 Ql6 38 37 38 37 21.16
15MHz/15MHz 2667.5 2682.5 Ql6 1 74 1 0 19.97
15MHz/15MHz 2667.5 2682.5 Ql6 1 0 1 74 20.42
15MHz/15MHz 2667.5 2682.5 Q64 75 0 75 0 21.16
15MHz/15MHz 2667.5 2682.5 Q64 38 37 38 37 21.11
15MHz/15MHz 2667.5 2682.5 Q64 1 74 1 0 19.94
15MHz/15MHz 2667.5 2682.5 Q64 1 1 74 20.32
15MHz/20MHz 2503.8 2520.9 QPSK 75 100 0 21.32
15MHz/20MHz 2503.8 2520.9 QPSK 38 37 50 50 21.31
15MHz/20MHz 2503.8 2520.9 QPSK 1 74 1 0 20.81
15MHz/20MHz 2503.8 2520.9 QPSK 1 0 1 99 20.60
15MHz/20MHz 2503.8 2520.9 Ql6 75 0 100 0 21.28
15MHz/20MHz 2503.8 2520.9 Ql6 38 37 50 50 21.37
15MHz/20MHz 2503.8 2520.9 Ql6 1 74 1 0 20.84
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15MHz/20MHz 2503.8 2520.9 Ql6 1 0 1 99 20.67
15MHz/20MHz 2503.8 2520.9 Q64 75 0 100 0 21.27
15MHz/20MHz 2503.8 2520.9 Q64 38 37 50 50 21.31
15MHz/20MHz 2503.8 2520.9 Q64 1 74 1 0 20.67
15MHz/20MHz 2503.8 2520.9 Q64 1 1 99 20.67
15MHz/20MHz 2583.3 2600.4 QPSK 75 100 0 21.45
15MHz/20MHz 2583.3 2600.4 QPSK 38 37 50 50 21.50
15MHz/20MHz 2583.3 2600.4 QPSK 1 74 1 0 20.99
15MHz/20MHz 2583.3 2600.4 QPSK 1 0 1 99 2091
15MHz/20MHz 2583.3 2600.4 Ql6 75 0 100 0 21.47
15MHz/20MHz 2583.3 2600.4 Ql6 38 37 50 50 21.53
15MHz/20MHz 2583.3 2600.4 Ql6 1 74 1 0 21.05
15MHz/20MHz 2583.3 2600.4 Ql6 1 1 99 20.93
15MHz/20MHz 2583.3 2600.4 Q64 75 100 0 21.42
15MHz/20MHz 2583.3 2600.4 Q64 38 37 50 50 21.56
15MHz/20MHz 2583.3 2600.4 Q64 1 74 1 0 20.93
15MHz/20MHz 2583.3 2600.4 Q64 1 0 1 99 20.84
15MHz/20MHz 2662.9 2680 QPSK 75 0 100 0 21.31
15MHz/20MHz 2662.9 2680 QPSK 38 37 50 50 21.29
15MHz/20MHz 2662.9 2680 QPSK 1 74 1 0 20.61
15MHz/20MHz 2662.9 2680 QPSK 1 1 99 20.88
15MHz/20MHz 2662.9 2680 Ql6 75 100 0 21.26
15MHz/20MHz 2662.9 2680 Ql6 38 37 50 50 21.27
15MHz/20MHz 2662.9 2680 Ql6 1 74 1 0 20.56
15MHz/20MHz 2662.9 2680 Ql6 1 0 1 99 20.87
15MHz/20MHz 2662.9 2680 Q64 75 0 100 0 21.28
15MHz/20MHz 2662.9 2680 Q64 38 37 50 50 21.35
15MHz/20MHz 2662.9 2680 Q64 1 74 1 0 20.53
15MHz/20MHz 2662.9 2680 Q64 1 0 1 99 20.76
20MHz/5MHz 2506 2517.7 QPSK 100 0 25 0 22.98
20MHz/5MHz 2506 2517.7 QPSK 50 50 13 12 18.86
20MHz/5MHz 2506 2517.7 QPSK 1 99 1 0 20.51
20MHz/5MHz 2506 2517.7 QPSK 1 0 1 24 18.38
20MHz/5MHz 2506 2517.7 Ql6 100 0 25 0 19.44
20MHz/5MHz 2506 2517.7 Ql6 50 50 13 12 18.95
20MHz/5MHz 2506 2517.7 Ql6 1 99 1 0 20.55
20MHz/5MHz 2506 2517.7 Ql6 1 1 24 18.37
20MHz/5MHz 2506 2517.7 Q64 100 0 25 0 21.62
20MHz/5MHz 2506 2517.7 Q64 50 50 13 12 19.02
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20MHz/5MHz 2506 2517.7 Q64 1 99 1 0 20.61
20MHz/5MHz 2506 2517.7 Q64 1 1 24 18.43
20MHz/5MHz 2590.5 2602.2 QPSK 100 25 0 21.98
20MHz/5MHz 2590.5 2602.2 QPSK 50 50 13 12 21.30
20MHz/5MHz 2590.5 2602.2 QPSK 1 99 1 0 20.79
20MHz/5MHz 2590.5 2602.2 QPSK 1 0 1 24 18.20
20MHz/5MHz 2590.5 2602.2 Ql6 100 0 25 0 21.49
20MHz/5MHz 2590.5 2602.2 Ql6 50 50 13 12 20.07
20MHz/5MHz 2590.5 2602.2 Ql6 1 99 1 0 20.78
20MHz/5MHz 2590.5 2602.2 Ql6 1 1 24 18.17
20MHz/5MHz 2590.5 2602.2 Q64 100 25 0 20.45
20MHz/5MHz 2590.5 2602.2 Q64 50 50 13 12 21.81
20MHz/5MHz 2590.5 2602.2 Q64 1 99 1 0 20.87
20MHz/5MHz 2590.5 2602.2 Q64 1 0 1 24 18.27
20MHz/5MHz 2675 2686.7 QPSK 100 0 25 0 21.10
20MHz/5MHz 2675 2686.7 QPSK 50 50 13 12 21.34
20MHz/5MHz 2675 2686.7 QPSK 1 99 1 0 20.33
20MHz/5MHz 2675 2686.7 QPSK 1 0 1 24 18.53
20MHz/5MHz 2675 2686.7 Ql6 100 0 25 0 20.56
20MHz/5MHz 2675 2686.7 Ql6 50 50 13 12 20.06
20MHz/5MHz 2675 2686.7 Ql6 1 99 1 0 20.37
20MHz/5MHz 2675 2686.7 Ql6 1 0 1 24 18.51
20MHz/5MHz 2675 2686.7 Q64 100 0 25 0 20.61
20MHz/5MHz 2675 2686.7 Q64 50 50 13 12 20.20
20MHz/5MHz 2675 2686.7 Q64 1 99 1 0 20.44
20MHz/5MHz 2675 2686.7 Q64 1 0 1 24 18.58
20MHz/10MHz 2506 2520.4 QPSK 100 0 50 0 21.21
20MHz/10MHz 2506 2520.4 QPSK 50 50 25 25 21.25
20MHz/10MHz 2506 2520.4 QPSK 1 99 1 0 20.26
20MHz/10MHz 2506 2520.4 QPSK 1 1 49 19.71
20MHz/10MHz 2506 2520.4 Ql6 100 50 0 21.23
20MHz/10MHz 2506 2520.4 Ql6 50 50 25 25 21.25
20MHz/10MHz 2506 2520.4 Ql6 1 99 1 0 20.05
20MHz/10MHz 2506 2520.4 Ql6 1 0 1 49 19.50
20MHz/10MHz 2506 2520.4 Q64 100 0 50 0 21.20
20MHz/10MHz 2506 2520.4 Q64 50 50 25 25 21.18
20MHz/10MHz 2506 2520.4 Q64 1 99 1 0 20.31
20MHz/10MHz 2506 2520.4 Q64 1 1 49 19.79
20MHz/10MHz 2588.1 2602.5 QPSK 100 50 0 21.34
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20MHz/10MHz 2588.1 2602.5 QPSK 50 50 25 25 21.34
20MHz/10MHz 2588.1 2602.5 QPSK 1 99 1 0 20.36
20MHz/10MHz 2588.1 2602.5 QPSK 1 0 1 49 19.49
20MHz/10MHz 2588.1 2602.5 Ql6 100 50 0 21.38
20MHz/10MHz 2588.1 2602.5 Ql6 50 50 25 25 21.41
20MHz/10MHz 2588.1 2602.5 Ql6 1 99 1 0 20.34
20MHz/10MHz 2588.1 2602.5 Ql6 1 0 1 49 19.58
20MHz/10MHz 2588.1 2602.5 Q64 100 0 50 0 21.33
20MHz/10MHz 2588.1 2602.5 Q64 50 50 25 25 21.38
20MHz/10MHz 2588.1 2602.5 Q64 1 99 1 0 20.41
20MHz/10MHz 2588.1 2602.5 Q64 1 0 1 49 19.63
20MHz/10MHz 2670.1 2684.5 QPSK 100 0 50 0 21.33
20MHz/10MHz 2670.1 2684.5 QPSK 50 50 25 25 21.39
20MHz/10MHz 2670.1 2684.5 QPSK 1 99 1 0 20.42
20MHz/10MHz 2670.1 2684.5 QPSK 1 0 1 49 19.48
20MHz/10MHz 2670.1 2684.5 Ql6 100 0 50 0 21.32
20MHz/10MHz 2670.1 2684.5 Ql6 50 50 25 25 21.32
20MHz/10MHz 2670.1 2684.5 Ql6 1 99 1 0 20.23
20MHz/10MHz 2670.1 2684.5 Ql6 1 1 49 19.43
20MHz/10MHz 2670.1 2684.5 Q64 100 50 0 21.34
20MHz/10MHz 2670.1 2684.5 Q64 50 50 25 25 21.37
20MHz/10MHz 2670.1 2684.5 Q64 1 99 1 0 20.42
20MHz/10MHz 2670.1 2684.5 Q64 1 0 1 49 19.77
20MHz/15MHz 2506 25231 QPSK 100 0 75 0 21.17
20MHz/15MHz 2506 2523.1 QPSK 50 50 38 37 21.16
20MHz/15MHz 2506 25231 QPSK 1 99 1 0 20.18
20MHz/15MHz 2506 2523.1 QPSK 1 1 74 19.69
20MHz/15MHz 2506 2523.1 Ql6 100 75 0 21.18
20MHz/15MHz 2506 2523.1 Ql6 50 50 38 37 21.18
20MHz/15MHz 2506 2523.1 Ql6 1 99 1 0 20.20
20MHz/15MHz 2506 2523.1 Ql6 1 0 1 74 19.68
20MHz/15MHz 2506 2523.1 Q64 100 0 75 0 21.16
20MHz/15MHz 2506 2523.1 Q64 50 50 38 37 21.14
20MHz/15MHz 2506 25231 Q64 1 99 1 0 20.21
20MHz/15MHz 2506 25231 Q64 1 1 74 19.76
20MHz/15MHz 2585.6 2602.7 QPSK 100 75 0 21.38
20MHz/15MHz 2585.6 2602.7 QPSK 50 50 38 37 21.34
20MHz/15MHz 2585.6 2602.7 QPSK 1 99 1 0 20.41
20MHz/15MHz 2585.6 2602.7 QPSK 1 0 1 74 19.87
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20MHz/15MHz 2585.6 2602.7 Ql6 100 0 75 0 21.40
20MHz/15MHz 2585.6 2602.7 Ql6 50 50 38 37 21.36
20MHz/15MHz 2585.6 2602.7 Ql6 1 99 1 0 20.38
20MHz/15MHz 2585.6 2602.7 Ql6 1 0 1 74 19.91
20MHz/15MHz 2585.6 2602.7 Q64 100 0 75 0 21.35
20MHz/15MHz 2585.6 2602.7 Q64 50 50 38 37 21.38
20MHz/15MHz 2585.6 2602.7 Q64 1 99 1 0 20.41
20MHz/15MHz 2585.6 2602.7 Q64 1 1 74 19.89
20MHz/15MHz 2665.1 2682.2 QPSK 100 75 0 21.34
20MHz/15MHz 2665.1 2682.2 QPSK 50 50 38 37 21.40
20MHz/15MHz 2665.1 2682.2 QPSK 1 99 1 0 20.45
20MHz/15MHz 2665.1 2682.2 QPSK 1 0 1 74 19.87
20MHz/15MHz 2665.1 2682.2 Ql6 100 0 75 0 21.36
20MHz/15MHz 2665.1 2682.2 Ql6 50 50 38 37 21.36
20MHz/15MHz 2665.1 2682.2 Ql6 1 99 1 0 20.40
20MHz/15MHz 2665.1 2682.2 Ql6 1 1 74 19.83
20MHz/15MHz 2665.1 2682.2 Q64 100 75 0 21.29
20MHz/15MHz 2665.1 2682.2 Q64 50 50 38 37 21.34
20MHz/15MHz 2665.1 2682.2 Q64 1 99 1 0 20.47
20MHz/15MHz 2665.1 2682.2 Q64 1 1 74 19.85
20MHz/20MHz 2506 2525.8 QPSK 100 100 0 21.15
20MHz/20MHz 2506 2525.8 QPSK 50 50 50 50 21.21
20MHz/20MHz 2506 2525.8 QPSK 1 99 1 0 20.67
20MHz/20MHz 2506 2525.8 QPSK 1 1 99 20.63
20MHz/20MHz 2506 2525.8 Ql6 100 100 0 21.16
20MHz/20MHz 2506 2525.8 Ql6 50 50 50 50 21.13
20MHz/20MHz 2506 2525.8 Ql6 1 99 1 0 20.60
20MHz/20MHz 2506 2525.8 Ql6 1 0 1 99 20.67
20MHz/20MHz 2506 2525.8 Q64 100 0 100 0 21.12
20MHz/20MHz 2506 2525.8 Q64 50 50 50 50 21.13
20MHz/20MHz 2506 2525.8 Q64 1 99 1 0 20.67
20MHz/20MHz 2506 2525.8 Q64 1 1 99 20.70
20MHz/20MHz 2583.1 2602.9 QPSK 100 100 0 21.40
20MHz/20MHz 2583.1 2602.9 QPSK 50 50 50 50 21.33
20MHz/20MHz 2583.1 2602.9 QPSK 1 99 1 0 20.89
20MHz/20MHz 2583.1 2602.9 QPSK 1 0 1 99 20.93
20MHz/20MHz 2583.1 2602.9 Ql6 100 0 100 0 21.38
20MHz/20MHz 2583.1 2602.9 Ql6 50 50 50 50 21.45
20MHz/20MHz 2583.1 2602.9 Ql6 1 99 1 0 20.87
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20MHz/20MHz 2583.1 2602.9 Ql6 1 0 1 99 20.95
20MHz/20MHz 2583.1 2602.9 Q64 100 0 100 0 21.38
20MHz/20MHz 2583.1 2602.9 Q64 50 50 50 50 21.32
20MHz/20MHz 2583.1 2602.9 Q64 1 99 1 0 20.89
20MHz/20MHz 2583.1 2602.9 Q64 1 1 99 20.93
20MHz/20MHz 2660.2 2680 QPSK 100 100 0 21.29
20MHz/20MHz 2660.2 2680 QPSK 50 50 50 50 21.31
20MHz/20MHz 2660.2 2680 QPSK 1 99 1 0 20.87
20MHz/20MHz 2660.2 2680 QPSK 1 0 1 99 20.82
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6.4. Occupied Bandwidth

Specifications: FCC Part 2.1049,22.917(b), 24.238(b)

DUT Serial Number: | 864542050016100/864542050016050

Ambient Temperature:15°C-35°C
Test conditions: Relative Humidity:30%-60%
Air pressure: 86-106kPa

Test Results: -

Test Setup
During the test, the EUT was controlled via the Wireless Communications Test Set to ensure max power

transmission and proper modulation and measured by spectrum analyzer.

EUT
Universal Radio
Communication Power Divider
Tester
spectrum analyzer
Measurement Uncertainty:
Item Uncertainty

Expanded Uncertainty 500 kHz (k=2)

Test Method
The 99% occupied Bandwidth was calculated from the spectrum analyzer. Markers in the spectrum
analyzer were then placed between the calculated frequencies to show the calculated 99% power Band. The

26dB Bandwidth was also measured and recorded.

Note: --
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6.4.1 occupied bandwidth Results

LTE band 2,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 1.090 1.090

LTE band 2, 1.4MHz Bandwidth,QPSK (99% BW)

® *RBW 20 kHz 1a r 1 [T
*VBW 100 kHz

Ref 30 dBm *Att 25 dB SWT 40 ms 1.879952885 GHz

emg [T1 oW

fﬂwwhi my - [T1 ORwW

A

. T “\l\u
iy "VWM M A p

Center 1.88 GHz 420 kHz/ Span 4.2 MHz

Date: 3.MAR.2022 05:50:50

LTE band 2 , 1.4MHz Bandwidth,16QAM (99% BW)
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*Att 25 dB SWT 40 ms
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*RBW 20 kHz Ma r 1 [T
*VBW 100 kHz

smp [T1 oW

1A

N W VITH (WY B S

a1

LAYy

Date: 3.MAR.2022 05:51:14

420 kHz/ Span 4.2 MHz
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LTE band 2,3MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 2.697 2.697

LTE band 2 , 3MHz Bandwidth,QPSK (99% BW)

® *RBW 30 kHz Y r o1
*VBW 100 kHz 13.33 dBm

Ref 30 dBm *Att 25 dB SWT 30 ms .880346154 GH:

H o9

<P

il
=
=

=
3

iad e AP g

Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 05:51:45

LTE band 2 , 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 144 of 590



(|||§Il|2

CAICT

Report No.: 122W00018-LTE RF-Rev5

*RBW 30 kHz Ma r 1 [T
*VBW 100 kHz

Ref 30 dBm *Att 25 dB SWT 30 ms )2
30 K -
-mp [T1 OHw]
4 GHz
Temr [T1 ofw)
I ¥
1 (s T T
il P Al A ]
[~ —60
.
Center 1.88 GHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 05:52:08
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LTE band 2,5MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 4.519 4.495

LTE band 2 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz . vl
*VBW 200 kHz 11.62 dBm
Ref 30 dBm *Att 25 dB SWT 10 ms .878990385 GHz
20 19 1
smp [T1 OHW
L, T | - |
mp |2 (71 odw)
RPNt R IR

Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 3.MAR.2022 05:52:38

LTE band 2 , SMHz Bandwidth,16QAM (99% BW)
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*RBW 50 kHz Ma r 1 [T

*VBW 200 kHz

Ref 30 dBm *Att 25 dB SWT 10 ms
”
a: [E!
Temy [T1 ofw]
i {
1 A AZIOP T2
B Hu} km
i el ey
NV L T
[ —-60
0
Center 1.88 GHz 1.5 MHz/ Span 15 MHz

Date: 3.MAR.2022 05:53:00
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Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 2,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 8.942 8.942

LTE band 2 , 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz Y r o1
*VBW 300 kHz 12.35 dBm

Ref 30 dBm *Att 25 dB SWT 15 ms

smp [T1 oW
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ol aptaatabtps g i

A

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 3.MAR.2022 05:53:34

LTE band 2 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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5 ae SWT 15 ms
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*RBW 100 kHz Ma r 1 [T
*VBW 300 kHz
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sl
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T

Date: 3.MAR.2022 05:53:57

3 MHz/ Span 30 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 2,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 13.413 13.413

LTE band 2 , 15MHz Bandwidth,QPSK (99% BW)

® *RBW 200 kHz Y r o1
*VBW 1 MHz 14.2¢

Ref 30 dBm *Att 25 dB SWT 5 ms .B877908654 GHz
30 .41346 538 MHz
=mp [T1 ORW
2 . i
f |

MWW\!MW WW”‘M“ ol

Center 1.88 GHz 4.5 MHzZ/ Span 45 MHz

Date: 3.MAR.2022 05:54:27

LTE band 2 , 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Center 1.88 GHz 4.5 MHz/ Span 45 MHz

Date: 3.MAR.2022 05:54:52

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 2,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1880 17.885 17.885

LTE band 2 , 20MHz Bandwidth,QPSK (99% BW)

® *RBW 200 kHz
*VBW 1 MHz
Ref 30 dBm *Att 25 dB SWT 5 ms .881634615 GH:
0 884 1
E £}
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71c E

olz 11 ogm
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Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 3.MAR.2022 05:55:20

LTE band 2 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Center 1.88 GHz 6 MHz/ Span 60 MHz

Date: 3.MAR.2022 05:55:43

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 1.090 1.090

LTE band 4, 1.4MHz Bandwidth,QPSK (99% BW)

® * RBW 20 kHz 3 x 1 [
*VBW 100 kHz 13.72 iBm
Ref 30 dBm *Att 25 dB SWT 40 ms .732459615 GHz
30 1 1
F [Tl 1
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R AUty i R
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Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 3.MAR.2022 05:56:17

LTE band 4, 1.4MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Center 1.7325 GHz 420 kHz/ Span 4.2 MHz

Date: 3.MAR.2022 05:56:39

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,3MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 2.697 2.697

LTE band 4 , 3MHz Bandwidth,QPSK (99% BW)

® *RBW 30 kHz ] r 1
*VBW 100 kHz 13.42 dBm
Ref 30 dBm *Att 25 dB SWT 30 ms 732 E:
30 € MHzZ
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) 1 54 GHz
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Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 05:57:11

LTE band 4 , 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.:
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Ref 30 dBm *Att 5 dB SWT 30 ms €
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Center 1.7325 GHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 05:57:33
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,5MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 4.495 4.495

LTE band 4 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz . ro1
*VBW 200 kHz 11.90 dBm
Ref 30 dBm *Att 25 dB SWT 10 ms .73324519 2
20 MHzZ
E [T1 ]
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oo (r1 ogw
LR TV I AV AP

Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 3.MAR.2022 05:58:02

LTE band 4 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*VBW 200 kHz .3 3m

Ref 30 dBm *Att 25 dB SWT 10 ms
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Center 1.7325 GHz 1.5 MHz/ Span 15 MHz

Date: 3.MAR.2022 05:58:27

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 4,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 8.990 8.942

LTE band 4, 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz
*VBW 300 kHz 39
Ref 30 dBm *Att 25 dB SWT 15 ms z 85
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Center 1.7325 GHz 3 MHzZ/ Span 30 MHz

Date: 3.MAR.2022 05:58:57

LTE band 4 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 3.MAR.2022 05:59:26

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 13.486 13.413

LTE band 4, 15MHz Bandwidth,QPSK (99% BW)

® *RBW 200 kHz . ro1[
*VBW 1 MHz 14.0
Ref 30 dBm *Att 25 dB SWT 5 ms .730408654 GHz
30 48 MHzZ
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Center 1.7325 GHz 4.5 MHzZ/ Span 45 MHz

Date: 3.MAR.2022 05:59:58

LTE band 4 , 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Ref 30 dBm
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*RBW 200 kHz Ma r 1 [T

*VBW 1 MHz

5 ae SWT 5 ms

3.413461538 MHz
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Date: 3.MAR.2022 06:00:31

4.5 MHz/ Span 45 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 4,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1732.5 17.981 17.981

LTE band 4 , 20MHz Bandwidth,QPSK (99% BW)

® * RBW 200 kHz 3 r o1 [
*VBW 1 MHz 13.44 dBm

Ref 30 dBm *Att 25 dB SWT 5 ms .734230769 GH:
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Center 1.7325 GHz 6 MHz/ Span 60 MHz

Date: 3.MAR.2022 06:01:03

LTE band 4 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777

Page 164 of 590



(|||§Il|2

Ref 30 dBm

*Att 25 dB SWT 5 ms
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*RBW 200 kHz Ma r 1 [T

*VBW 1 MHz .74
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Date: 3.MAR.2022 06:01:33

6 MHz/ Span 60 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 5,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 1.090 1.090

LTE band 5, 1.4MHz Bandwidth,QPSK (99% BW)

@ *RBW 20 kHz 3 x L[
*VBW 100 kHz 15.02 dBm
Ref 30 dBm *Att 25 dB SWT 40 ms 5.8634¢€ 3
30 61°F 1
: rT1 ]
L. I
5.954807692 MH=
WM\-MM g [T1 omw]
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Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 3.MAR.2022 06:02:29

LTE band 5, 1.4MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Ref 30 dBm
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*RBW 20 kHz Ma r 1 [T
*VBW 100 kHz

*Att 25 dB SWT 40 ms
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Center 836.5 MHz 420 kHz/ Span 4.2 MHz

Date: 3.MAR.2022 06:02:55

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 5,3MHZz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 2.697 2.683

LTE band 5, 3MHz Bandwidth,QPSK (99% BW)

® *RBW 30 kHz Y r o1
*VBW 100 kHz 13.76 dBm

Ref 30 dBm *Att 25 dB SWT 30 ms
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A ‘NWMA/ \VW“WMM‘%} 0

Center 836.5 MHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 06:03:25

LTE band 5, 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 30 kHz Ma r 1 [T
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Ref 30 dBm *Att 25 dB SWT 30 ms
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Center 836.5 MHz 900 kHz/ Span 9 MHz

Date: 3.MAR.2022 06:03:54

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 5,5MHz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 4.495 4.471

LTE band 5, 5SMHz Bandwidth,QPSK (99% BW)

Ref 30 dBm *Att 25 dB

*RBW 50 kHz Y r o1
*VBW 200 kHz

SWT 10 ms
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00 VRS P B R

4.264423077 1

*: i
/
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Center 836.5 MHz

Date: 3.MAR.2022 06:04:25

1.5 MHz/ Span 15 MHz

LTE band 5, SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 3.MAR.2022 06:04:59

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 5,10MHz(99%)

CAICT

Report No.: 122W00018-LTE RF-Rev5

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 8.942 8.942

LTE band 5, 10MHz Bandwidth,QPSK (99% BW)

*RBW 100 kHz . ol
*VBW 300 kHz

*Att 25 dB SWT 15 ms .375000000 MH:
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Center 836.5 MHz

Date: 3.MAR.2022 06:05:37

3 MHz/ Span 30 MHz

LTE band 5, 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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*VBW 300 kHz 3.24 dBm
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Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 3.MAR.2022 06:06:07

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 7,5MHZz(99%)
Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2535 4.495 4.471

LTE band 7 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz Y r o1
*VBW 200 kHz 13.03 dBrn

Ref 30.8 dBm *Att 25 dB SWT 10 ms
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Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 4.MAR.2022 05:05:54

LTE band 7 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Ref 30.8 dBm *Att 25 dB SWT 10 ms
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Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 4.MAR.2022 05:06:19

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 7,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2535 9.038 8.942

LTE band 7, 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz Y r o1
*VBW 300 kHz 13.39 dBm

Ref 30.8 dBm *Att 25 dB SWT 15 ms

| 30" offfet 0.4 aB BW _|5.03846]538 MAz
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Center 2.535 GHz 3 MHzZ/ Span 30 MHz

Date: 4.MAR.2022 05:06:47

LTE band 7 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Center 2.535 GHz

3 MHz/ Span 30 MHz

Date: 4.MAR.2022 05:07:13

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 7,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2535 13.486 13.486

LTE band 7, 15MHz Bandwidth,QPSK (99% BW)

® * RBW 200 kHz 3 r o1 [
*VBW 1 MHz 15.40 dBm
.532980769 GHz

Ref 30.8 dBm *Att 25 dB SWT 5 ms

| 30" offfet 0.4 aB BW 13.485574923 MHz

A

R e e
| |
| |

B J L

Center 2.535 GHz 4.5 MHzZ/ Span 45 MHz

Date: 4.MAR.2022 05:07:44

LTE band 7 , 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 200 kHz Ma r 1 [T
*VBW 1 MHz 3.84

Ref 30.8 dBm *Att 25 dB SWT 5 ms E
| 30" offfet 0.4 aB - 553
-mp [T1 OHw]
97 asm|EN
2 o8
; -
) Tem [T1 ofw]
= LVL
a1
ToF
. Ww ( \
e %WWL»«M% som
F-s0
F-so
Center 2.535 GHz 4.5 MHZ/ Span 45 MHz

Date: 4.MAR.2022 05:08:10

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 7,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2535 17.885 17.981

LTE band 7 , 20MHz Bandwidth,QPSK (99% BW)

® *RBW 200 kHz ] x
*VBW 1 MHz 14.84 dBm

Ref 30.8 dBm *Att 25 dB SWT 5 ms .536634615 GHz
T30 offfet 0.4 dB BW 1|7.884614385 MHz
-mp [T1 OHwW
2 [P
> mp |2 [T o)
— ?,muww Noawrly
[vrew 8 dBm
It LV
s
L .j \
i ™
W M% e
F-a0
F-s0
Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 4.MAR.2022 05:08:40

LTE band 7 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 200 kHz Ma r 1 [T
*VBW 1 MHz

Ref 30.8 dBm *Att 25 dB SWT 5 ms
|30 offfet 0.4 daB REET 23
=mp [T1 OBwW]
L. .
Temp |2 (T1 offw)
ARSI Ap 2
It LVL
14
o
-2
LM 3pB
o W
=
F-s0
Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 4.MAR.2022 05:09:03

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 12,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
707.5 1.090 1.090

LTE band 12, 1.4MHz Bandwidth,QPSK (99% BW)

® *RBW 20 kHz 3 x 1 [
*VBW 100 kHz 14.9 3m
Ref 30 dBm *Att 25 dB SWT 40 ms 707 .8634¢€ 3 z
30 61°F 1z
F [(r1 1
L, o |
7de.osa80]602 M
= MMMM,«NL o [2 (71 ofw)
2

- =
d8.045194308 MH:z
] K TDF
[

-70

Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 4.MAR.2022 05:09:58

LTE band 12, 1.4MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 20 kHz Ma r 1 [T
*VBW 100 kHz 4.1¢
07.708653

(|||§Il|2

Ref 30 dBm *Att 25 dB SWT 40 ms e
30 615
r: [Tl
L | IEN
q6.954807692 MH:
emy [T1 OHwW]
st At
d8.045194308 MHz

20
3pe
. v ulJ A oy N

I T e MY
[~ —60
2
Center 707.5 MHz 420 kHz/ Span 4.2 MHz

Date: 4.MAR.2022 05:10:24

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 12,3MHz(99%)

CAICT
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
707.5 2.697 2.697

LTE band 12 , 3MHz Bandwidth,QPSK (99% BW)

® *RBW 30 kHz 1 ro1o|
*VBW 100 kHz 14.41 dBm
Ref 30 dBm *Att 25 dB SWT 30 ms 707.846153846 MHz
F [(r1
L, e
I N
L ol s P
- {J | 1
N A
70

Center 707.5 MHz

Date: 4.MAR.2022 05:10:55

900 kHz/ Span 9 MHz

LTE band 12, 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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*Att 25 dB SWT 30 ms
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*RBW 30 kHz
*VBW 100 kHz

smp [T1 oW

- Twm. Sl Awmhmi Sl R
N ot " TP

Date: 4.MAR.2022 05:11:21

900 kHz/ Span 9 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 12,5MHz(99%)
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
707.5 4.495 4.495

LTE band 12, SMHz Bandwidth,QPSK (99% BW)

*Att 25 dB

*RBW 50 kHz Y r o1
*VBW 200 kHz 13.21 dBm
SWT 10 ms 708.245192308 MH:

A

Center 707.5 MHz

Date: 4.MAR.2022 05:11:51

.5 MHz/ Span 15 MHz

LTE band 12, SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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*RBW 50 kHz Ma r 1 [T

*VBW 200 kHz

Ref 30 dBm *Att 25 dB SWT 10 ms
30
F (Rt ]
44 2
*1 ALY TPYY VRS A LTINS
{ T ToF
3ps
L J LWMMLV o
[ -60
70

Date: 4.MAR.2022 05:12:15

1.5 MHz/ Span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 12,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
707.5 8.990 8.990

LTE band 12, 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz 3 r o1 [
*VBW 300 kHz 13.
710.7 53

Ref 30 dBm *Att 25 dB SWT 15 ms

L]

2

:
| F

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 4.MAR.2022 05:12:45

LTE band 12, 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Report No.:

*RBW 100 kHz Ma 1 [T

*VBW 300 kHz

Ref 30 dBm *Att 25 dB SWT 15 ms 23
30 . C 615
-mp [T1 OHW]
Temg [T1 ORW]
L Tnlw ot ww\Lm( :
B W»/W/ BRI TR
L o—h WM \‘\'\A
WNV‘ V\\A\
[ -60
-

Date: 4.MAR.2022 05:13:12

3 MHz/

Span 30 MHz

CAICT

122W00018-LTE RF-Rev5s

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 13,5MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
782 4.495 4.495

LTE band 13 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz Y r o1
*VBW 200 kHz 12.89 dBm

Ref 30 dBm *Att 25 dB SWT 10 ms 782.745192308 MH:

iA
4

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 4.MAR.2022 05:13:44

LTE band 13 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 50 kHz Ma r 1 [T

*VBW 200 kHz

Ref 30 dBm *Att 25 dB SWT 10 ms
=mp [T1 ORW]
L R |
44 077 E:
’ Temr [T1 ofw)
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} \l e
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Date: 4.MAR.2022 05:14:09

1.5 MHz/ Span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 13,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
782 8.942 8.942

LTE band 13 , 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz 3 x L[
*VBW 300 kHz 12.64 iBm
Ref 30 dBm *Att 25 dB SWT 15 ms 785.701923077 MHz
30 42 1
K [(r1
- | A |
52 54 z
pl2 [T )
I IVTCRCLN TRV 1 e

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 4.MAR.2022 05:14:39

LTE band 13, 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz Ma r 1 [T
*VBW 300 kHz

Ref 30 dBm *Att 25 dB SWT 15 ms 5C
30 2z
: (1 ]
4 E:
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Center 782 MHz 3 MHz/ Span 30 MHz

Date: 4.MAR.2022 05:15:03

LTE band 14,5MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
793 4.495 4.471

LTE band 14 , SMHz Bandwidth,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 50 kHz Ma r 1 [T
*VBW 200 kHz .83 m

(|||§Il|2

Ref 30 dBm *Att 25 dB SWT 10 ms
-mp [T1 OHW]
44 E:
== | VN0 PR EOTE ee

Center 793 MHz 1.5 MHz/ Span 15 MHz

Date: 7.MAR.2022 18:25:15

LTE band 14 , SMHz Bandwidth,16QAM (99% BW)

® *RBW 50 kHz Y o1
*VBW 200 kHz

Ref 30 dBm *Att 25 dB SWT 10 ms

Temg [T1 ORW]

l = [T1 ORW]
kel Neeast

- o N
ds 235574923 Muz
T TDF
o

A

-0 it .
Aﬂgww MA’M‘H

-70

Center 793 MHz 1.5 MHz/ span 15 MHz

Date: 7.MAR.2022 18:25:37

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 14,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
793 8.942 8.942

LTE band 14, 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz 3 x 1 [
*VBW 300 kHz 13.20 31
Ref 30 dBm *Att 25 dB SWT 15 ms 7 .913461538 MHz
30 142 1
¥ [Tl
L |
52 54 z
: : [T ]
7
- I
[ \ or

B L A
P S

Center 793 MHz 3 MHz/ Span 30 MHz

Date: 7.MAR.2022 18:26:05

LTE band 14, 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz Ma r 1 [T
*VBW 300 kHz

Ref 30 dBm *Att 25 dB SWT 15 ms 96.750000000 M
=0 T
F (Rt 1
L 10 ann|EN
4 2
Temr [T1 ofw)
| EOWN [TRTY OO I
1 e
\7 oF
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W Mg,
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Date: 7.MAR.2022 18:26:30

LTE band 17,5MHz(99%)

3 MHz/ Span 30 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
710 4.495 4.471

LTE band 17 , SMHz Bandwidth,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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1A

Date:

CAICT
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*RBW 50 kHz Ma r 1 [T
*VBW 200 kHz

*Att 25 dB SWT 10 ms

smp [T1 oW

Temy [T1 oW

[ T TVORY] O WP TR

I I

4.MAR.2022 05:15:41

1.5 MHz/ Span 15 MHz

LTE band 17, SMHz Bandwidth,16QAM (99% BW)

A

Date:

*RBW 50 kHz Y o1
*VBW 200 kHz

*Att 25 dB SWT 10 ms 0.24

o
0
5

-70

Center 710 MHz

4.MAR.2022 05:16:10

1.5 MHz/ span 15 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 17,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
710 8.942 8.942

LTE band 17 , 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz 3 x 1 [
*VBW 300 kHz 13.7€
Ref 30 dBm *Att 25 dB SWT 15 ms 7 .87500000 MH?z
30 42 1z
a0 [Tl
oo [2 (71 ofw)
A ..AM’VV\*:W%L' . N

Iy i

Center 710 MHz 3 MHz/ Span 30 MHz

Date: 4.MAR.2022 05:16:44

LTE band 17 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 100 kHz Ma r 1 [T
*VBW 300 kHz

*Att 25 dB SWT 15 ms .971153846 M
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Date: 4.MAR.2022 05:17:14

LTE band 25,1.4MHz(99%)

3 MHz/ Span 30 MHz

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 1.090 1.090

LTE band 25, 1.4MHz Bandwidth,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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® *RBW 20 kHz Ma r 1 [T
*VBW 100 kHz 4.0¢

Ref 30 dBm *Att 25 dB SWT 40 ms

(|||§Il|2
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Center 1.8825 GHz 420 kHz/ Span 4.2 MHz

Date: 7.MAR.2022 18:27:05

LTE band 25, 1.4MHz Bandwidth,16QAM (99% BW)

® *RBW 20 kHz Y o1
*VBW 100 kHz 3.24

Ref 30 dBm *Att 25 dB SWT 40 ms

Temg [T1 ORW]

[T1 ORwW]

A
)
S

, L
-30 M\LNV %M
INEVTTWY Y Wiy g A g |

W i kel TN

Center 1.8825 GHz 420 kHz/ Span 4.2 MHz

Date: 7.MAR.2022 18:27:27

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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LTE band 25,3MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 2.697 2.697

LTE band 25 , 3MHz Bandwidth,QPSK (99% BW)

® *RBW 30 kHz 3 x L[
*VBW 100 kHz 13.5¢ 31
Ref 30 dBm *Att 25 dB SWT 30 ms 382 2
30 ¢ Mz
F [ri
L, | A
. .881154654 GHz
J n [T1
P Al o IV YT .t

1 v LAY =
69 GHz
I ‘[ TDF
o

Center 1.8825 GHz 900 kHz/ Span 9 MHz

Date: 7.MAR.2022 18:38:53

LTE band 25, 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*Att 25 dB SWT 30 ms
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*RBW 30 kHz Ma r 1 [T
*VBW 100 kHz

=mp [T1 Ofw
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Center 1.8825 GHz 900 kHz/ Span 9 MHz

Date: 7.MAR.2022 18:39:17

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 25,5MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 4.519 4.495

LTE band 25 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz 3 r 1 [
*VBW 200 kHz 12.2¢
Ref 30 dBm *Att 25 dB SWT 10 ms .88
30 19 1
: [T1
. ./
oo (r1 ogw
sk J LM A

AL A

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 7.MAR.2022 18:39:45

LTE band 25 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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*RBW 50 kHz Ma r 1 [T
*VBW 200 kHz
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Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 7.MAR.2022 18:40:07

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 25,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 8.942 8.942

LTE band 25, 10MHz Bandwidth,QPSK (99% BW)

® *RBW 100 kHz 3 r o1 [
*VBW 300 kHz 12.89 dBm
Ref 30 dBm *Att 25 dB SWT 15 ms .87841346 GHz
30 42 1
: rT1
- | A |
: [T 1
Jnmqm«m odp bt T

Center 1.8825 GHz 3 MHzZ/ Span 30 MHz

Date: 7.MAR.2022 18:40:37

LTE band 25, 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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® *RBW 100 kHz Ma r 1 [T
*VBW 300 kHz .10
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Ref 30 dBm *Att 25 dB SWT 15 ms
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Center 1.8825 GHz 3 MHz/ Span 30 MHz
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LTE band 25,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 13.413 13.413

LTE band 25 , 15MHz Bandwidth,QPSK (99% BW)
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LTE band 25, 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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LTE band 25,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1882.5 17.885 17.885

LTE band 25 , 20MHz Bandwidth,QPSK (99% BW)
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Date: 7.MAR.2022 18:42:39

LTE band 25 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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LTE band 26,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 1.090 1.090

LTE band 26 , 1.4MHz Bandwidth,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
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LTE band 26 , 1.4MHz Bandwidth,16QAM (99% BW)
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Chongqing Academy of Information and Communication Technology
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LTE band 26,3MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 2.697 2.697

LTE band 26 , 3MHz Bandwidth,QPSK (99% BW)
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LTE band 26 , 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
836.5 4471 4.495

LTE band 26 , SMHz Bandwidth,QPSK (99% BW)
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Span 15 MHz

LTE band 26 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology
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LTE band 26 , 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology
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LTE band 26,1.4MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
819 1.090 1.090

LTE band 26 , 1.4MHz Bandwidth,QPSK (99% BW)
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LTE band 26 , 1.4MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
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LTE band 26,3MHz(99%)
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
819 2.697 2.697

LTE band 26 , 3MHz Bandwidth,QPSK (99% BW)
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LTE band 26 , 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

Page 222 of 590

FAX:0086-23-88608777



CAICT

Report No.: 122W00018-LTE RF-Rev5

® *RBW 30 kHz farker 1 [T
*VBW 100 kHz

Ref 30 dBm *Att 25 dB SWT 30 ms

(|||§Il|2

30
emy [T1 Oy

mp 2 [T1 ORw)

A4
B

N ™ MJ«M ALl
A >

Center 819 MHz 900 kHz/ Span 9 MHz
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Chongqing Academy of Information and Communication Technology
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
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LTE band 26 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology
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LTE band 26,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
819 8.990 8.942

LTE band 26 , 10MHz Bandwidth,QPSK (99% BW)
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LTE band 26 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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LTE band 66,1.4MHZz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
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LTE band 66 , 1.4MHz Bandwidth,QPSK (99% BW)

Chongqing Academy of Information and Communication Technology
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Center 1.745 GHz 420 kHz/ Span 4.2 MHz
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Chongqing Academy of Information and Communication Technology
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LTE band 66,3MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1745 2.697 2.697

LTE band 66 , 3MHz Bandwidth,QPSK (99% BW)
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LTE band 66 , 3MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1745 4.519 4.471

LTE band 66 , SMHz Bandwidth,QPSK (99% BW)
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LTE band 66 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
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LTE band 66,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1745 8.942 8.942

LTE band 66 , 10MHz Bandwidth,QPSK (99% BW)
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Frequency (MHz)
QPSK 16QAM
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Center 1.745 GHz 4.5 MHzZ/

Date: 8.MAR.2022 05:14:39
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Span 45 MHz

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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LTE band 66,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
1745 17.885 17.981

LTE band 66 , 20MHz Bandwidth,QPSK (99% BW)
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Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 8.MAR.2022 05:15:35

LTE band 66 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
Tel: 0086-23-88069965 FAX:0086-23-88608777
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965

FAX:0086-23-88608777
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LTE band 71,5MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
680.5 4.495 4.471

LTE band 71 , SMHz Bandwidth,QPSK (99% BW)

® *RBW 50 kHz Y r 1 [
*VBW 200 kHz 13.80 31
Ref 30 dBm *Att 25 dB SWT 10 ms € -245192308 MHz
30 MHzZ
F [Tl ]
L
=
44 2
X - Y B

el sl ||

Center 680.5 MHz 1.5 MHz/ Span 15 MHz
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LTE band 71 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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LTE band 71,10MHz(99%)
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
680.5 8.942 8.942

LTE band 71 , 10MHz Bandwidth,QPSK (99% BW)
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Tel: 0086-23-88069965
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Date: 8.MAR.2022 05:18:00
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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LTE band 71,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
680.5 13.486 13.486

LTE band 71 , 15MHz Bandwidth,QPSK (99% BW)
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LTE band 71 , 15MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology

Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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LTE band 71,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
683 17.885 17.885

LTE band 71 , 20MHz Bandwidth,QPSK (99% BW)

® * RBW 200 kHz 3 r o1 [
*VBW 1 MHz 16.54 dBm
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LTE band 71 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336
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Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2593 4.495 4.471

LTE band 41 , SMHz Bandwidth,QPSK (99% BW)
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LTE band 41 , SMHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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Chongqing Academy of Information and Communication Technology
Address: No. 8,Yuma Road, Chayuan New City, Nan’an District, Chongqing, P. R. China,401336

Tel: 0086-23-88069965
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LTE band 41,10MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2593 8.990 8.942

LTE band 41 , 10MHz Bandwidth,QPSK (99% BW)
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LTE band 41 , 10MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
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LTE band 41,15MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2593 13.486 13.486

LTE band 41 , 15MHz Bandwidth,QPSK (99% BW)
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LTE band 41 , 15MHz Bandwidth,16QAM (99% BW)
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Chongqing Academy of Information and Communication Technology
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LTE band 41,20MHz(99%)

Occupied Bandwidth (99%)(MHz)
Frequency (MHz)
QPSK 16QAM
2593 17.981 17.885

LTE band 41 , 20MHz Bandwidth,QPSK (99% BW)

® * RBW 200 kHz 3 r o1 [
*VBW 1 MHz 14.1

Ref 30.5 dBm *Att 25 dB SWT 5 ms .5945 a6 GHz
30 Offget 0. dB D8 31 1
F [(r1 1
. . | N
- [T1 ofw]
It LVL
mr
- A / \
: Wh
W LMM% 3ps
L A
- so
Fco
Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 9.MAR.2022 00:34:39

LTE band 41 , 20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
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LTE CA band 7,10MHz+20MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
2525.6 27.824 27.748

LTE CA band 7 , 10MHz+20MHz Bandwidth,QPSK (99% BW)
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\ 27.824 MHz| | [Total Power \ 30.5dBm|

| Transmit Freq Error | -3.288 kHz| % of OBW Power | 99.00 % |

|xdB Bandwidth | 29.36 MHz |xdB \ 26.00dB |
P [ Mar 23, 2022 A A
II- e ‘-H?‘ 11:06:05PM|’_ H'::H%‘ ”\‘

LTE CA band 7 , 10MHz+20MHz Bandwidth,16QAM (99% BW)

Chongqing Academy of Information and Communication Technology
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Chongqing Academy of Information and Communication Technology
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LTE CA band 7,15MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
2530.1 23.254 23.269

LTE CA band 7 , 15 MHz+10MHz Bandwidth,QPSK (99% BW)
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LTE CA band 7, 15MHz+10MHz Bandwidth,16QAM (99% BW)
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LTE CA band 7,15MHz+15MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
2527.5 28.418 28.454

LTE CA band 7 , 15MHz+15MHz Bandwidth,QPSK (99% BW)
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LTE CA band 7, 15MHz+15MHz Bandwidth,16QAM (99% BW)
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Ref Value 30.00 dBm

L Span

1 Graph v Ref Lvl Offset 1.00 dB Mkr1 2.542200000 GHz||| 50.000 MHz
Scale/Div 10.0 dB 14.08 dBm|
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2 Metrics v

| Occupied Bandwidth |

| 28.454 MHz| | | Total Power [ 29.7 dBm |

| Transmit Freq Error | 554 Hz | | % of OBW Power | 99.00 % |

| x dB Bandwidth [ 30.11 MHz | |xdB [ -26.00dB|
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LTE CA band 7,15MHz+20MHz(99%)

Frequency (MHz)

Occupied Bandwidth (99%) (MHz)
QPSK 16QAM

25253

32.732 32.653

LTE CA band 7 , 15MHz+20MHz Bandwidth,QPSK (99% BW)

épectrum Analyzer 1

Occupied BW T ‘ + ‘ ‘ ﬁ Frequency v |- ] 5 ‘
KEYSIGHT /nput: RF Input Z: 50 Atten: 26 dB Trig: Free Run Center Freq: 2.535000000 GHz |
RL s Corrections: On Preamp: Off Gate: Off \Avg|Hold: 10110 (Center Frequency Settings
Align: Auto Freq Ref: Int (S) #|F Gain: Low Radio Std- None
] =
1 Grapn v R — Mkr1 2.522505000 GHz||[ 105,00 mHz
Scale/Div 10.0 dB Ref Value 30.00 dBm 15.02 dBm
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2 Metrics v
| Occupied Bandwidth |
32732 MHz| | | Total Power [ 30.6 dBm
| Transmit Freq Error | -65.007 kHz | % of OBW Power | 99.00 % |
| x dB Bandwidth | 34.57 MHz| |xdB | -26.00dB|
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LTE CA band 7, 15MHz+20MHz Bandwidth,16QAM (99% BW)
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Spectrum Analyzer 1
Occupied BW Y + ¢

Frequency v

KEYSIGHT /nput RF Input Z- 50 Q Atten: 26 dB Trig: Free Run Center Freq: 2 535000000 GHz |
RL e Corrections: On Preamp: Off Gate: Off \Avg|Hold: 10/10 an@gr F[eq!'!e'f',‘?y,,,, =
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std- None 12.535000000 GHz |
L Span
1 Graph v Ref Lvl Offset 1.00 dB Mkr1 2.527755000 GHz||| 105,00 MHz
Scale/Div 10.0 dB Ref Value 30.00 dBm 13.88 dBm|
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#Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
| Occupied Bandwidth |
| 32,653 MHz| | | Total Power [ 29.8 dBm |
| Transmit Freq Error | -92.786 kHz | | % of OBW Power | 99.00 % |
| x dB Bandwidth [ 34.45 MHz| |xdB [ -26.00dB|
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LTE CA band 7,20MHz+10MHz(99%)

Occupied Bandwidth (99%) (MHz)
Frequency (MHz)
QPSK 16QAM
2530.1 27.879 27.798

LTE CA band 7, 20MHz+10MHz Bandwidth,QPSK (99% BW)

épectrum Analyzer 1

Occupied BW ' ‘ + ‘ ‘ ﬁ Frequency v/ ] o ‘
KEYSIGHT /nput: RF Input Z: 50 Atten: 26 dB Trig: Free Run Center Freq: 2.535000000 GHz |

RL s Corrections: On Preamp: Off Gate: Off \Avg|Hold: 10110 (Center Frequency Settings

Align: Auto Freq Ref: Int (S) #|F Gain: Low Radio Std- None
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Sweep 1.00 ms (1001 pts)|

2 Metrics v

| Occupied Bandwidth |
27.879 MHz| | [Total Power \ 30.6 dBm |
| Transmit Freq Error | 88.480 kHz | % of OBW Power | 99.00 % |
|xdB Bandwidth | 29.45 MHz | |xdB \ 26.00dB |
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LTE CA band 7, 20MHz+10MHz Bandwidth,16QAM (99% BW)
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